
LYCOMING 
PARTS CATALOG 

10-540-(W.C.F.) MODELS 
AIRCRAFT ENGINES 

PC-615 

Reciprocating Engine Division I 
Subsidiary of Textron Inc. 

OCTOBER, 1979 

652 Oliver Street 
Williamsport, PA 17701 U.S.A. 





Textron Lycoming/Subsidiary of Textron Inc. 
652 Oliver Street 
Williamsport, PA 17701 U.S.A. 
717/323-6181 

TECHNICAL PUBLICATION 
SUPPLEMENT 

SUPPLEMENT No. 
SSP- 1084-1 

ENGINE MODEL 
I0-540 Series 

PUBLICATION No. PUBLICATION DATE 
PC-615 October, 1979 

This supplement is arranged in the same basic format as the original parts catalog. 

Insert in front of catalog for useage of subject matter. 

Revised January, 1985 
Page 1 

Figure 27A Oil Sump Assembly and Aerobatic 
Compone~ts list page added for AEIO models. 

Revised January, 1985 
Page 2 

Figure 27A Oil Sump Assembly and Aerobatic 
Components illustration page added for AEIO models. 





...__. 

\...._.· 

ii JJ i lt•] :I Lycoming 10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE 

OIL SUMP AND INDUCTION SYSTEM 
OIL SUMP ASSEMBLY AND AEROBATIC COMPONENTS 

QUANTITY PER ASSEMBLY 
FIG. AEI0·540 
REF. PART 0 

N 
2'7A NUMBER DESCRIPTION 0 0 L 

A 4 4 1 

L A B B 
L 5 5 5 

D 

1 LW-13306 GASKET, Oil sump 1 

2 LW-13901 SUMP ASSY., Oil 1 1 

3 71699 CONNECTION, Intake pipe 6 6 
4 25C-11 STUD, 1/4-20 x 1-3/8 long 14 14 
5 31C-15 STUD, 5/16-18 x 1-7 /8 long 4 4 
6 38-15 STUD, 3/8-16 x 1-7/8 long 8 8 
7 STD-1173 INSERT, 1/4-20 Hell-coil x 1/2 long 4 4 
8 STD-8 WASHER, 1I4 plaln 34 34 
9 STD-160 WASHER, 1I4 lock, internal teeth 27 27 

10 STD-1419 BOLT, 1I4-20 x 1-1I8 long, hex. hd. 7 7 
11 STD-1 688 BOLT, 1/4-20 x 1.00 long, hex. hd. 6 6 
12 . STD-1411 NUT, 1/4-20plaln 21 21 
13 STD-551 PLUG, 1/2-1 4 NPT, Sq. hd., drilled 4 4 
14 LW-16975 SUM~ & BAFFLE ASSY., 011 1 
15 STD-8 WASHER. 1I4 plain 44 
16 STD-160 WASHER, Lock, internal teeth 27 
17 STD-1419 BOLT, 1/4-20 x 1-1/8 long, hex. hd . 17 
18 STD-1688 BOLT. 1/4-20x1.00 long, hex. hd. 6 
19 STD-1411 NUT, 1I4-20 plain 21 
20 STD-551 PLUG, 1/2-14 NPT, Sq. hd., drilled 1 
21 LW-16899 HOUSING ASSY., Induction 1 
22 STD-1164 INSERT, 5/16-18 x 5/8 long, helicoll 4 
23 1102 PLUG. 1I8-27 NPT. Allen head 3 
24 STD-1173 INSERT. 1I4-20 x 1I2 long, hell coll 4 

. 25 STD-8 WASHER, 1I4 plain 4 
26 STD-160 WASHER, 1I4 internal lock 4 
27 STD-2026 BOLT. 1/4-20 NC-3 x 3-7/8 long, hex. hd. 2 
28 STD-2025 BOLT, 1/4-20 NC-3 x 2-7/16 long, hex. hd. 2 
29 75444 ADAPTER ASSY., Fuel drain valve 2 . 

30 LW-13752 PLUG, Sump 1 1 
31 50004-111 RING, " O" 1 1 
32 LW-13888 SCREEN, Oil suction 1 1 
33 LW-13751 FITIING, Sump, oil suction 1 1 
34 50004-018 RING, "O" . 1 1 
35 LW-13753 FITIING, Sump, oil strainer 1 1 

LW-14250 FITIING, Sump, oil strainer, 90° elbow 1 1 
36 LW-13754 · FITIING, Sump, oil return 1 1 
37 LW-13749 SEPARATOR, 011 1 NOTE 
38 LW-13902 TEE, Breather (See Figure 1 on Illustration Page) --39 LW-13750 VALVE, Oil 1 "Breather Option" 
40 50004-027 - RING, "O" 1 
41 LW-16339 ADAPTER, 011 screen, 1-1 /2-18 to 7 /8-14 1 A visual check should 

42 STD-1272 GASKET, 1-1/2 ID x 1-3/ 4 OD x 3/32 thick 1 be made to determine 

43 77644 SCREEN, Oil suction 1 which optional in-

44 77155 ELBOW, 5/8 flared tube, adj. 90° 2 
stallation is applicable 
on any given engine 

45 LW-16918 FITTING, Sumo, oil return, 90° 1 model. 
46 LW-16878 * - ADAPTER, Breather (See Figure 2 on Illustration Page) ,. 
* Not used If vacuum pump ts installed . 

SSP-1084-1 Pagel Revised January, 1985 



33 

40 

Figure 1 

Inverted Oil System With Breather Tee 

10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE 

I 
26 . 

28~1 
28~ 

Figure 2 

/ 19 

/r1s 
:~16 

/ 22 . 

. r23 

-· 

Inverted Oil System With Breather Adapter 

Figure 2:JA. Oil Sump Assembly, Suction Screen and Aerobatic Components 

Revised January, 1985 Page2 SSP-1084-1 

·-../' 

•._./ 



SUPPLEMENTAL PARTS LIST SSP881 

To Provide Parts Coverage for Avco Lycoming Model 
I0-540-W1A5D and AEI0-540-L1B5D Aircraft Engines 

This parts supplement follows the same basic format as PC-615 with which it is used. All parts peculiar to the 
I0-540-W1A5D and AEI0-540-L1B5D models are listed in this supplement. 

In cases where the 10-540-WlASD differs from the AEI0-540-L1B5D it is so noted under the column Model 
Usage. No designation under this column indicates parts apply to both models. 

SSP881 August, 1981 



10.s40-WlA5D and AEIOMO-LlB5D 

-J 
SECTION 1 

CRANKCASE, CRANKSHAFI' AND CAMSHAFI' GROUP 

Page 1-1 - Figure 1 
Crankcase Assembly 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

1 LW-14675 CRANKCASE ASSEMBLY 1 -W1A5D 
LW-18093 CRANKCASE ASSEMBLY 1 -L1B5D 

2 31C-12 STUD, 5/16-18 x 1-1/2 long 2 
3 31C-13 STUD, 5/16-18 x 1-5/8 long 1 
4 38-13 STUD, 3/8-16 x 1-5/8 long 24 
5 38-16 STUD, 3/8-16 x 2.00 long 8 
6 38-22 STUD, 3/8-16 x 2-3/4 long 1 
7 38D-17 STUD, 3/8-16 x 2-1 /8 long, drilled 1 
8 50-15 STUD, 1/2-20 x 1-7/8 long 12 

10 69796 DOWEL, Crankshaft bearing 2 
12 STD-514 DOWEL, 5/16 dia. x 1/2 long 2 
13 STD-557 DOWEL, 1/2 dia. x 11/16 long 2 
14 STD-1339 PLUG, 1/16-27 pipe, Allen 1 
15 1102 PLUG, 1/8 pipe, Allen 4 
16 65007 RETAINER, Shroud tube seal 12 
17 72158 BUSHING, Gov. drive idler shaft 1 
18 31C-16 STUD, 5/16-18 x 2.00 long 4 
19 73772 NOZZLE ASSEMBLY, Piston cooling 6 -LlB5D 

Page 1-3 - Figure 2 
Oil Level Gages and Engine Mounting Brackets 

1 70457 GASKET, Oil filler extension 1 
2 75675 EXTENSION, Oil filler, 2-3/16 long 1 
3 72220 GASKET, Oil level gage 1 
4 LW-14800 GAGE ASSY .. Oil level (75675 extension) 1 -W1A5D 

LW-14799 GAGE ASSY .. Oil level (75675 extension) 1 -L1B5D 
5 72306 BRACKET. Engine mounting 4 
6 STD-33 WASHER, 3/8 plain 16 
7 STD-678 WASHER, 3/8 lock, internal teeth 16 
8 STD-596 NUT, 3/8-24 plain 16 

Page 1-5 - Figure 3 
Crankcase Related Parts 

1 1028-B BALL, 11/16 dia. 1 
2 61084 SPRING. Oil pressure relief valve 1 
3 STD·425 WASHER, No. 10 plain (Max. 9) un -WlA5D 
4 STD-1045 GASKET, 1-1/4 ID x 1-1/2 OD x 

3/32 annular 1 
5 76529 PLUG, Oil relief valve 1 -WlA5D J 

1 



I0-540-WlA5D and AEI0·540-L1B5D 

SECTION 1 (CONT.) 
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

Page 1·5 ·Figure 3 (Cont.I 
Crankcase Related Parts 

Ref. Qty. Model 

No. Part No. Description Per Eng. Usage 

6 77808 VALVE ASSY., Oil pressure relief, adj. 1 -L1B5D 

7 LW-15278 BEARING, Crankshaft 6 -W1A5D 
LW-14830 BEARING, Crarikshaft 6 ·L1B5D 

8 LW-13884 BEARING, Crankshaft, front 2 -W1A5D 
LW-13885 BEARING, Crankshaft, front 2 ·L1B5D 

9 LW-13792 SEAL, Crankshaft, oil 1 -W1A5D 
LW-15628 SEAL, Crankshaft, oil 1 ·L1B5D 

10 72091 RING, Oil seal, 23/64 ID x 7 /64 dia. sect. 2 
11 72877 BODY, Hydraulic tappet 12 

Page 1-6 - Figure 4 
Propeller Governor Drive Assembly 

1 LW-10442 GEAR, Propeller governor drive l 
2 LW-14021 SHAFI', Prop. governor idler gear 1 

. 3 LW-10541 GEAR ASSEMBLY, Prop. governor idler 1 
4 77872 BUSHING, Prop. governor idler gear 2 
5 STD-l9 DOWEL, 3/32 dia. x 7/32 long 1 
6 STD-798 DOWEL, 3/32 dia. x 9/32 long 1 
7 73249 WASHER, Thrust un 

73250 WASHER, Thrust un 
73251 WASHER, Thrµst un 
73252 WASHER, ThrUst un 

8 AN565B1032H5 SET SCREW, No. 10·32 x 5/16 long 1 
9 70455 GASKET, 25/32 ID x 1-1/8 OD x 

1/16 thick 1 
10 LW-13896 PLUG, 3/4·16 hex hd. 1 
11 72053 GASKET, Governor 1 
12 72378 COVER, Governor drive 1 
13 STD-35 WASHER, 5/16 plain un 
14 STD-475 WASHER, 5/16 lock, internal teeth 4 
15 STD-1410 NUT, 5/16-18 plain 4 

Page 1-7 · Figure 5 
Crankshaft, Camshaft and Related Parts 

1 LW-17682 CRANKSHAFT AND COUNTERWEIGHT ASSY. 1 -W1A5D 
LW-17783 CRANKSHAFT AND COUNTERWEIGHT ASSY. 1 -L1B5D 

2 LW-17652 CRANKSHAFT ASSY. 1 -W1A5D 
LW·l7758 CRANKSHAFT ASSY. 1 -L1B5D 

3 STD-1211 PLUG, 2.00 dia. expansion 1 

2 



I0-540-WlA5D and AEI0-540-LlB5D 

SECTION 1 (CONT.) 
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

Page l ·7 · Figure 5 (Cont.) 
Crankshaft, Camshaft and Related Parts 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

4 73810 BUSHING, Crankshaft counterweight 4 
5 61510 PLUG, 1-S/4 clia. 1 -WlA5D 

60945 PLUG, 1-1/4 clia. 1 ·LlB5D 
6 72062 BUSHING, Propeller flange, long 4 ·W1A5D 
7 72061 BUSHING, Propeller flange, short 1 ·W1A5D 
8 72060 BUSHING, Propeller flange, indexing 1 ·WlA5D 
9 75656 BUSHING, Propeller flange, long 4 ·LlB5D 

10 72155 BUSHING, Propeller flange, short 1 ·LlB5D 
11 75657 BUSHING, Propeller flange, indexing 1 ·L1B5D 
12 STD-2078 DOWEL, 3/8 OD x 1/2 long 1 
13 72801 COUNTERWEIGHT ASSY. 2 -W1A5D 

73644 COUNTERWEIGHT ASSY. 2 ·L1B5D 
14 71903 BUSHING, Dynamic counterweight 8 
15 72797 ROLLER, Dynamic counterweight, 6.3 order 2 ·W1A5D .._,/ 

76788 ROLLER, Dynamic counterweight, 6.3 order 2 ·L1B5D 
16 72965 ROLLER, Dynamic counterweight, 5.1 order 2 ·W1A5D 

76787 ROLLER, Dynamic counterweight, 5.1 order 2 ·L1B5D 
17 LW-14820 RING, Internal retaining 8 
18 71907 WASHER, Dynamic counterweight 8 
19 LW-10284 GEAR, Crankshaft 1 
20 LW-10332 LOCKPLATE, Crankshaft gear 1 
21 AN8·14A BOLT, 1/2·20 x 1·19/32 long 1 
22 LW-13908 CAMSHAFT 1 ·W1A5D 

76148 CAMSHAFT 1 ·LlB5D 
23 LW-16470 SUPPORT ASSY., Starter ring gear 1 -W1A5D 

77579 SUPPORT ASSY., Starter ring gear 1 ·L1B5D 
24 72566 GEAR, Starter ring, 12/14 pitch 1 

Page 1 ·9 · Figure 6 
Crankshaft Idler Gears and Tachometer Drive 

4 LW-10290 GEAR ASSY., Crankshaft idler (pump caml 1 ·W1A5D 
LW-10292 GEAR ASSY., Crankshaft idler, plain 1 ·L1B5D 
~W-10299 SHAFT, Crankshaft idler gear 1 

W-10659 GEAR ASSY., Crankshaft idler 1 -W1A5D 
LW-10299 SHAFT, Crankshaft idler gear 1 ·W1A5D 

5 LW-10297 GEAR ASSY., Crankshaft idler (heavy) 1 -L1B5D 
LW-10300 SHAFT. Crankshaft idler 1 -L1B5D 
LW-10325 SP ACER, Idler gear 1 

6 LW-10324 GEAR ASSY., Fuel pump idler 1 ·L1B5D .J 
LW-10299 SHAFT, Crankshaft idler gear 1 ·L1B5D 

3 



I0-540.W1A5D and AEI0-540-LlB5D 

SECTION 1 (CONT.) 
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

... . 
Page 1-9 · Figure 6 (Cont.) . • 

(· 

Crankshaft Idler Gears and Tachometer Drive 
., 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

LW-10325 SPACER, Idler gear 1 -LlB5D 
10 76155 SHAFT ASSY., Tachometer 1 
11 78368 PIN, 3 /16 x 2-5/16 Jong 1 
12 76118 SPACER, Tachometer shaft centering 1 
13 MS16625-1081 RING, Internal retaining 1 
14 61544 PLUNGER, Fuel pump 1 -WlA5D 

Page 1-10 - Figure 7 
Crankcase Attaching Parts 

1 STD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 7 -WlA5D 
STD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 11 -LlB5D 

2 STD-1931 BOLT, 1/4-20 x 1-7/8 long, hex. hd. 1 -WlA5D 
3 STD-1646 BOLT, 1/4-20 x 2.00 long, hex. hd. 2 -WlA5D 
4 STD-8 WASHER, 1/4 plain 25 -WlA5D 

STD-8 WASHER, 1/4 plain 27 -LlB5D 
5 60803 STRAP, Lifting 2 
6 STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 1 -W1A5D 

STD-2084 BOLT, 1/4-20 x 1-3/ 4 long, hex. hd. 1 -LlB5D 
7 STD-1419 BOLT, 1/4·20 x 1-1/8 long, hex. hd. 4 
8 STD-160 WASHER, l / 4 lock, internal teeth 16 
9 STD-1411 NUT, 1/4-20 plain 12 

10 STD-1416 BOLT, 1/4-20 x 1-1 /2 long, hex. hd., 
dr. end 6 

11 STD-8 WASHER, 1/4 plain (Max. 18) un 
12 STD-1409 NUT, 1/4-20 slotted shear 6 
13 STD-33 WASHER, 3/8 plain 1 
14 STD-872 NUT, 3/8-24 slotted 1 
15 AN6-34A BOLT, 3/8-24 x 3-37/64 long, hex. hd. 1 
16 STD-33 WASHER, 3/8 plain 3 
17 STD-678 WASHER, 3/8 lock, internal teeth 2 
18 STD-596 NUT, 3/8-24 plain 2 
20 76220 STUD, 1/2-20 x 10-45/64 long 8 

SECTION 2 
ACCESSORY HOUSING AND RELATED PARTS 

Page 2-1 - Figure 8 
Accessory Housing Assembly 

\_. 
1 73818 GASKET, Accessory housing 1 

4 



I0-540-WlA5D and AEI0·540-LlB5D 

SECTION 2 (CONT.) 
.J 

ACCESSORY HOUSING AND RELATED PARTS 

Page 2-1 - Figure 8 (Cont.) 
Accessory Housing Assembly 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

3 LW-10908 HOUSING ASSEMBLY, Accessory 1 ·W1A5D 
LW-10905 HOUSING ASSEMBLY, Accessory 1 -L1B5D 

5 31CD-20 STUD, 5/16-18 x 2·1 /2 long, drilled 3 
31C-13 STUD, 5/16-18 x 1-5/8 long 2 

7 31C-19 STUD, 5/16·18 x 2·3/8 long 4 ·L1B5D 
9 25C-12 STUD, 1/4-20 x 1-1 /2 long 8 

13 STD-1339 PLUG, 1/16 NPT, Allen 1 -L1B5D 
14 LW-10341 INSERT, 1.00-14 x 3/8 long; Heli-eoil 1 
15 LW-12589 INSERT, 5/8-18 x 3/8 long, Heli-coil 1 
16 MS124703 INSERT, 3/4-16 x 1-1 /8 long, Heli-eoil 1 

76156 SHIELD, Oil accessory breather 1 
STD-2206 DOWEL, 27 /64 dia. x 1/2 long 1 -LlB5D 
1102 PLUG, 1/8-27 NPT, Allen 1 -W1A5D 

Page 2-3 - Figure 9 
Oil Pump Assembly and Accessory Housing Attaching Parts 

._,/ 

11 LW-10344 BODY ASSEMBLY, Oil pump 1 
60329 SHAFT, Oil pump idler 1 
STD-714 PIN, 1/8 dia. x 1.00 long, cotter 1 

12 61297 IMPELLER, Oil pump driving 1 
13 61298 IMPELLER, Oil pump driven 1 
14 LW-10318 GEAR ASSEMBLY. Oil pump drive 1 

61166 THRUST BUTI'ON, Oil pump drive gear 1 
15 STD-35 WASHER, 5/16 plain 3 
16 STD-1420 NUT, 5/16-18 slotted 3 
17 LW-14260 SEAL, Tachometer drive, oil 1 
18 STD-8 WASHER, 1/4 plain 12 
19 STD-160 WASHER, 1/4 lock, internal 12 
20 STD-1204 BOLT, 1/4-20 x 15/16 long, hex. hd. 9 
23 STD-1875 BOLT, 1/4-20 x 13/16 long, hex. hd. 2 
24 STD-1215 BOLT, 1/4-20 x 1-1 /4 long, hex. hd. 1 

Page 2-5 - Figure 10 
Oil Filter Assembly and Oil Cooler Bypass Valve 

12 LW-10321 SPRING, Oil filter bypass valve 1 
13 76539 SEAT, Oil relief valve 1 
14 LW-10320 SLEEVE, Oil filter bypass valve 1 
15 MS16625-1100 RING, Internal retaining 1 
16 LW-13906 OIL FILTER ASSEMBLY, Short 1 -WlA5D 

5 



I0-540-WIA5D and AEio-540.LlB5D 

SECTION 2 (CONT.) 
ACCESSORY HOUSING AND RELATED PARTS 

Page 2·5 · Figure 10 (Cont.) 
Oil Filter Assembly and Oil Cooler Bypass Valve 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

LW-10660 OIL FILTER ASSEMBLY 1 ·L1B5D 
17 LW-13904 KIT, Converter plate, oil filter 1 -WlA5D 
18 75944 VALVE ASSY., Temp. control oil cooler 

bypass 1 

Page 2·7 ·Figure 11 
Vacuum Pump Drive, Oil Cooler Fittings and Breather Fittings 

6 71596 WASHER, Accessory drive gear 1 -W1A5D 
7 LW-10307 GEAR ASSEMBLY, Accessory driven 1 -W1A5D 
9 STD-208 OIL SEAL, 7/8 ID x 1-1/2 OD x 

5/16 wide 1 -W1A5D 
10 8313 GASKET, Vacuum pump 1 
11 60430 COVER, Vacuum pump 1 -W1A5D 

LW-16878 ADAPTER, Breather 1 -L1B5D 

'--· 12 STD-8 WASHER, 1/4 plain 4 
13 STD-160 WASHER, 1/4 lock, internal teeth 4 
14 STD-1411 NUT, 1/4-20 plain 4 
19 72996 FITTING, Breather 1 -WlA5D 
20 MS29512·10 SEAL, Oil, 3/32 section x 45/64 ID 1 -WlA5D 

MS29512-10 SEAL, Oil, 3/32 section x 45/64 ID 2 ·L1B5D 
21 AN814-10L PLUG, 7/8-14 thd. 1 
22 LW-14178 PLUG, 7/8-14 thd. 1 -L1B5D 

MS29512-10 SEAL, Oil, 3/32 section x 45/64 ID 2 
27 LW-14828 REDUCER, 1/2 tubing to 5/8 tubing 2 

Page 2-9 - Figure 12 
Hydraulic Pump Drive and Covers 

13 8313 GASKET, Hydraulic pump 1 
14 60430 COVER, Hydraulic pump 1 
15 STD-8 WASHER, 1/4 plain 4 
16 SI'D-160 WASHER, 1/4 lock, internal teeth 4 
17 STD-1411 NUT, 1/4-20 plain 4 
19 LW-10313 GEAR ASSEMBLY, Accessory driven 1 ·L1B5D 
20 71596 WASHER, Accessory drive gear 1 ·L1B5D 
21 STD-208 OIL SEAL, 7/8 ID x 1-1/2 OD x 

5/16 wide 1 ·L1B5D 

Page 2-11 ·Figure 13 
Fuel Pump and Fuel Pump Drives 

\._; 1 LW-15473 FUEL PUMP 1 -W1A5D 

6 



·-~ 
· .:~.:.. 

10-540-WIASD and AEI0-540-LIB5D 

SECTION 2 (CONT.) 
ACCESSORY HOUSING AND RELATED PARTS 

.,.,. 
,..:.. 

Page 2-11 - Figure 13 (Cont.) ·" : .•.f, 

Fuel Pump and Fuel Pump Drives 

. ~-~ 

·{~ Ref. Qty. Model ,. No. Part No. Description Per Eng. Usage 

2 60096 GASKET, Fuel pump 1 -W1A5D 
3 STD-33 WASHER, 3/8 plain 2 -W1A5D 
4 STD-1882 SCREW, 3/8-16 x 1-9/32 long, 

socket. hd., dr. hd. 2 -W1A5D 
5 LW-10799 SPACER, Fuel pump insulating 1 -L1B5D 
6 LW-12534 PUMP. Fuel 1 -L1B5D 
7 STD-35 WASHER, 5/16 plain 4 -LlB5D 
8 STD-475 WASHER, 5/16 lock, internal teeth 4 ·L1B5D 
9 STD-1410 NUT, 5/16-18 plain 4 ·L1B5D 

72377 ELBOW, 3/8 tubing, adjustable, 90° 2 -W1A5D 
13 LW-10324 GEAR ASSY., Fuel pump idler 1 -L1B5D 

LW-10299 SHAFT, Crankshaft idler gear 1 -L1B5D 
17 69164 GASKET, Fuel pump adapter 1 -LlB5D 
19 69159 ADAPTER ASSY., Fuel pump drive 1 -LlB5D 
20 STD-1774 PIN, 1/8 dia. x 1/4 long 1 -L1B5D 
21 STD-213 SEAL, Oil, 3/4 ID x 1-3/8 OD 1 -LlB5D ·J 
22 LW-10329 SHAFTGEAR ASSY., Fuel pump drive 1 ·L1B5D 

SECTION 3 
CYLINDER, PISTON AND VALVE TRAIN 

Page 3-1 - Figure 14 
Connecting Rod, Piston and Ring Assemblies 

1 LW-13865 CONNECTING ROD ASSEMBLY 6 -W1A5D 
LW-10646 CONNECTING ROD ASSEMBLY 6 -L1B5D 

2 LW-13923 BUSHING, Connecting rod, upper 6 
3 75061 BOLT, Connecting rod 12 -W1A5D 

75060 BOLT, Connecting rod 12 -L1B5D 
4 LW-12186 NUT. Connecting rod 12 
5 LW-13521 BEARING, Connecting rod 12 -W1A5D 

LW-14954 BEARING, Connecting rod 12 -L1B5D 
6 LW-13396 PISTON, Compression ratio. 8.50:1 6 ·W1A5D 

LW-10207 PISTON, Compression ratio, 8.7:1 6 ·L1B5D 
7 74241 RING, Piston, compression 12 
8 73857 RING. Piston, oil regulating, 

expander type 6 
9 LW-14068 PIN. Piston 6 -WlA5D 

LW-14078 PIN, Piston 6 ·L1B5D 
10 60828 PLUG, Piston pin 12 

7 



I().546-W1A5D and AEI().54().L1B5D 

......___ 
SECTION 3 (CONT.) 

CYLINDER, PISTON AND VALVE TRAIN 

Page 3-4 - Figure 15 
Cylinder Assembly 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

1 LW-13870 CYLINDER AND HEAD ASSY., Nitrided 6 -WlA5D 
LW-12987 CYLINDER AND HEAD ASSY., Nitrided 6 -L1B5D 

2 72057 SEAT, Intake valve 6 ·W1A5D 
LW-12688 SEAT, Intake valve 6 -L1B5D 

3 72058 SEAT, Exhaust valve 6 ·W1A5D 
71894 SEAT, Exhaust valve 6 -L1B5D 

4 76943 GUIDE, Valve, intake 6 -W1A5D 
LW-11956 GUIDE, Valve, intake 6 -L1B5D 

5 77160 GUIDE, Valve, exhaust 6 -W1A5D 
LW-11957 GUIDE, Valve, exhaust 6 ·L1B5D 

6 66796 INSERT, Spark plug, 18· 1.5 MM 12 
7 STD-1872 INSERT, 118·27 Heli-coil, taper pipe thd. 12 
8 31C·12 STUD, 5/16-18 x 1-1/2 long 12 
9 25C·9 STUD, 1/4·20 x 1·118 long 6 ·W1A5D 

10 25C-8 STUD, 114-20 x 1.00 long 24 ·L1B5D 
11 66610 BUSHING, Rocker shaft 24 -W1A5D 

66670 BUSHING, Rocker shaft 24 ·L1B5D 
12 MS20823-6D ELBOW, 45° x 3/8 flared tube 6 
13 72343 STABILIZER, Cyl. head fins· 15 teeth 6 -L1B5D 

72344 STABILIZER, Cyl. head fins - 26 teeth 6 -L1B5D 
1102 PLUG, 1/8-27 NPT, Allen 6 

Page 3-5 - Figure 16 
Valve Assembly 

1 73938 VALVE, Intake 6 ·W1A5D 
LW-13622 VAL VE, Intake 6 ·LlB5D 

2 74541 VALVE, Exhaust, rotator type 6 ·W1A5D 
73111 VALVE, Exhaust, rotator type 6 -L1B5D 

3 LW-11795 SPRING, Valve, inner 12 ·WlA5D 
LW-11797 SPRING, Valve, inner 12 ·L1B5D 

4 LW-11800 SPRING, Valve, outer 12 -W1A5D 
LW-11796 SPRING, Valve, outer 12 -L1B5D 

5 65441 SEAT, Valve spring, lower, intake 6 -WlA5D 
LW-13321 SEAT, Valve spring, lower, intake 6 ·L1B5D 

6 LW-10077 SEAT, Valve spring, upper, intake 6 ·W1A5D 
69532 SE.AT, Valve spring, upper, intake 6 -L1B5D 

7 LW-13323 SEAT, Valve spring, lower, exhaust 6 ·W1A5D 
LW-13322 SEAT, Valve spring, lower, exhaust 6 -L1B5D 

8 LW-16475 SEAT, Valve spring, upper, exhaust, 

'-· rotator type 6 

8 



10·540-W1A5D and AEI0·540-LlB5D 

SECTION 3 (CONT.) 
CYLINDER, PISTON AND VALVE TRAI N 

Page 3-5 ·Figure 16 (Cont.) 
Valve Assembly 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

9 60009 KEY, Valve, intake 12 ·W1A5D 
72050 KEY, Valve, intake 12 -LlB5D 

10 62388 CAP, Valve stem 6 ·L1B5D 
11 MS13997·3 KEY, Valve, exhaust, rotator type 12 
12 MS13998·3 CAP, Valve stem, exhaust, rotator type 6 
13 78290 PLUNGER ASSY., Hydraulic tappet 12 
14 78524 SOCKET, Push rod, hydraulic tappet 12 
15 LW-11485 TUBE, Push rod, shroud 12 ·W1A5D 

72255 SHROUD TUBE ASSY., Push rod 12 ·L1B5D 
16 LW-14995 SPRING, Shroud tube 6 -WlA5D 

LW-13077 SPRING, Shroud tube 24 -LlB5D 
17 LW-12272 LOCKPLATE, Shroud tube 6 -WlA5D 
18 STD-1411 NUT, 1/4·20 plain 6 ·WlA5D 
19 66728 WASHER, 3/4 ID x 1-1/4 OD x 

1/32 thick 24 -L1B5D 
20 61503 SLEEVE, Shroud tube seal 12 -L1B5D 

...__, 
21 70310 SEAL, Shroud tube 12 -WlA5D 
22 62922 SEAL, Shroud tube 12 ·W1A5D 

62922 SEAL, Shroud tube 24 ·L1B5D 

Page 3-7 ·Figure 17 
Cylinder Related Parts 

1 73434 ROD ASSEMBLY, Push · A total un ·W1A5D 
73435 ROD ASSEMBLY, Push· of 12 un ·WlA5D 
73436 ROD ASSEMBLY, Push · push rods un -W1A5D 
73437 ROD ASSEMBLY, Push · required un -WlA5D 
73455 ROD ASSEMBLY, Push · A total un -L1B5D 
73456 ROD ASSEMBLY, Push· of 12 un -L1B5D 
73457 ROD ASSEMBLY, Push · push rods un -L1B5D 
73458 ROD ASSEMBLY, Push· required un -L1B5D 

2 69444 ROCKER ASSEMBLY, Valve, intake 6 ·WlA5D 
3 60398 BUSHING, Valve rocker, intake 6 ·WlA5D 
4 67113 ROCKER ASSEMBLY, Valve, intake 6 -L1B5D 
5 67114 BUSHING, Valve rocker 6 ·L1B5D 
6 74636 ROCKER ASSEMBLY, Valve, exhaust 6 -WlA5D 
7 74637 BUSHING, Valve rocker, exhaust 6 -WlA5D 
8 67112 ROCKER ASSEMBLY, Valve, exhaust 6 -LlB5D 
9 67114 BUSHING, Valve rocker 6 -LlB5D 

10 71549 WASHER, Valve rocker 12 -LlB5D 

11 72626 SHAFT. Valve rocker 12 -LlB5D ·--
9 



10-540.WlA5D and AEI0-540.LlB5D 

SECTION 3 (CONT.) 
CYLINDER, PISTON AND VALVE TRAIN 

Page 3-7 ·Figure 17 (Cont.) 
Cylinder Related Parts 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

12 LW-13790 SHAFT, Valve rocker 12 -W1A5D 
13 LW-12892 THRUST BUTTON, Rocker shaft 12 ·WlA5D 
14 66732 GASKET, Valve rocker shaft cover 12 -LlB5D 
15 66731 COVER, Valve rocker shaft 12 -L1B5D 
16 STD-160 WASHER, 1/4 lock, internal teeth 24 -LlB5D 
17 STD-1411 NUT. 1/4-20 plain 24 -LlB5D 
18 75906 GASKET, Rocker box cover 6 -W1A5D 

67193 GASKET. Rocker box cover 6 -L1B5D 
19 61247 COVER, Rocker box 6 -W1A5D 

68795 COVER ASSY., Rocker box 6 -L1B5D 
20 STD-1925 SCREW, 1/4·20 x 5/8 long, pan. hd., 

self -locking 36 -W1A5D 
STD-1925 SCREW. 1/4-20 x 5/8 long, pan hd., 

self -locking 48 ·L1B5D 
21 74494 PLATE, Spark plug reach caution 6 ·LIB5D 
22 71481 RING, Oil seal, 3/32 dia, x 4·27 /32 ID 6 
23 77906 SPACER, 1/2 ID x 7/8 OD x 1/8 thick 2 
24 74887 SPACER. 1/2 ID x 7/8 OD x 3/8 thick 2 
25 383-B NUT, 3/8-24 plain 24 
26 STD-2090 NUT, 1/2·20 plain 28 
27 65321 GASKET, Exhaust flange 6 -WIA5D 

75118 GASKET, Exhaust flange 12 ·L1B5D 
28 67195 FLANGE, Exhaust 6 ·L1B5D 
29 STD-35 WASHER, 5/16 plain 12 
30 STD-475 WASHER, 5/16 lock, internal teeth 12 
31 STD-1410 NUT. 5/16 plain 12 

Page 3-9 ·Figure 18 
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles 

1 STD-684 NIPPLE, Straight, 3/8 ID hose 6 
2 STD-1821 HOSE, 3/8 ID x 2·1/2 long 6 -WIA5D 

STD-2180 HOSE, 3/8 ID x 1-13/16 long 6 ·L1B5D 
3 LW-15592-5·05 CLAMP, Hose 12 
4 68759 TUBE ASSY., No. 1 cyl. head oil drain 1 -WlA5D 

71737 TUBE ASSY., No. 2 cyl. head oil drain 1 ·W1A5D 
68761 TUBE ASSY., No. 3,4,5,6 cyl. head oil drain 4 -WlA5D 
72702 TUBE ASSY., No. 1 cyl. head oil drain 1 -LIB5D 
72703 TUBE ASSY., No. 2 cyl. head oil drain 1 -L1B5D 

~ 
73027 TUBE ASSY., No. 3,4,5,6 cyl. head oil drain 4 -L1B5D 

5 LW-15839 BAFFLE ASSY., Intercylinder 3 -W1A5D 

10 



I0-540-WlA5D and AEI0-540-LlB5D 

SECTION 3 (CONT.) 
CYLINDER, PISTON AND VALVE TRAIN 

Page 3·9 ·Figure 18 (Cont.) 
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

LW-16838 BAFFLE ASSY., Intercylinder, cyl. 1 & 3 1 -W1A5D 
75338 BAFFLE ASSY., Intercylinder 3 ·LlB5D 
LW·13430 BAFFLE ASSY., Intercylinder, cyl. 2 & 4 1 ·LlB5D 

8 71611 RETA INER, Intercylinder baffle 4 
. 9 71629 HOOK, Intercylinder baffle 4 ·WlA5D 

71610 HOOK, Intercylinder baffle 4 ·LlB5D 
10 72834 COVER, Baffle ignition cable hole 4 ·LlB5D 
11 STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 8 ·LlB5D 
12 STD-670 NUT, No. 10-32 self-locking 8 ·L1B5D 
13 65614 PLUG, Baffle attaching 4 -L1B5D 
14 STD-251 WASHER, No. 10 lock, internal teeth 4 -LlB5D 
15 STD-1686 SCREW, No. 10-32 x 7/16 long, fill. hd. 4 -L1B5D 
16 AN931-12Sl 7 GROMMET, 3/4 ID x 1-3/8 OD x 3/8 thick 1 -W1A5D 

AN931-14-20 GROMMET, 7/8 ID x 1·5/8 OD x 7116 thick 1 ·L1B5D 
_,/ 

SECTION 4 
IGNITION SYSTEM 

Page 4-1 • Figure 19 
Magneto Drives and Magnetos 

1 LW-13899 GEAR, Retainer, magneto drive 1 -W1A5D 
LW·l3642 GEAR, Retainer, magneto drive 1 ·L1B5D 

2 LW-1364i CUSHION, Magneto drive 2 
3 LW-12681 GASKET, Magneto 1 
4 L W-685126-105 MAGNETO, Ignition system (D6LN-3031) 1 -W1A5D 

L W ·682560-11 · MAGNETO, Ignition 1 -W1A5D 
L W ·684602-303 HARNESS, Ignition 1 -WlA5D 
L W ·385126-107 MAGNETO, Ignition system (D6LN-2031) 1 ·L1B5D 
LW-382560-13 MAGNETO, Ignition 1 -L1B5D 
L W-684602·303 HARNESS, Ignition 1 -L1B5D 

5 75965 CLAMP, Magneto 2 
6 STD-475 WASHER, 5/16 lock, internal teeth 2 
7 STD-1410 NUT, 5/16-18 plain 2 
9 LW-620026·2 CLIP, 1 wire for 1/4 screw (bottom leads) 4 

10 LW-14057 CLIP, 1 wire for 114 screw (top leads) 2 
STD-8 WASHER, 114 plain 14 

11 LW-620028·2 CLIP, 2 wire for 1/4 screw (bottom leads) 1 
12 L W-620028·3 CLIP, 2 wire for 1/4 screw (top leads) 2 
13 LW-620029-6 CLIP, 3 wire for 1/4 screw (bottom leads) 3 

14 LW-620037-4 CLIP, 6 wire for 10-32 screw 1 

11 



I0-540-W1A5D and AEI0-540-L185D 

SECTION 4 (CONT.) 
IGNITION SYSTEM 

Page 4-1 - Figure 19 {Cont.) 
Magneto Drives and Magnetos 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

16 L W ·620036-4 CLIP, 6 wire for 10-32 screw 1 
17 LW-620032-7 CLAMP, Ignition harness 1 
18 LW-14875 BRACKET, Extension 1 
19 STD-2029 BOLT, 1/4-20 x 1-1/8 long 2 -L1B5D 
20 STD-692 SCREW, No. 10-32 2 
21 STD-670 NUT, Self-locking 2 
22 LW-16266-10-75 CLAMP 1 
23 76734 . ZIP STRAP 26 
25 STD·696 WASHER, 1/4 plain (thin) un 
26 STD-1874 SCREW, 1/4-20 x 13/16 long 7 
27 STD-1925 SCREW, 1/4-20 self-locking 2 
28 10-720631-48 REPLACEMENT LEAD, Bendix harness, 48 in. un 

10-720631-78 REPLACEMENT LEAD, Bendix harness, 78 in. un 
29 LW-382698 KIT, Magneto terminal 2 

Page 4-3 
This page is not applicable to 10-540-W1A5D and AEI0-540-L1B5D model engines. 

Page 4-5 - Figure 21 
Spark Plugs 

32 1182-D4 SPARK PLUG, Champion RHM38E 12 

SECTION 5 
ELECTRICAL SYSTEM 

Page 5-1 - Figure 22 
Alternator Mounting Brackets 

1 LW-13039 BRACKET, Alternator 1 
3 73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1 
4 STD-1838 BOLT, 5/16-18 x 15/16 long, hex. hd. 2 
5 75380 LINK, Alternator adjusting 1 

STD-35 WASHER, 5/16 plain 1 
LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 1 

8 STD-1727 WASHER, Plain, 3/4 OD x 5/16 ID x 
1/8 thick 1 

LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 1 
74323 STRUT, Alternator support 1 
LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 1 

\...._, STD-690 WASHER, 13116 OD x 3/8 ID x 1/16 thick 1 

12 



I0-540-WlA5D and AEI0-540-L1B5D 

SECTION 5 (CONT.) 
ELECTRICAL SYSTEM 

Page 5-1 - Figure 22 (Cont.) 
Alternator Mounting Brackets 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

26 AN6-14 BOLT, 3/8-24 x 1-19/32 long, hex. hd., 
dr. end 1 

27 STD-690 WASHER, 13/16 OD x 3/8 ID x 1/16 
thick un 

28 STD-872 NUT, 3/8·24 slotted 1 
29 STD-713 PIN, Cotter, 3/32 x 3/4 long 1 
30 AN6·13 BOLT, 3/8-24 x 1-7/16 long, hex. hd., 

dr. end 1 -W1A5D 
31 AN6-16 BOLT, 3/8-24 x 1-13/16 long, hex. hd., 

dr. end 1 -L1B5D 
32 76534 SHIM, 1-118 OD x 7/16 ID x .005 

thick un 
STD-690 WASHER, 13/16 OD x 3/8 ID x 1/16 thick un 
STD-872 NUT, 3/8-24 slotted 1 
STD-713 PIN, Cotter, 3/32 x 3/4 long 1 

Page 5-3 - Figure 23 
Alternators, Regulators and Drive Belts 

1 LW-14308 ALTERNATOR, 12V · 60 Amp .• 3.25:1 ratio, 
externally grounded (AL Y-8420) 1 -W1A5D 

LW-14324 ALTERNATOR, 12V · 70 Amp., 3.25:1 ratio, 
externally grounded (ALU-8421) 1 -L1B5D 

2 76026 BELT, Alternator drive (3/8 wide) 1 
3 LW-10185 REGULATOR, 12V (VSF-7203) 1 -W1A5D 

LW-10179 REGULATOR, 12V (VSF-7403) 1 -L1B5D 
78059 OVERVOLTAGE RELAY, 12V (FOC-4002A) 1 -W1A5D 
78060 OVERVOLTAGE RELAY, 24V (FOC-4003A) 1 ·L1B5D 

Page 5-4 - Figure 24 
Starting Motor and Magneti_c Switch 

1 LW-15571 STARTER, 12V (3.38:1 internal reduction) 
12/14 pinion, MZ-4222 1 ·W1A5D 

LW-15572 STARTER, 24V. (3.38:1 internal reduction) 
12/14 pinion, MHB·4016 1 ·L1B5D 

2 STD-35 WASHER, 5/16 plain 4 
3 STD-475 WASHER, 5/16 lock, internal teeth 4 
4 STD-2156 BOLT, 5/16·18 x 1·5/32 long, hex. hd. 1 
5 STD-1410 NUT. 5/16·18 plain 3 
6 LW-12083 SWITCH. Magnetic 12V (SAZ-4201E-1) 1 -W1A5D 

LW-12085 SWITCH, Magnetic 24V (SAZ-4401C) 1 -L1B5D --..../ 

13 



I0-540-WlA5D and AEI0-540-L1B5D 

SECTION 6 
OIL SUMP AND INDUCTION SYSTEM 

Ref. Qty. Model 

No. Part No. Description Per Eng. Usage 

Page 6·1 
This page is not applicable to 10·540-W1A5D and AEI0-540·L1B5D model engines. 

Page 6·3 · Figure 26 
Oil Sump Assembly 

1 LW-13306 GASKET, Oil sump 1 -WIA5D 
2 LW-15715 SUMP ASSY., Oil 1 ·W1A5D 
3 STD-2184 PLUG, 1·1/4 NPT, Allen hd. 1 ·W1A5D 
4 71699 CONNECTOR, Intake pipe 6 -WIA5D 
5 25C·ll STUD, 1/4-20 x 1-3/8 long 14 -W1A5D 
6 38·15 STUD, 3/8-16 x 1-7/8 long 8 -W1A5D 
7 STD-1164 INSERT, 5/16-18 x 5/8 long, Heli-coil 4 -W1A5D 
9 1102 PLUG, 1/8 NPT, Allen hd. 1 ·W1A5D 

10 STD-8 WASHER, 1/4 plain 34 -W1A5D 
11 STD-160 WASHER, 1/4 internal lock 27 -WIA5D 
12 STD-1419 BOLT, 1/4-20 x 1·1/8 long, hex. hd. 7 -W1A5D 
13 STD-1688 BOLT, 1/4-20 x 1.00 long, hex. hd. 6 -W1A5D ' 

"- 14 STD-1411 NUT, 1/4-20 plain 21 -W1A5D 
15 STD-551 PLUG, 1/2-14 NPT, Sq. hd. dr. 2 -W1A5D 
16 70484 SCREEN, Oil suction 1 -W1A5D 
17 STD-111 GASKET, 1.00 ID x 1·1/4 OD x 3/32 

annular 1 -WlA5D 
18 LW-12545 PLUG, 5/8 hex. hd. x 1.00-20 thd. 1 -W1A5D 

61548 NAMEPLATE 1 -W1A5D 
STD-1901 DRIVE STUD, No. 4 x 3/16 long, rd. hd. 4 -W1A5D 

Page 6·4 
This page is not applicable to 10·540·W1A5D and AEI0·540·LIB5D model engines. 

Oil Sump Assembly (AEI0-540-LlB5D) (See Page 14a for illustration). 

1 LW-13306 GASKET, Oil sump 1 
2 LW-16890 SUMP ASSY., Oil 1 
3 25C·ll STUD, 1/4·20 x 1-3/8 long 4 
4 38-15 STUD, 3/8-16 x 1-7/8 long 8 
5 STD·784 PLUG, 3/8-18 NPT, Allen hd. 1 
6 STD-8 WASHER, 1/4 plain 44 
7 STD·.160 WASHER, 1/4 lock, internal teeth 27 
8 STD-1419 BOLT, 1/4-20 x 1-1/8 long, hex. hd. 17 
9 STD-1688 BOLT, 1/4·20 x 1.00 long, hex. hd. 6 

10 STD-1411 NUT, 1/4-20 plain 21 
11 STD-551 PLUG, 1/2-14 NPT, Sq. hd., drilled 1 
12 LW-16899 HOUSING ASSY., Induction 1 

\___, 13 STD-1164 INSERT, 5/16·18 x 5/8 long, Heli-coil 4 

14 



Oil Sump Assembly 

14a 



10·540-W1A5D and AEI0·540-L185D 

\_. 
SECTION 6 (CONT.) 

OIL SUMP AND INDUCTION SYSTEM 

Oil Sump Assembly (AEI0-540.L1B5D) (Cont.) 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

14 1102 PLUG, 1/8-27 NPT, Allen hd. 3 
15 STD-1173 INSERT, 1/4-20 x 1/2 long, Heli-coil 4 
16 STD-8 WASHER, 1/4 plain 4 
17 STD-160 WASHER, 1/4 lock, internal teeth 4 
18 STD-2026 BOLT, 1/4·20 NC-3 x 3-7/8 long, 

hex. hd. 2 
19 STD-2025 BOLT, 1/4-20 NC-3 x 2-7/16 long, 

hex. hd. 2 
20 75444 ADAPTER ASSY., Fuel drain valve 2 
21 61548 NAMEPLATE 1 
22 STD-1901 DRIVE STUD, No. 4 x 3/16 long, rd. hd. 4 

Inverted Oil System (AEI0-540.L1B5D) (See Page 15a for illustration). 

1 LW-16339 ADAPTER, Oil screen, 1-112-18 to 7/8·14 thd. 1 
2 STD-1272 GASKET, 1·1/2 ID x 1-3/4 OD x 3/32 thick 1 
3 77644 SCREEN, Oil suction 1 
4 77155 ELBOW, 5/8 flared tube, 90° adjustable 1 
5 77155 ELBOW, 5/8 flared tube, 90° adjustable 

(oil suction) 1 
6 LW-16918 FITTING, Sump, oil return, 90° 1 
7 LW-13749 OIL SEPARATOR 1 
8 LW-13750 OIL VALVE 1 

Page 6-5 - Figure 28 
Intake Pipes and Air Inlet Housing 

1 70485 PIPE, Intake 6 -W1A5D 
2 69603 HOSE, 1-3/4 ID x 2-3/16 OD x 1-3/4 long 6 -W1A5D 
3 LW-15592-8·28 CLAMP, Hose 12 -WlA5D 
4 71973 GASKET, 2 bolt flange, 1-7/8 ID 6 
5 73346 FLANGE, Intake pipe, upper 6 -W1A5D 
6 STD-8 WASHER, 1/4 plain 12 
7 STD-160 WASHER, 1/4 lock, internal teeth 12 
8 STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd. 12 
9 72711 RING, Seal, intake pipes 6 ·Ll.B5D 

10 LW-16341 PIPE, Intake, cyl. no. 1 1 -L1B5D 
11 LW-16342 PIPE, Intake, cyl. no. 2 1 -L1B5D 
12 LW-16343 PIPE, Intake, cyl. no. 3 1 -L1B5D 
13 LW-16344 PIPE, Intake, cyl. no. 4 1 -L1B5D 

LW-16345 PIPE, Intake, cyl. no. 5 1 -L1B5D 
14 LW-16346 PIPE, Intake, cyl. no. 6 1 -L1B5D 

\_. 15 74360 FLANGE, Intake pipe, upper 6 ·L1B5D 

15 



.. J 

Inverted Oil System 

15a 



10-540-WlA5D and AEI0-540.L1B5D 

'-· SECTION 6 (CONT.) 
OIL SUMP AND INDUCTION SYSTEM 

Page 6-7 - Figure 29 
Fuel Injectors, Fuel Manifolds and Injection Nozzles 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

1 66224 GASKET, Fuel injector 1 -W1A5D 
2 73032 GASKET, Inlet housing 1 -LlB5D 
4 73937 FUEL INJECTOR, (2524054-8) 1 -W1A5D 

77442 FUEL INJECTOR, (2524318-8) 1 ·LlB5D 
5 STD-35 WASHER, 5/1() plain 4 
7 STD-475 WASHER, 1/4 lock, internal teeth 4 

10 STD-1201 BOLT, 5/16-18 x 1-1/4 long, hex. hd. 4 -W1A5D 
STD-1828 BOLT, 5/16-18 x 1-5/16 long, hex. hd. 4 -LlB5D 

11 LW-18265 NOZZLE, Injection 6 -WlA5D 
LW-18265 NOZZLE, Injector 6 -L1B5D 

13 MS29512-6 SEAL, Oil, 5/64 dia. sect. x 15/32 ID 1 -L1B5D 
14 AN919-6 REDUCER, Flared tube (1/4 tubing) 1 -L1B5D 

Page 6·8 - Figure 30 
~-- Fuel Injectors, Fuel Manifolds and Injection Nozzles 

15 79007 MANIFOLD ASSY., Fuel 1 ·WlA5D 
77418 MANIFOLD ASSY., Fuel 1 ·L1B5D 

16 MS20823·4 ELBOW, 1/4 tube, 1/4 NPT, 45° 1 -W1A5D 
MS20822-4 ELBOW, 1/4 tube, 1/8 NPT, 90° 1 -L1B5D 

17 STD-148 NIPPLE, Union, 1/8 NPT 6 
18 75447 NIPPLE, 3/16 tube to 1/8 NPT (restricted) 1 -W1A5D 
23 LW-12604 NIPPLE, 1/8 tube to 1/8 NPT (restricted) 1 -L1B5D 
24 73966 SPACER, Fuel manifold bracket 2 
25 73965 BRACKET, Fuel manifold 2 
26 STD-251 WASHER, No. 10 lock, internal teeth 4 
27 STD-82 SCREW, No. 10-24 x 112 long, dr. hd. 4 

Page 6-9 - Figure 31 
Fuel Lines, Fuel Hoses and Attaching Parts 

1 L W-12098-0-200 TUBE ASSY., Fuel manifold to nozzle, cyls. 1,2,5,6 4 
LW-12098-0-170 TUBE ASSY ., Fuel manifold to nozzle, cyls. 3 & 4 2 

2 LW-16266·10-75 CLAMP 12 
3 LW-16266-10-13 CLAMP 12 
4 STD-860 SCREW, No. 10·32 x 5/8 long, fill. hd. 14 
5 STD-425 WASHER, No. 10 plain 2 
6 STD-670 NUT, No. 10-32 self-locking 14 
7 7-3136 BRACKET, 90° 2 ·LlB5D 

73136 BRACKET, 90° 4 -W1A5D 
............. 10 74278 BRACKET ASSY., Fuel line support 1 

16 



10-540-W1A5D and AEI0-540.L1B5D 

SECTION 6 (CONT.) 
OIL SUMP AND INDUCTION SYSTEM 

Page 6-9 - Figure 31 (Cont.) 
Fuel Lines, Fuel Hoses and Attaching Parts 

Ref. Qty. Model 
No. Part No. Description Per Eng. Usage 

11 LW-16266-25-50 CLAMP 1 -W1A5D 
12 LW-16266-25-63 CLAMP 1 -L1B5D 

STD-860 SCREW, No. 10-32 x 5/8 long, fill. hd. 1 
13 STD-692 SCREW, No. 10-32 x 1/2 long, fill. hd. 2 

STD-425 WASHER, No. 10 plain 3 
STD-670 NUT, No. 10-32 self-locking 1 
77468 CLIP, 7/8 ID for 1/4 screw (cushion type) 2 -L1B5D 
LW-16266-25-75 CLIP, 3/4 dia. with 1/4 screw 2 -W1A5D 

16 MS20822-6 ELBOW, 3/8 flared tube & 1/4 NPT, 90° 1 -L1B5D ./ --
Page 6-10 - Figure 32 

Fuel Lines, Fuel Hoses and Attaching Parts 

L W- l 2798-4S242 HOSE ASSY., Fuel injector to fuel manifold 1 
LW-13193-6S322 HOSE, Fuel pump to injector 1 -L1B5D 
LW-~2799-6S270 HOSE,, Fuel pump to injector 1 -W1A5D 

17 



SUPPLEMENTAL PARTS LIST SSP1080 

To Provide Parts Coverage for Lycoming 
10·540·AA1A5 & ·M1B5D Model Aircraft Engines 

This supplement offers a complete list for the I0-540·AA1A5 and the -M1B5D model engine. Page figure and 
reference numbers herein correspond to page, figure and reference numbers in PC-615. 

When reference numbers in PC-615 are not listed here, it indicates those parts are not applicable to I0-540· 
AA1A5 & -M1B5D engines. Where parts are listed in this supplement without reference numbers, it indicates 
those parts are not illustrated in PC-615. 

Use the Table of Contents in the original parts catalog PC-615 to find the page number and illustration of the 
desired parts. The corresponding page in this supplement lists the parts for the I0·540·AA1A5 & ·M1B5D model 
engines. 

SSP1080 November, 1980 

1 



10-540-AA1A5 & -M1B5D 

SECTION 1 

Page l·l 
Crankcas£. Assembly 

Ref. Qty. Per Assy. 
No. Part No. Description ·AA1A5 ·M1B5D 

1 LW-13781 CRANKCASE ASSEMBLY 1 
LW-14598 CRANKCASE ASSEMBLY 1 

2 31C·12 STUD, 5/16-18 x 1·112 long 2 2 
a 31C-13 STUD, 3/8-16 x 1-5/8 long 1 1 
4 38-13 STUD, 3/8·16 x 1-5/8 long 24 28 
5 38-16 STUD, 3/8-16 x 2.00 long 8 8 
6 38-22 STUD, 3/8-16 x 2-3/4 long 1 1 
7 38D·l7 STUD, 3/8·16 x 2-1/8 long, drilled 1 1 
8 50-15 STUD, 112·20 x 1·7/8 long . 12 12 
9 LW-13794 STUD, 5/16·18 x 1.00 long, drilled 1 

10 69796 DOWEL, Crankshaft bearing 2 2 
11 LW-10647 DOWEL, Crankshaft bearing 6 
12 STD-514 DOWEL, 5/16 dia. x 1/2 long 2 2 
13 STD-557 DOWEL, 1/2 dia. x 11/16 long 2 2 
14 STD-1339 PLUG, 1/16·27 NPT 1 1 
15 1102 PLUG, 1/8-27 NPT 4 4 
16 65007 RETAINER, Shroud tube seal 12 12 
17 72158 BUSHING, Gov. drive idler shaft 1 1 
18 31C-14 STUD. 5/16-18 x 1-3/4 4 4 
19 73772 NOZZLE ASSY., Piston cooling 6 6 

Page 1·3 
Oil Level Gages and Engine Mounting Brackets 

1 70457 GASKET, Oil filler extension 1 1 
2 77527 EXTENSION, Oil filler (short) 1 1 

74313 EXTENSION, Oil filler (short) (alternate) 1 1 
3 72312 RING, Oil seal· 1.00 ID x 1/8 sect. 1 1 
4 LW-14729 GAGE ASSEMBLY, Oil level 1 

LW-16782·1 GAGE ASSEMBLY, Oil level 1 
5 . 72306 BRACKET, Engine mounting 4 

77289 BRACKET, Engine mounting 3 
77291 BRACKET, Engine mounting 1 

6 STD-33 WASHER, 3/8 plain 16 16 
7 STD-678 WASHER, 3/8 lock 16 16 
8 STD-596 NUT, 3/8 plain 16 16 

Page 1·5 
Crankcase Related Parts 

1 1028-B BALL, 11/16 dia. 1 1 

2 



I0-540-AA1A5 & -M1B5D 

SECTION 1 (Cont.) 

Page 1-5 (Cont.) 
Crankcase Related Parts 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -M1B5D 

2 LW-11713 SPRING, Oil pressure relief valve 1 
61084 SPRING, Oil pressure relief valve 1 

4 STD-1045 GASKET, 1-1/4 ID x 1-3/64 OD x 3/32 annular 1 1 
5 76159 PLUG, Oil relief valve - adj. 1 1 
6 77808 VAL VE ASSY., Oil pressure relief, adj . 1 1 

76162 INSERT, Oil pressure relief valve 1 1 
76161 CAP, Oil pressure relief valve 1 1 
77807 SCREW, Oil pressure, adj. 1 1 
AN310-6 NUT, 3/8-24 NF-3 (castellatedl 1 1 
MS9048-100 PIN, Spring· 1/8 dia. x 1/2 long 1 1 

7 LW-11575 BEARING, Crankshaft 6 
LW-14830 BEARING, Crankshaft (clevitel 6 

8 LW-13885 BEARING, Crankshaft, front '2 2 
9 LW-15628 SEAL, Crankshaft oil 1 1 

10 72091 RING, Oil seal, 23/64 ID x 7/64 dia. sect. 2 2 
11 72877 BODY, Hydraulic tappet 12 12 

Page 1-6 
Propeller Governor Drive Assembly 

1 LW-10442 GEAR, Propeller governor drive 1 1 
2 LW-14021 SHAFT, Propeller governor idler gear 1 1 
3 LW-10541 GEAR ASSY., Propeller governor idler 1 1 
4 77872 BUSHING, Propeller governor idler gear 2 2 
5 STD-19 DOWEL, 3/32 dia. x 7/32 long 1 1 
6 STD-798 DOWEL, 3/32 dia. x 9/32 long 1 1 
7 73249 WASHER, Thrust 1 1 

73250 WASHER. Thrust un un 
73251 WASHER, Thrust un un 
73252 WASHER, Thrust un un 

8 AN565B1032H5 SET SCREW, No. 10-32 x 5/16 long 1 1 
9 70455 GASKET, 25/32 ID x 1-1/8 OD x 1/16 thick 1 1 

10 LW-13896 PLUG, 3/4-16 Hex hd. 1 1 
11 72053 GASKET, Governor 1 1 
12 72378 COVER, Governor drive 1 1 
13 STD-35 WASHER. 5/16 plain un un 
14 STD-475 WASHER, 5/16 lock 4 4 
15 STD-1410 NUT, 5/16-18 plain 4 4 

Page 1-7 
Crankshaft, Camshaft and Related Parts 

1 LW-17775 CRANKSHAFT & COUNTERWEIGHT ASSY. 1 

3 



10-540-AA1A5 & -MlB5D 

SECTION 1 (Cont.) 
,.._/ 

Page 1-7 (Cont.) 
Crankshaft, Camshaft and Related Parts 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -M1B5D 

LW-17783 CRANKSHAFI' & COUNTERWEIGHT ASSY. 1 
2 LW-17750 CRANKSHAFI' ASSY. 1 

LW-17758 CRANKSHAFT ASSY. 1 
3 ·STD-1211 PLUG, 2.00 dia. expansion 1 1 
4 73810 BUSHING, Crankshaft dynamic counterweight 4 4 
5 60945 PLUG, 1-1/4 dia. 1 1 
9 75656 BUSHING, Propeller flange, long 4 4 

10 72155 BUSHING, Propeller flange, short 1 1 
11 79024 BUSHING, Propeller flange, indexing 1 

75657 BUSHING, Propeller flange, indexing 1 
12 STD-1065 DOWEL, Stepped, 5/16 x 1/4 dia. x 1/2 long 1 

STD-2078 DOWEL, 3/8 OD x 1/2 long 1 
13 73644 COUNTERWEIGHT ASSY. 2 2 
14 71903 BUSHING, Dynamic counterweight 8 8 
15 76788 ROLLER, Dynamic counterweight - 6.3 order 2 2 
16 76787 ROLLER, Dynamic counterweight - 5.1 order 2 2 
17 LW-14820 RING, Internal retaining 8 8 .._/ 

18 71907 WASHER, Dynamic counterweight 8 8 
19 LW-10284 GEAR, Crankshaft 1 

76786 GEAR, Crankshaft 1 
20 67516 LOCKPLATE, Crankshaft gear 1 

LW-10332 LOCKPLA TE, Crankshaft gear 1 
21 STD-1937 SCREW, 5/16-24 x 1-3/4 long 1 

AN8-14A BOLT, 112-20 x 1-19/32 long 1 
22 76148 CAMSHAFT 1 1 
23 75030 SUPPORT ASSY., Starter ring gear, 12/14 pitch 1 

77579 SUPPORT ASSY., Starter ring gear, 12/14 pitch 1 
74977 SUPPORT ASSY., Starter ring gear, 12/14 pitch 1 

24 72566 GEAR, Starter ring, 12/14 pitch 1 1 

Page 1-9 
Crankshaft Idler Gears and Tachometer Drive 

2 71668 GEAR ASSY., Crankshaft idler, plain 2 
3 67530 BUSHING, Crankshaft idler gear 2 
4 LW-10290 GEAR ASSY., Crankshaft idler 1 
5 LW-10297 GEAR ASSY., Crankshaft idler (heavy idler) 1 

LW-10325 SPACER, Idler gear 1 

7 LW-13795 SHAFT, Crankshaft idler gear 2 
8 STD-2167 SCREW, 5/16-18 x 7/8 long, hex hd. dr. 3 
9 STD-2168 NUT, 5/16-18 NC-3 slotted shear 1 

10 76155 SHAFT ASSY ., Tachometer 1 1 

11 78368 PIN, 3/16 dia. x 2-21/64 long 1 1 . .._/ 

4 



I0-646-AA1A5 & -M185D 

SECTION 1 (Cont.) 

Page l ·9 (Cont.) 
Crankshaft Idler Gears and Tachometer Drive 

Ref. Qty. Per Assy. 

No. Part No. Description ·AA1A5 ·M1B6D 

12 76118 SPACER, Tachometer shaft centering 1 1 
13 MS16625·1081 RING, Internal retaining 1 1 
14 61544 PLUNGER, Fuel pump 1 

Page 1·10 
Crankcase Attaching Parts 

1 STD-1414 BOLT, 1/4-20 x 1-1/2 long 11 11 
4 STD-8 WASHER, 1/4 plain 27 27 
5 60803 STRAP, Lifting 2 2 
6 STD-2084 BOLT, 114·20 x 1-3/4 2 2 
7 STD-1419 BOLT, 1/4-20 x 1-118 long 4 4 
8 STD-160 WASHER, 1/4 internal lock 16 16 
9 STD-1411 NUT, 1/4-20 plain 12 12 

10 STD-1416 BOLT, 114·20 x 1·112 long, hex hd. dr. end 6 6 
11 STD-8 WASHER, 1/4 plain, max. 6 18 
12 STD-1409 NUT, 114-20 slotted shear 6 6 
13 STD-33 WASHER, 3/8 plain 1 1 
14 STD-872 NUT, 3/8·24 slotted shear 1 1 
15 AN6-34A BOLT, 3/8-24 x 3-1/2 long, hex hd. 1 1 
16 STD-33 WASHER, 3/8 plain 3 3 
17 STD-678 WASHER, 3/8 lock, internal lock 2 2 
18 STD-596 NUT, 3/8-24 plain 2 2 
20 76220 STUD, 1/2-20 x 10-45/64 8 8 

SECTION 2 

Page 2·1 
Accessory Housing Assembly 

1 73818 GASKET, Accessory housing 1 1 
2 LW-10641 HOUSING ASSY., Accessory 1 
3 LW-10916 HOUSING ASSY., Accessory 1 

LW-10917 HOUSING ASSY., Accessory 1 
4 61261 STUD, 5/16-18 x 2·1/8 long 4 
5 31CD-20 STUD, 5/16-18 x 2·1/2 long, dr. 3 3 
6 31C-21 STUD, 5/16-18 x 2-5/8 long 4 2 
7 31C-19 STUD, 5/16-18 x 2-3/8 long 4 
8 25C-21 STUD, 1/4-20 x 2-5/8 long 4 
9 25C-12 STUD, 1/4-20 x 1-1/2 long 8 

10 67528 STUD, 5/16-18 x 1-5/8 long 3 
11 STD-784 PLUG, 3/8 NPT 1 
12 1102 PLUG, 1/8-27 NPT 1 1 

5 



10-540-AA1A5 & -MlB5D 

SECTION 2 (Cont.) 

Page 2-1 (Cont.I 
Accessory Housing Assembly 

Ref. Qty. Per Assy. 
No. Part No. Description ·AA1A5 -M1B5D 

14 LW-10341 INSERT, Hell-coil 1.00-14 x 3/8 1 
15 LW-12589 INSERT, Hell-coil 5/8-18 x 3/8 1 
16 MS124703 INSERT, Hell-coil 3/8-16 x 1-1/8 1 

Page 2-3 
Oil Pump Assembly and Accessory Housing Attaching Parts 

6 75287 BODY ASSY., Oil pump 1 
7 STD-1339 PLUG, 1116-27 NPT 1 
8 61297 IMPELLER, Oil pump driving 1 ~ 
9 61298 IMPELLER, Oil pump driven 1 1 

10 76784 SHAFT, Oil pump drive 1 
11 LW-10344 BODY ASSY., Oil pump 1 
12 61297 IMPELLER, Oil pump driving 1 1 
13 61298 IMPELLER, Oil pump driving 1 1 
14 LW-10318 GEAR ASSY., Oil pump drive 1 
15 STD-35 WASHER, 5/16 plain 3 3 
16 STD-1420 NUT, 5/16-18 ~lotted shear 3 3 
17 LW-14260 SEAL, Tachometer drive oil 1 1 
18 STD·8 WASHER, 114 plain 10 12 
19 STD-160 WASHER, 1/4 lock 12 12 
10 STD-1204 BOLT, 1/4-20 x 15/16 long 9 9 
21 .STD-1419 BOLT, 1/4-20 x 1-1/8 long 1 
22 STD-1931 BOLT, 112-20 x 1-7/8 long 2 
23 STD-1875 BOLT, 1/4-20 x 13/16 long 2 
24 STD-1215 BOLT, 1/4-20 x 1-1/4 long 1 

Page 2-5 
Oil Filter Assembly and Oil Cooler Bypass Valve 

2 LW-12795 GASKET, Oil filter adapter 2 
5 77852 OIL FILTER BASE ASSEMBLY 1 
6 25C-10 STUD, 1/4-20 x 1-1/4 long 1 
7 STD-8 WASHER, 1/4 plain 4 
8 STD-160 WASHER, 1/4 lock 1 
9 STD-1856 SCREW, 1/4-20 x 1.00 long 3 

10 STD-1411 NUT, 1/4-20 plain 1 
12 LW-10321 SPRING, Oil filter bypass valve 1 
13 76539 SEAT. Oil relief valve 1 
14 LW-10320 SLEEVE, Oil filter bypass valve 1 

15 MS16625-1100 RING, Internal retaining 1 

16 LW-13905 OIL FILTER, long (spin-on type) 1 -.._ 

LW-13215 OIL FILTER, short (spin-on type) 1 . ._/ 

6 



10-540-AA1A5 & ·M1B5D 

\..._,.. 
SECTION 2 (Cont.) 

Page 2·5 (Cont.) 
Oil Filter Assembly and Oil Cooler Bypass Valve 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -Ml85D 

17 LW-13904 KIT, Conve~r plate, oil filter 1 
18 759.44 VALVE ASSY., Temp. control 1 1 

MS29513-138 SEAL, "O" ring, 2-7/64 ID x 7/64 section 1 
LW-14445·11 VALVE ASSY., Absolute pressure relief 1 

Page 2-7 
Vacuum Pump Drive Oil Cooler Fittings and Breather Fittings 

1 61183 GASKET, Accessory adapter 1 
2 67536 ADAPTER ASSY.; Vacuum pump 1 
3 STD-1774 DOWEL, 1/8 dia. x 1/4 long 1 
4 STD-208 SEAL, Oil 7/8 ID x 1-1/2 OD x 5/16 thick 1 1 
5 72974 GEAR ASSY., Vacuum pump driven 1 
6 71596 WASHER, Accessory driven gear 1 1 
7 LW-10307 GEAR ASSY., Vacuum pump driven 1 

10 8313 GASKET, Vacuum pump pad 1 1 
11 60430 COVER, Vacuum pump 1 1 
12 STD-8 WASHER, 1/4 plain 4 4 
13 STD-160 WASHER, .1/4 lock 4 4 
14 STD-1411 NUT, 1/4-20 plain 4 4 
15 STD-294 GASKET, 7/8 OD x 5/8 ID 1 
18 62417 PLUG, Oil cooler bypass 1 
19 71651 FITTING, Breather 1 

AN844-16D FITTING, Breather 1.00 ID hose 45° 1 
20 MS29512-10 SEAL, Oil 3/32 section x 45/64 ID 1 
21 AN814·10L PLUG, 7/18·14 thd. 1 
23 MS20823·8 ELBOW, 1/2 flared tube 45° 2 

Page 2-9 
Hydraulic Pump Drive and Covers 

3 72964 GEAR ASSY., Hydraulic 1 
4 71596 WASHER,_ Accessory drive gear 1 
5 68315 GASKET, Accessory drive gear 1 
6 LW-10807 ADAPTER ASSY., Hydraulic pump 1 
7 STD-208 SEAL, 7/8 ID x 1·1/2 OD x 5/16 wide 1 
8 25C·32 STUD, 1/4-20 x 1-1/2 long 4 
9 STD-1774 PIN, 1/8 dia. x 1/4 long 1 

10 STD-35 WASHER, 5/16 plain 4 
11 STD-475 WASHER, 5/16 lock 4 
12 STD-1410 NUT, 5/16-18 plain 4 
13 8313 GASKET, Hydraulic pump 1 

'--·· 14 60430 COVER, Hydraulic pump 1 

7 



10-540-AA1A5 & ·M185D 

SECTION 2 (Cont.) 

Page 2-9 (Cont.) 
Hydraulic Pump Drive and Covers 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -MlB5D 

15 STD-8 WASHER, 1/4 plain 4 
16 STD-160 WASHER, 1/4 lock 4 
17 STD-1411 NUT, 1/4-20 plain 4 
18 LW-10806 SPACER, Hydraulic pump stud 4 
19 LW-10671 GEAR ASSY., Accessory driven 1 
20 71596 WASHER, Accessory driven gear 1 
21 STD-208 SEAL, Oil 7/8 ID x 1·1/2 OD x 5/16 wide 1 
22 AN123857 "O" RING, 9/64 ID x 5/64 section 1 
23 LW-14819 ADAPrER ASSY., Hydraulic pump 1 
24 STD-1631 DOWEL, 11/64 dia. x 11/32 long 1 
25 STD-8 WASHER, 1/4 plain 4 
26 STD-160 WASHER, 1/4 lock 4 
27 STD-1411 NUT, 1/4-20 plain 4 
28 STD-35 WASHER, 5/16 plain 1 
29 STD-475 WASHER, 5/16 lock 1 
30 STD·l410 NUT, 5/16-18 plain 1 
31 20415 GASKET, Hydraulic pump 1 ._) 
32 72412 COVER, Hydraulic pump 1 
33 STD-1828 BOLT, 5/16-18 x 1-5/16 long 2 

STD-35 WASHER, 5/16 plain 6 
STD·475 WASHER, 5/16 lock 4 
STD-1410 NUT, 5/16-18 plain 4 

Page 2·11 
Fuel Pump and Fuel Pump Drives 

1 LW-15473 FUEL PUMP (6441234) 1 
2 60096 GAS.KET, Fuel pump 1 
3 STD-33 WASHER, 3/8 plain 2 
4 STD-1882 SCREW, 3/8-16 x 1-9/32 long, socket hd. dr. hd. 2 
5 LW-10799 SPACER, Fuel pump insulating 1 
6 LW-13909 PUMP, Fuel (RG9080-J4Al 1 
7 STD-35 WASHER, 23/64 plain 4 
8 STD-475 WASHER, 23/64 internal lock 4 
9 STD-1410 NUT, 23/64-18 plain 4 

10 72246 SHAFT, Fuel pump idler gear 1 
11 71667 LOCKPLATE 1 
12 STD-705 SCREW, 1/4-20 x 11/16 long, hex hd. 2 

. 13 71664 GEAR ASSY., Fuel pump idler 1 
14 77309 BUSHING, Crankshaft idler gear 1 
15 70474 WASHER, Fuel pump gear thrust 1 
16 STD-1737 RING, 37/64 ID dia. x 3/64 thick, external retaining 1 

·17 69164 GASKET, Fuel pump adapter 1 ·.._/ 

8 



I0-540·AA1A5 & ·MlB5D 

'\......· SECTION 2 (Cont.) 

Page 2· 11 (Cont.) 
Fuel Pump and Fuel Pump Drives 

Ref. Qty. Per Assy. 

No. Part No. Description ·AA1A5 ·MlB5D 

18 72972 SHAFT GEAR ASSY., Fuel pump drive 1 
19 69159 ADAPTER ASSY., Fuel pump drive 1 
20 STD-1774 PIN, 1/8 dia. x 1/4 long 1 
21 STD-213 SEAL, Oil, 3/4 ID x 1·3/8 OD 1 

SECTION 3 

Page 3-1 
Connecting Ro~, Piston and Ring Assemblies 

1 LW-10646 CONNECTING ROD ASSY. 6 6 
2 LW-13923 BUSHING, Connecting rod 6 6 
3 75061 BOLT, Connecting rod 12 12 

75060 BOLT, Connecting rod 12 12 
4 LW-12186 NUT, Connecting rod bolt 12 12 

"--· 5 LW-14954 BEARING, Connecting rod 12 12 
6 LW-10545 PISTON, Compression ratio 7.30:1 6 

LW-10207 PISTON, Compression ratio 8.7:1 6 
7 74241 RING, Piston compression 12 12 
8 73857 RING, Piston oil regulating 6 6 
9 LW-14078 PIN, Piston 6 6 

10 60828 PLUG, Piston pin 12 12 

Page 3-3 
Cylinder Assembly 

1 LW-12997 CYLINDER & HEAD ASSY., Nitrided 6 
LW-12988 CYLINDER & HEAD ASSY. , Nitrided 6 

2 LW-12688 SEAT, Intake valve 6 6 
3 71894 SEAT, Exhaust valve 6 6 
4 LW-11956 GUIDE, Valve intake 6 6 
5 LW-11957 GUIDE, Valve exhaust 6 

LW-11958 GUIDE, Valve exhaust, ni-resist 6 
6 69260 INSERT, Spark plug, long reach 12 12 
7 STD-1872 INSERT, 1/8-27 Hell-coil NPT 6 6 

72706 INSERT, Hell-coil, 1/4-20 NC x 3/8 long (self locking) 24 
8 31C-13 STUD, 5/16-18 x 1-5/8 long 12 

31C-10 STUD, 5/16-18 x 1-1/4 long 18 
10 25C-8 STUD, 1/4-20 x 1.00 long 24 
11 66610 BUSHING, Rocker shaft 6 

66670 BUSHING, Rocker shaft 24 18 
\.,_. 12 MS20823-6D ELBOW, 45° x 3/8 flared tube 6 6 

9 



10-540-AA1A5 & -M1B5D 

SECTION 3 (Cont.) ~..J 

Page 3-3 (Cont.) 
Cylinder Assembly 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -M1B5D 

13 72343 STABILIZER, Cylinder head fins - 15 teeth 6 
72344 STABILIZER, Cylinder head fins · 26 teeth 6 
75151 STABILIZER, Cylinder head fins 6 
75152 STABILIZER, Cylinder head fins 6 
75164 STABILIZER, Cylinder head fins 6 
1102 PLUG, 1/8-27 NPT, Allen 6 6 

Page 3-5 
Valve Assembly 

1 LW-13622 VALVE, Intake 6 6 
2 73111 VALVE, Exhaust rotator type 6 

LW-11167 VALVE, Exhaust rotator type 6 
3 LW-11797 SPRING, Valve inner 12 12 
4 LW-11796 SPRING, Valve outer 12 12 
5 LW-13321 SEAT, Valve spring, lower intake 6 6 ·.../ 6 69532 SEAT, Valve spring, upper intake 6 6 
7 LW-13322 SEAT, Valve spring, lower exhaust 6 6 
8 LW-16475 SEAT, Valve spring, upper exhaust (rotator type) 6 6 
9 72050 KEY, Valve intake 12 12 

10 62388 CAP, Valve stem 6 6 
11 MS13997-3 KEY, Valve exhaust (rotator type) 12 12 
12 MS13998-3 CAP, Valve stem exhaust (rotator type) 6 6 
13 78290 PLUNGER ASSY., Hydraulic tappet 12 12 
14 78524 SOCKET, Push rod hydraulic tappet 12 12 
15 72255 SHROUD TUBE ASSY., Push rod 12 6 

72257 SHROUD TUBE ASSY ., Push rod (exhaust) 6 
16 LW-13077 SPRING, Shroud tube 24 24 
19 66728 WASHER, 3/4 ID x 1-1/4 OD x 1/32 (Max. 24) 24 24 
20 61503 SLEEVE, Shroud tube seal 12 12 
22 62922 SEAL, Shroud tube 24 24 

Page 3-7 
Cylinder Related Parts 

1 73455 ROD ASSEMBLY, Push (intake) un un 
73456 ROD ASSEMBLY, Push (intake) un un 
73457 ROD ASSEMBLY, Push (intake) un un 
73458 ROD ASSEMBLY, Push (intake) un un 
73445 ROD ASSEMBLY, Push (exhaust) un un 
73446 ROD ASSEMBLY, Push (exhaust) un un --. 
73447 ROD ASSEMBLY, Push (exhaust) un un .. _,1 

10 



Ref. 
No. 

4 
5 
8. 

9 

10 
11 
14 
15 

16 
17 
18 

19 

20 

21 
22 
23 
24 
25 
26 
27 

28 
29 
30 
31 

1 
2 
3 
4 

IO-~AA1A5 & ·M1B5D 

SECTION 3 (Cont.) 

Page 3·7 (Cont.) 
Cylinder Related Parts 

Part No. Description 

73448 ROD ASSEMBLY, Push (exhaust) 
67113 ROCKER ASSY., Valve intake 
67114 BUSHING, Valve rocker intake 
67112 ROCKER ASSY., Exhaust valve 
72630 ROCKER ASSY., Exhaust valve 
67114 BUSHING, Valve rocker exhaust 
72705 BUSHING, Valve rocker exhaust 
71549 WASHER, Valve rocker 
72626 SHAFT, Valve rocker 
66732 GASKET, Valve rocker shaft cover 
66731 COVER, Valve rocker shaft 
72710 COVER, Valve rocker shaft 
STD-160 WASHER, 114 lock 
STD-1411 NUT, 1/4·20 plain 
71450 GAS KET, Rocker box cover 
67193 GASKET, Rocker box cover 
72242 COVER, Rocker box 
68795 COVER ASSY., Rocker box 
STD-1925 SCREW, 1/4·20 x 5/8 self-locking 
72709 SCREW, 1/4-20 x 5/8 self-locking 
74494 PLATE, Spark plug reach caution 
71481 RING, Oil seal 
77906 SPACER, 1/2 ID x 7/8 OD x 1/8 thick 
74887 SPACER, 1/2 ID x 7/8 OD x 3/8 thick 
383-B NUT, 3/8-24 plain 
STD-290 NUT, 1/2·20 plain 
65321 GASKET, Exhaust flange 
77611 GASKET, Exhaust flange 
61260 FLANGE, Exhaust, stainless 
STD-35 WASHER, 5/16 plain 
STD-475 WASHER, 5/16 lock 
STD-1410 NUT, 5/16-18 plain 

Page 3-9 
Cylinder Head Drain Tubes and lntercylinder Cooling Baffles 

STD-684 
STD-2180 
LW-15592-5-05 
72702 
72703 
73027 

NIPPLE, Straight, 3/8 ID hose 
HOSE, 3/8 ID x 1-13/16 long 
CLAMP, Hose 
TUBE ASSY. , No. 1 cylinder 
TUBE ASSY., No. 2 cylinder 
TUBE ASSY., No. 3,4,5,6 cylinder head oil drain 

11 

Qty. Per Assy. 
·AA1A5 

un 
6 
6 
6 

6 

12 
12 
12 
12 

24 
24 

6 

6 
48 

6 
6 
2 
2 

24 
28 
6 
6 
6 

12 
12 
12 

6 
6 

12 
1 
1 
4 

·M1B5D 

un 
6 
6 

6 

6 
12 
12 
12 

12 

6 

6 

54 
24 
6 
6 
2 
2 

24 
28 

6 
6 

12 
1 
1 
4 



I0-540-AA1A5 & ·M185D 

SECTION 3 (Cont.) 

Page 3-9 (Cont.) 
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles 

Ref. Qty. Per Assy. 
No. Part No. Description ·AA1A5 -MlB5D 

5 72918 BAFFLE ASSY., lntercylinder coding 4 
LW-10610 BAFFLE & CLIP ASSY., Cyls. No. 1 & 6 2 
LW-10611 BAFFLE & CLIP ASSY., Cyls. No. 2 & 5 2 
74718 BAFFLE ASSY., lntercylinder 2 

6 LW-10608 CLIP, lntercylinder baffle 4 
7 LW-10609 RIVET, Baffle clip 4 
8 71611 RETAINER, Intercylinder baffle 4 4 
9 71610 HOOK, Intercylinder baffle 4 4 

10 72834 COVER, Baffle ignition hole 4 4 
11 STD-692 SCREW, No. 10·32 x 112 long 8 8 
12 STD-670 NUT, No. 10·32 self-locking 8 
13 65614 PLUG, Baffle attaching 4 
14 STD-251 WASHER, No. 10 lock 4 
15 STD-1686 SCREW, No. 10-32 x 7/16 long, fill. hd. 4 

SECTION 4 ._/ 

Page 4-1 
Magneto Drives and Magnetos 

1 LW-13642 GEAR RETAINER, Magneto drive 1 
2 LW-13641 CUSHION, Magneto drive 2 
3 LW-12681 GASKET, Magneto 1 
4 LW-685126-109 MAGNETO, Ignition system (D6LN·3031) 1 

LW-682560-13 MAGNETO, Ignition 1 
L W-684604-103 HARNESS, Ignition 1 

5 75965 CLAMP, Magneto 2 
6 STD-475 WASHER. 5/16 lock 2 
7 STD-1410 NUT, 5/16-18 plain 2 

MS25082·6 NUT, 3/8·24 UNF-3 (thin) 2 
10 LW-14057 CLIP, 1 wire for 1/4 screw 6 

LW-620028-3 CLIP, 2 wire for 1/4 screw 6 
13 LW-620029·6 CLIP, 3 wire for 10-32 screw 1 

LW-320472-3 CLIP, 6 wire 2 
14 LW·620037·4 CLIP, 6 wire for 10-32 screw 1 

LW-620036-1 CLIP, 6 wire 3 
20 STD-692 SCREW, 10-32 1 

21 STD-670 NUT, 10·32 1 
76505 BRACKET 1 

23 76734 ZIP STRAP 31 

27 STD-1925 SCREW, 1/4-20 self-locking 12 

29 LW-382698 KIT, Magneto ground terminal 2 -./ 

12 



I0-540.AA1A5 & ·M1B5D 

SECTION 4 (Cont.) 

Page 4-3 
Magneto Drives and Magnetos 

Ref. Qty. Per Assy. 
No. Part No. Description ·AA1A5 -M1B5D 

1 67542 BEARING, Ball 2 
2 74830 GEAR RETAINER, Magneto drive 2 
3 LW-12136 CUSHION, Magneto drive 4 
4 62224 GASKET, Magneto adapter 2 
5 LW-12707 ADAPTER, Magneto 2 
6 LW-12681 GASKET, Magneto 2 
7 73000 COUPLING, Magneto drive 1 

73636 COUPLING, Magneto (right magneto) 1 
8 LW-349290·1 MAGNETO, S6LN-1208 1 

LW-349310-1 MAGNETO, S6LN-1209 1 
9 75965 CLAMP, Magneto 4 

11 STD-475 WASHER, 5/16 lock 4 
12 STD-1410 NUT, 5/16-18 plain 4 

Page 4-5 
Ignition Harness and Spark Plugs 

21 STD-696 WASHER, 1/4 plain (thin) un 
31 LW-720515-3 HARNESS ASSY., Ignition 1 
32 1182-K4 SPARK PLUG, (Champion RHB36W), iridium 12 

1182-W5 SPARK PLUG, !Champion RHB37E) 12 

SECTION 5 

Page 5-1 
Alternator Mounting Brackets 

(Prestolite 24V - 100 Amp. Dual Belt)* 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -M1B5D ·M1B5D* 

1 LW-13039 BRACKET, Alternator 1 
2 77756 BRACKET, Alternator 1 

LW-14141 BRACKET, Alternator · front 1 
LW-14142 BRACKET, Alternator · rear 1 

3 73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1 1 2 
4 STD-1838 BOLT, 5/16·18 x 15/16 long 2 2 4 
5 75380 LINK, Alternator, adjusting 1 

74323 STRUT, Alternator support 1 
LW-3111.75 BOLT, 5/16-18 x 3/4 long, hex hd. dr. 3 
STD-35 WASHER, 5/16 plain 1 

\._, 7 77757 BRACKET, Alternator belt, adjusting 1 

13 



I0-540-AAIA5 & -Ml85D 
..._/ 

SECTION 5 (Cont.) 

Page 5-1 (Cont.) 
Alternator Mounting Brackets 

(Prestolite 24V · 100 Amp. Dual Belt)* 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 -MlB5D -MlB5D* 

LW-11147 BRACKET, Alternator belt adjusting 1 
8 STD-1727 WASHER, Plain, 3/4 OD x 5/16 ID x 1/8 

thick 1 1 1 
9 LW-14637 SHIM, 13/16 OD x 15/16 ID x .005 thick un un 

10 LW-14649 SHIM, 13/16 OD x 5/16 ID x .010 thick un un 
11 STD-1889 BOLT, 5/16-18 x 1-1/4 long, drilled 1 1 
12 78639 PULLEY & SHAFT ASSY ., Alternator 

belt adj. 1 
LW-10578 PULLEY & SHAFT ASSY ., Alternator 

dual belt, adj. 1 
13 78614 PULLEY, Alternator belt adj. 1 

76420 PULLEY, Alternator idler, dual 1 
LW-10576 SHAFT, Alternator dual belt idler 1 
LW-10970 STRUT, Alternator support 1 -._./ 
LW-31H.75 BOLT, 5/16-18 x 314 long, 

hex hd. drilled 1 
LW-14650 SHIM, 7/8 OD x 15/32 ID x 

.005 thick un 
AN7·14 BOLT, 7/16-20 UNF-3A x 1-19/32 long, 

drilled end 1 
STD-632 WASHER, 7/16 plain un 
AN310-7 NUT, 7/16-20 plain, slotted 2 
STD-761 PIN, Cotter, 3/32 dia. x 1.00 lg. 2 
AN7-12 BOLT, 7/16-20 UNF-3A x 1-11/32 lg. 

drilled end 1 
14 78629 BALL BEARING, Alternator idler pulley 1 1 
15 MS16625-1125 RING, Internal retaining 2 2 
16 78617 IDLER SHAFT, Alternator belt, adj . 1 
17 76768 LOCKWASHER, Alternator idler pulley 

bearing 1 1 
18 76769 LOCKNUT, Alternator idler pulley 

bearing 1 1 
19 STD-669 WASHER, 1/2 ID x 1.00 OD x 1/8 

thick 1 1 
20 STD-676 NUT, 1/2-20 self-locking 1 1 
21 STD-1727 WASHER, Plain, 3/4 OD x 5/16 ID x 

1/8 thick 1 1 

22 LW-14637 SHIM, 13/16 OD x 5/16 ID x 
.005 thick un un 

23 STD-1889 BOLT, 5/16-18 x 1-1/4 long, ..._/ 
drilled 1 1 

14 



10·540-AA1A5 & -MlB5D 

SECTION 5 (Cont.) 

Page 5· 1 (Cont.) 
Alternator Mounting Brackets 

(Prestolite 24V · 100 Amp. Dual Belt)* 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 ·M1B5D -MlB5D* 

24 LW-10952 SHIM, 13/16 OD x 7/16 ID 
x .005 thick un 

25 AN6-12 BOLT, 3/8-24 x 1-5/16 drilled 
end 1 

26 AN6-14 BOLT, 3/8·24 x 1-19/32 drilled 
end 1 

27 STD-690 WASHER, 13/16 OD x 3/8 ID 
x 1/16 thick un un 

28 STD·872 NUT, 3/8-24 slotted 2 2 
29 STD-713 PIN, Cotter, 3/32 x 3/4 long 2 2 
31 AN6-16 BOLT, 3/8-24 x 1-13/16 

drilled end 1 1 
32 76534 SHIM, 1-1/8 OD x 7/16 ID 

'---· 
x .005 thick un 

Page 5-3 
Alternators, Regulators and Drive Belts 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 ·M1B5D 

1 LW-14308 ALTERNATOR, 24 volt - 70 Amp. (ALU-8421) 
(externally grounded) 1 1 

LW-10967 ALTERNATOR ASSY., 24 volt- 100 Amp. 1 
76421 ALTERNATOR PULLEY, Dual belt 1 

2 76026 BELT, Alternator drive (3/8 wide) 1 
74519 BELT, Alternator drive (3/8 wide) 1 
LW-10971 BELT, Alternator drive, dual idler pulley take-up 

(two matched belts) 1 
3 LW-10179 REGULATOR, 24 volt - full transistor (VSF-7403) 1 

Page 5-4 
Starting Motor and Magnetic Switch 

1 LW-15572 STARTER, 24 volt (3.38:1 internal reduction)(l2/14 
p. pinion) (MHB-4016) 1 1 

2 STD-35 WASHER, 5/16 plain 4 4 
3 STD-475 WASHER, 5/16 lock, internal teeth 4 4 
4 STD-2156 BOLT, 5/16-18 x 1-5/32 1 1 

'---· 5 STD-1410 NUT, 5/16-18 plain 3 3 

15 



10-540-AAlAG & -M1B5D 

J 
SECTION 6 

Page 6-1 
Oil Sump Assembly 

Ref. Qty. Per Assy. 

No. Part No. Description -AA1A5 -M1B5D 

1 LW-13306 GASKET, Oil sump 1 1 
2 LW-13232 HOUSING ASSY., Oil sump & induction 1 

LW-14946 HOUSING ASSY., Oil sump & induction 1 
3 STD-514 DOWEL, 5/16 dia. x 1/2 2 2 
4 72179 STUD, Intake pipe extensions 3 3 
5 72167 PIPE, Extension - intake cylinders no. 1 & 2 2 2 
6 72168 PIPE, Extension · intake cylinders no. 3 & 4 2 2 
7 72169 PIPE, Extension· intake cylinders no. 5 & 6 2 2 
8 LW-11273 CLAMP, Intake pipe extension 3 3 
9 25C-9 STUD, 114-20 x 1-1/8 long 4 4 

10 25C·ll STUD, 112-20 x 1-3/8 long 15 15 
11 38-15 STUD, 3/8-16 x 1·7/8 long 8 

38-17 STUD, 3/8-16 x 2·118 long 8 
12 72706 - INSERT, Hell-coil, 114-20 x 3/8 long, self-lock 14 14 
13 1102 PLUG, 118 NPI' Allen head 5 2 
14 STD-91 PLUG, 112-14 NPT Allen head 1 1 -._/ 

15 STD-784 PLUG, 3/8-18 NPI' Allen head 1 1 
16 STD-355 PLUG, 3/4-14 NPI' Allen head 2 2 
17 STD-8 WASHER, 114 plain 29 29 
18 STD-160. WASHER, Lock, internal teeth 23 23 
19 STD-1646 BOLT, 1/4·20 x 2.00 long, hex head 2 2 
20 STD-1688 BOLT, 114-20 x 1.00 long, hex head 10 10 
21 STD-1411 NUT, 1/4 plain 13 13 
22 STD-589 GASKET, Annular, 1-1/8 OD x 29/32 ID x 1116 1 1 
24 72960 PLUG, 7/8-14 x 5/8 hex head 1 1 
25 STD-1875 BOLT, 114-20 x 13/16 long 4 4 
26 STD-8 WASHER, 1/4 plain 37 37 
27 STD-160 WASHER, Lock, internal teeth 23 23 
28 STD-1419 BOLT, 114-20 x 1-1/8 long, hex head 6 6 
29 STD-1688 BOLT, 114-20 x 1.00 long, hex head 8 8 
30 STD-1411 NUT, 1/4-20 plain 25 25 
31 STD-551 PLUG, 1/2-14 NPI' sq. hd., drilled 2 2 
32 LW-13383 BAFFLE, Oil sump 1 1 
33 LW-13384 SUPPORT, Oil sump baffle 4 4 
34 LW-13385 SUPPORT, Oil sump baffle 2 2 
35 STD-425 WASHER, 7/16 OD x 13/64 ID x 1116 thick 6 6 
36 STD-1686 SCREW, No. 10-32 x 7/16 long, fill. hd. 6 6 
37 75444 ADAPI'ER ASSY ., Fuel drain valve 2 

LW-13807 ADAPI'ER ASSY., Fuel drain valve 1 
38 60422 SCREEN, Oil suction 1 1 

39 STD-111 GASKET, 1.00 ID x 1-1/4 OD x 3/32 1 1 

40 LW-12545 PLUG, 5/8 hex hd. x 1.00-20 thread 1 1 ~ 

16 



10-540-AA1A5 & -Ml85D 

'--· SECTION 6 (Cont.) 

Page 6·4 
Oil Sump Assembly 

Ref. Qty. Per Assy. 

No. Part No. Description -AA1A5 -M1B5D 

14 61548 NAMEPLATE 1 1 
15 STD-1901 DRIVE STUD, No. 4 x 3/16 long, round hd. 4 4 

Page 6·5 
Intake Pipes and Air Inlet Housing 

4 71973 GASKET, 2 bolt flange - 1·7/8 ID 6 6 
5 74360 FLANGE, Intake pipe, upper 6 6 
6 STD-8 WASHER, 1/4 plain 12 12 
7 STD-160 WASHER, 1/4 lock, internal teeth 12 12 
8 STD-1215 BOLT, 1/4-20 x 1·114 long, hex hd. 12 12 
9 72711 RING, Seal, intake pipes 6 6 

10 LW-12191 PIPE, Intake - cylinder no. 1 1 1 
11 LW-12192 PIPE, Intake - cylinder no. 2 1 1 
12 LW-12193 PIPE, Intake - cylinder no. 3 1 1 

'-.-· 13 LW-12194 PIPE, Intake· cylinder no. 4 & 5 2 2 
14 LW-12195 PIPE, Intake · cylinder no. 6 1 1 
16 72210 GASKET, Air throttle housing 1 1 
17 73031 HOUSING ASSY., Air inlet 1 
20 LW-15730 HOUSING ASSY., Air inlet 1 
21 31C-14 STUD, 5/16-18 x 1-3/4 long 4 4 
22 1102 PLUG, 1/8 pipe, Allen head 1 
23 STD-8 WASHER, 1/4 plain 6 
24 STD-1875 BOLT. 1/4-20 x 13/16 long, hex hd. 6 6 

Page 6-7 
Fuel Injectors, Fuel Manifolds and Injector Nozzles 

2 73032 GASKET, Air inlet housing 1 1 
4 79034 FUEL INJECTOR, (2524422-7) 1 

LW-16954 FUEL INJECTOR, (2524846·1) 1 
5 STD-35 WASHER, 5/16 3 
6 STD-1727 WASHER, Plain, 3/4 OD x 21/64 ID x 118 thick 1 

STD-1727 WASHER, 1/8 thick 4 
7 STD-475 WASHER, 5/16 internal lock 4 
8 STD-1410 NUT, 5/16-18 plain 4 4 
9 STD-1763 LOCKNUT, 5/16 palnut 4 

12 LW-10476 NOZZLE ASSY., Manifold air bleed (2524369·1) 6 
LW-10475 NOZZLE ASSY., Manifold air bleed (2524370-1) 6 

13 MS29512-6 SEAL, Oil, 5/64 dia. section x 15/32 ID 1 
14 AN919·6 REDUCER, Flared tube (1/4 tubing) 1 

AN924-6 NUT, Flared tube, bulkhead fitting 1 

17 



10·540-AA1A5 & -M1B5D 

SECTION 6 (Cont.) 
._/ 

Page 6-7 (Cont.) 
Fuel Injectors, Fuel Manifolds and Injector Nozzles 

Ref. Qty. Per Assy. 
No. Part No. Description -AA1A5 ·MlB5D 

76779 ADAPTER, Injector · fuel outlet 1 
15 76364 ELBOW & BUSHING ASSY., 45° 1 

AN929-3 CAP ASSY., 3/16 flared tube fitting 1 

Page 6·8 
Fuel Injectors, Fuel Manifolds and Injector Nozzles 

15 79007 MANIFOLD ASSY., Fuel 1 
16 MS20823·4 ELBOW, 1/4 tube, 1/8 NPT 45° 1 
17 AN780·2 NIPPLE, Union, 1/8 NPT 6 
18 75447 NIPPLE, 3/16 tube to 1/8 NPT, restricted 1 
24 73966 SPACER, Fuel manifold bracket 2 
25 73965 BRACKET, Fuel manifold 2 
26 STD-251 WASHER, No. 10 lock, internal teeth 4 
27 STD-8·2 SCREW, No. 10-24 x 1/2 long, fill hd. dr. 4 
28 75414 BRACKET, Fuel manifold 2 ·.._/ 

29 STD-160 WASHER, 1/4 lock, internal teeth 2 
30 STD-1411 NUT, 1/4-20 plain 2 

76778 MANIFOLD ASSY., Fuel, right 1 
AN780-2 NIPPLE, Union, 1/8 tube 4 
MS20822-4 ELBOW, 1/4 flared tube, 1/8 NPT 90° 2 
STD-2166 ELBOW, Union 2 
76777 MANIFOLD ASSY., Fuel, left 1 
LW-25-0.75 BOLT, 1/4-20 x 3/4 long, hex hd. 2 
STD-8 WASHER, 1/4 plain 2 
STD-160 WASHER; 1/4 lock, internal teeth 2 
STD-1411 NUT, 1/4-20 plain 2 
LW-18028 MANIFOLD, Right, injector nozzle vent 1 
LW-16599 MANIFOLD, Left, injector nozzle vent 1 
74493 HOSE, 3/16 ID x 7/16 OD x 2-1/2 long 6 
LW-15592-5-04 CLAMP, 7/16 ID x 5/16 wide 12 
74655 SPACER, 9/32 ID x 1!2 OD x 3/8 long 5 
MS9025-5 CLIP, 3/8 ID x 1/4 screw 5 
STD-160 WASHER, 1/4 internal lock 5 
STD-1688 BOLT, 1/4-20 x 1.00 long, hex hd. 5 
STD-1339 PLUG, 1/16·27 NPT Allen 2 2 
AN821-6C ELBOW,·3!8 flared tube coupling 90° manifold 2 
75340 MANIFOUD, Right, outer, injector nozzle vent 1 

75332 MANIFOLD, Left, outer, injector nozzle vent 1 
76772 HOSE, 3/16 ID x 7/16 OD x 1-7/8 long 6 
L W-15592-5-04 CLAMP, 7/16 ID x 5/16 wide 12 " 
74832 BRACKET, Nozzle vent, manifold 4 

.._/ 

18 



10-540-AA1A5 & ·M1B5D 

\.......· 
SECTION 6 (Cont.) 

Page 6·8 (Cont.) 
Fuel Injectors, Fuel Manifolds and Injection Nozzles 

Ref. Qty. Per Assy. 
No. Part No. Description ·AA1A5 ·M1B5D 

STD-860 SCREW, No. 10·32 x 5/8 long, rd. hd. 4 
STD·670 NUT, No. 10·32 self-locking 4 

Page 6·9 
Fuel Lines, Fuel Hoses and Attaching Parts 

1 L W · 12098·0·200 TUBE ASSY., Fuel manifold to nozzle, cyls. no. 1·2·5·6 4 
LW-12098·0·170 TUBE ASSY ... Fuel manifold to nozzle, cyls. no. 3·4 2 
LW-12098-1-170 TUBE ASSY., Fuel manifold to nozzle, cyls. no. 2·5 2 
LW-12098·0·100 TUBE ASSY., Fuel manifold to nozzle, cyls. no. 1·3·4·6 4 
LW-16266·10-75 CLAMP 10 
LW-16266·25-63 CLAMP 2 
STD-8 WASHER, 1/4 plain 2 
STD-160 WASHER, Lock, internal teeth 2 
STD-1411 NUT, 114·20 plain 2 

'- LW-16266·10·13 CLAMP 12 
4 STD-860 SCREW, No. 10·32 x 5/8 long, fill. hd. 15 2 
5 STD-425 WA.SHER, No. 10 plain 3 
6 STD-670 NUT, No. 10-32 self-locking 15 2 
7 73136 BRACKET, 90° 4 1 
8 73152 BRACKET, Support clamp 1 1 

L W · 16266-25-63 CLAMP 2 
LW-16266·10·25 CLAMP 2 

Page 6·10 
Fuel Lines, Fuel Hoses and Attaching Parts 

3 72377 ELBOW, 3/8 flared tube, adj. 90° 2 
LW·l2879-6Sl20 HOSE, Fuel pump to injector 1 

12 LW-12876·4S344 HOSE ASSY., Fuel injector to fuel manifold 1 
15 LW-12877-65051 HOSE ASSY., Fuel pump to injector 1 

MS20822·6 ELBOW, 3/8 flared tube, 1/4 NPT. 90° 1 
LW-12878-4Sl 76 HOSE, Fuel injector to fuel manifold, right 1 
LW-12798-4S242 HOSE, Fuel injector to fuel manifold, left 1 

New Page 
Exhaust Pipe Assembly 

LW-15619 GASKET, Exhaust flange 12 
LW-14197 MANIFOLD ASSY., Exhaust, right 1 
LW-10159 PIPE, Exhaust, cyl. no. 1 1 

"-...-- LW-10160 PIPE, Exhaust, cyl. no. 3 1 

19 



Ref. 
No. Part No. 

LW-10161 
LW-14198 
LW-10164 
LW-10163 
LW-10162 
STD-475 
STD-1410 

I0-540-AA1A5 & ·MlB5D 

SECTION 6 (Cont.) 

New Page (Cont.) 
Exhaust Pipe Assembly 

Description 

PIPE, Exhaust, cyl. no. 5 
MANIFOLD ASSY., Exhaust, left 

PIPE, Exhaust, cyl. no. 2 
PIPE, Exhaust cyl. no. 4 
PIPE, Exhaust, cyl. no. 6 

WASHER, 5/16 lock, internal teeth 
NUT, 5/16·18 plain 

20 

Qty. Per Assy. 
-AA1A5 -M1B5D 

1 
1 
1 
1 
1 

18 
18 



INTRODUCTION 

This illustrated parts catalog contains a complete parts listing for the Lycoming IO-S40..C4BS, 
-D4AS, -GIDS, -KIAS, -KIASD, -KIBS, -KIDS, -KIES, -KIFS, -KIFSD, -KUS, -KUSD, -SIAS, 
-T4ASD and -T4BSD wide cylinder flange model aircraft engines. 

Major assembly and sub-assembly parts of the engines are listed in the Group Assembly sections 
in the general sequence of engine build up. 

A Service Kits section and Oversize and Undersize Parts List are included to aid in ordering 
parts as necessary ~uri ng overhaul. 

The Numerical Index is provided for convenience in finding parts when only the part number is 
known. 

Parts coverage of Vendor Accessories used on Lycoming engines may be found in the appro­
priate Vendor' s Parts Catalog. A list of these publications appear in the latest edition of Service 
Letter No. Lll4. 

N01E 

The illustrations, pictures and drawings in this publication are typical of the subject matter they 
portray; in no instance are they to be interpreted as examples of any specific engine, equipment 
or part thereof 

SER VICE BULLETINS, INSTRUCTIONS AND LETTERS 

Although the information contained in this parts catalog is up-to-date at time of publication, 
users are urged to keep &.breast oflater information through all Lycoming distributors or from the 
the factory by subscription. Consult the latest edition of Service Letter No. L114 for subscription 
information. 



10-540 SERIES 

TABLE OF CONTENTS 

SECTION 

Introduction 
Table of Cont.enta 
Ove:rslze and Undenlze Parts 

1 · CRANKCASE, CRANKSHAFr AND CAMSHAFT GROUP 
Crankcase Assembly . . . . • • • . . . . 
Oil Level Gages and Engine Mounting Brackets 
Crankcase Relat.ed Parts . . . . . . . 
Propeller Governor Drive Assembly 
Crankshaft, Camshaft and Relat.ed Parts 
Crankshaft, IdJer and Tachomet.er Drive 
Crankcase Attaching Parts . . • • . . 

2 ·ACCESSORY HOUSING AND RELATED PARTS 
Accessory Housing Assembly . . . • . . . . . . . . . . 
Oil Pump Assembly and Accessory Housing Attaching Parts . 
Oil Fllt.er Aaaembly and Oil Cooler Bypms Valve . . . . . . 
Vacumn Pump Drive Oil Cooler Fitting and Breather Fittings 
HydrauUc Pump Drive and Coven . • . 
Fuel Pump md Fuel PuJJlp Drives • • • • • • . . . . . . 

3 · CYLINDER, PISTON AND VAL VE TRAIN 
Connecting Rod, Piston and Ring AssembUes 
Cylinder Assembly . . . • . . . . . . . 
Valve Assembly . . • • . . . . .•.• 
Cylinder Related Parts • • . • . . . . • . 
Cylinder Head Drain Tubes and lnt.ercylinder Cooling Baffles 

4 - IGNITION SYSTEM 
Magneto Drives and Magnetos 
Magneto Drives and Magnetos 
Ignition Harness and Spark Plugs 

5 · ELECTRICAL SYSTEM 
AJt.emator Mounting Brackets 
AJt.ematon, Regulators and Drive Belts 
Starting Motor and Magnetic Switch 

6 · OIL SUMP AND INDUCTION SYSTEM 
Oil Sump Assembly . . . . . . . 
Oil Sump Assembly . . • • . . . 
Oil Sump Assembly . . . • . • . 
Intake Pipes and Air Inlet Housing 
Fuel lnjecto:rs, FueJ Manifolds and Injection Nozzles 
Fuel lnjecton, Fuel Manifolds and Injection Nozzles 
Fuel Lines, Fuel Hoses and Attaching Parts 
Fuel Lines, Fuel Hoses and Attaching Parts 

7 • SERVICE KIT SECTION . . 

8 · SUPERSEDURES SECTION 

9 - NUMERICAL INDEX 

ii 

J 
PAGE 

i 
. ii 
. iii 

1-1 
1-3 
1-5 
1-6 
1-7 
1-9 

.1-10 

2-1 
2-3 
2-5 
2-7 
2-9 

.2-11 

3-1 
3.3 
3-5 
3.7 

.._/ 3-9 

. 4-1 
• 4-3 
• 4-5 

5-1 
5-3 
54 

6-1 
6-3 
64 

. 6-5 

. 6-7 

. 6-8 

. 6-9 

.6-10 

. 7-1 

. 8-1 

. 9-1 

J 



OVERSIZE AND UNDERSIZE PARTS LIST 

10-540 Wide Cylinder Flange Series 

PART NO. DESCRIPTION OVERSIZE UNDf;RStZE 

P05 P075 P10 P125 P15 P20 P30 P40 M03 MOS M10 

76943 GUIDE, Valve intake x x x x x 
LW-11956 GUIDE, Valve intake x x 
n16o GUIDE, Valve exhaust x x x x x 
LW·11957 GUIDE Valve exhaust x x x x x 
LW·11958 GUIDE, Valve exhaust x x x x x 
66610 BUSHING, Rocker shaft x x 
66670 BUSHING, Rocker shaft inner x x 
66260 INSERT, Spark plug x 

INSERT Spark plug (long reach) x 
69796 DOWEL, Crankshaft bearina x 
LW·10647 DOWEL Crankshaft bearing x x 
71903-B BUSHING, Counterweight SEE SERVICE INSTRUCTION NO. 1143 FOR SIZE. 
72057 SEAT, Intake, valve x x x 
LW·12688 SEAT, Intake valve x x x 
72058 SEAT. Exhaust. valve x x x 
71894 SEAT, Exhaust. valve x x x 
75656 BUSHING, Propeller flange ·long x x x x 
72155 BUSHING, Propeller flamme · short x x x x 
75657 BUSHING, Propeller flange· indexing! x x x 
73810 BUSHING, Crankshaft dynamic 

counterweight x x x x x 
LW·13511 BEARING Connecting rod x x x x 
LW-13884 BEARING, Crankshaft, front x x x 
LW-13885 BEARING, Crankshaft, front x x x 
LW·11575 BEARING, Crankshaft x x x 
LW-11021 BEARING Crankshaft x x x 
Stud available in P03, P07 and P12. 

NOTE 

m,en ordering 0t1ersae or undersise parts, be .sure to specify the required oversise or undersise dimension along with tbe 
proper part number. For example: to order bearing LW-13511 in .003 undersae, order part number LW-13511-M3. OfJersise 
code is "P" while undersise code letter is ·~·: These letters are then followed by tbe numbers designating the sise in 
thousandths of an inch. 

iii 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

CRANKCASE ASSEMBLY 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L ~~~~~~~~~~~~~~~~~ 
1 ·~~~~'$(~~)\\~' \ \ \ \ \ 
1 LW-13831 CRANKCASE ASSEMBLY 1 1 

LW-13837 CRANKCASE ASSEMBLY 1 
LW-13838 CRANKCASE ASSEMBLY 1 1 1 1 1 1 1 
LW-13844 CRANKCASE ASS EMBLY 1 1 1 1 
LW-13781 CRANKCASE ASSEMBLY 1 
LW-13847 CRANKCASE ASSEMBLY 1 1 

2 31C·12 STUD, 5116·18 x 1·1/2 
Iona 2 

3 31C-13 STUD 5/16-18 x 1-5/8 
lon11 1 

4 38-ll STUD 3/8-16 x 1·5/8 
Iona Z4 24 24 24 24 24 24 24 24 24 24 24 24 2~ 24 24 24 

5 38-16 STUD 3/8-16 x 2.00 
Iona 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 

38·15 STUD. 3/8-16 x 1-7/8 
Iona 8 

6 38·22 STUD. 3/8·16 x 2·3/4 
Iona 1 

7 38D·17 STUD 3/8-16 x 2· 118 
Iona - drilled 1 

8 50·15 STUD. 1/2-20 x 1·7/8 
Iona 12 

9 LW-13794 STUD. 5/16-18 x 1.00 
long - drilled 1 1 1 1 1 1 1 1 1 1 1 

10 69796 DOWEL Crankshaft 
bearina 2 

11 LW-10647 DOWEL Crankshaft 
bearing 6 

12 STD-514 DOWEL 5/16 dia. x 
1/2 long 2 

13 nD-557 DOWEL 1/2 dia. x 
11/16 long 2 

14 HD-1339 PLUG, 1/16-27 NPT 1 
15 1102 PLUG. 1/8·27 NPT 4 
16 S5007 RETAINER Shroud 

tube seal 12 
17 72158 BUSHING Gov. drive 

idler shaft 1 
18 31C-14 STUD 5/16·18 x 1·11/16 

lono 4 4 4 4 4 4 4 4 4 
31 C-14 STUD 5/16·18 x 1-3/4 

Iona 4 
31 C-16 STUD 5/16·18 x 2.00 

lono 4 4 4 4 4 4 4 
19 73772 NOZZLE ASSY Pitton 

coolina R fl R R R R R R R R R R fl 

1-1 



'-· 

LYCOMING 10-540 SERIES PARTS CATALOG 
. WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 1 - Crankcase Assembly 

1-2 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

OIL LEVEL GAGES AND ENGINE MOUNTING BRACKETS 

FIG. PART ~,l QUANTITY PER ASSEMBLY 
REF NUMBER DESCRIPTION L~~))~)'!(~~~~~ \\\\\ 2 

1 l71l4!i7 I r..4i::KET nil fillAr -
extension 1 

2 75737 EXTENSION Oil filler 
2· 11/16 lono 1 1 1 

77527 EXTENSION Oil filler 
2-3/ 16 long (cam action) 1 1 1 1 1 1 1 1 1 1 1 

77770 EXTENSION Oil filler 
6-5/16 Iona (cam action) 1 1 1 

75675 EXTENSION, Oil filler 
2·3/ 16 Iona 1 1 

3 72059 GASKET, Oil level aaoe 1 1 1 
72312 RING , Oil seat 1.00 ID 

x 1/8 section 1 1 1 1 1 1 1 1 1 1 1 1 1 1 
72220 GASKET, Oil level gage 1 1 

4 LW-14756 GAGE ASSY. Oil level 
(75737 extension) 1 

LW-14732 GAGE ASSY., Oil level 
(77527 extension) 1 1 

LW-14754 GAGE ASSY .• Oil level 
(75737 extension) 1 1 

LW-14729 GAGE ASSY., Oil level 
(77527 extension) 1 1 1 1 1 1 

LW-14737 GAGE ASSY., Oil level 
(7n7o extension) 1 1 1 

LW·10975 GAGE ASSY., Oil level 
(75675 extension) 1 

LW-14730 GAGE ASSY. Oil level 
(77527 extension) I 1 

LW-14740 GAGE ASSY. Oil level 
(77527 extension) 1 

175133 GAGE ASSY .. Oil level 
(75675 extension) 1 

5 ~0456 BRACKET Enoine mountina 4 4 4 4 4 4 4 4 4 4 4 4 
72306 BRACKET Enoine mountino 4 4 4 4 4 

6 $T0-33 WASHER 3/8 ~lain 16 
7 $TD-678 WASHER, 3/8 lock 16 
8 ISTD-596 NUT. 3/8-24 plain 16 

1-3 



"--· 

'--· 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYIJNDER FLANGE CRANKCASE MODEL ENGINES 

' 
\ 

Figure 2 - Oil Level Gages and Engine Mounting Brackets 

1-4 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

CRANKCASE RELATED PARTS ._,I 

FIG. PART 
REF. NUMBER DESCRIPTION 

3 

1 1028-B BALL 11/16 dia. 
2 68668 SPRING, Oil ~ressure relief 

valve 
61084* SPRING Oil oressure 11lief 

valve 
77467* SPRING Oil oressure relief 

valve 
LW-11713* SPRING Oil orenure relief 

valve 
3 STD425 WASHER No. 10 olain 

(max. 9) 
4 STD-1045 GASKET. 1-1/4 ID x 1-1/2 

OD x 3/32 ann. 
5 76529 PLUG Oil relief valve 
6 nsos VALVE ASSY. Oil relief valve 

adi. 
7 LW-11021 BEARING Crankshaft 

LW-11575 BEARING Crankshaft 
8 LW-13884 BEARING Crankshaft · front 

LW-13885 BEARING, Cr1K1kshaft · front 
9 LW-13792 SEAL, Cr111kshaft oil 

LW-15628 SEAL Crankshaft oil 
10 72091 RING Oil seal 23/64 ID x 

7 /64 dia. sect. 
11 nan BODY, Hydraulic tappet 

* Select spring to give 1 mm1mum of three threads 
exposed on adjusting scr1w to allow field adjustment. 

~ I QUANTITY PER ASSEMBL y 

L~~~\\~\~~\),'~~\\\\\ 
1 

un 

un 

,un 

un 

un 

1 

2 
12 

Figure 3. 

1-5 

1 

6 

2 

1 

un un un 

1 1 1 

6 6 
6 

2 2 
2 

1 1 
1 

un un 

1 1 

1 1 

6 6 6 6 

2 i 2 2 

1 1 1 1 

-
-

un un un 

1 1 1 

1 1 1 1 1 1 

6 6 
6 6 6 6 6 I 6 

2 2 
2 2 2 2 2 ~ 2 

1 1 
1 1 1 1 1 1 1 



FIG. PART 
REF. NUMBER 
4 

1 LW-10442 

2 LW-14021 

3 LW-10541 

4 177872 

5 STD-1Q 

6 STD-798 
'1 73249 

73250 
73251 
73252 

8 AN565B1032H5 

9 70455 

10 LW-13896 
11 72053 
12 72378 
13 STD-35 
14 STD-475 
15 ISTD-1410 

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

PROPELLER GOVERNOR DRIVE ASSEMBLY 

DESCRIPTION 

GEAR. Prooeller oovemor 
drive 

SHAFT Prooeller aovernor 
idler oear 

GEAR ASSY. Prooeller aov-
ernor idler 
BUSHING. Prooeller 

novernor idler oear 
DOWEL 3/32 dia. x 

11'!.'J lonn 
DOWEL, 3/32 dia. x 9/32 Iona 

WASH ER Thrust 
WASHER Thru$t 
WASHER Thrust 
WASHER Thrust 
SET SCREW No. 10·32 x 

5/16 lang 
GASKET. 25/32 ID x 1-1/8 

OD x 1/16 thick 
PLUG, 3/4-16 Hex hd. 
GASKET, Governor 
COVER Governor drive 
WASHER . 5/16 olain 
WASHER 5/16 lock 
NUT, 5/16-18 plain 

~.I QUANTITY PER ASSEMBLY 

"~\1'~~~~~' \\\\\ 
1 

1 

1 

2 

1 
1 
1 

un 
un 
un 

1 

1 
1 
1 
1 

un 
4 
4 

Figure 4. 

1-6 



LYCOMING I0-540 SERIES PART~ CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

CRANKSHAFT, CAMSHAFT AND RELATED PARTS 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L ro~~~~~~~~~~~~~~~ 
5 ·~~~~~~~~"' \ \ \ \ \ 
1 75079 CRANKSHAFT AND COUNTERWEIGHT 1 

75040 CRANKSHAFT AND COUNTERWEIGHT 1 1 
76801 CRANKSHAFT AND COUNTERWEIGHT 1 1 1 1 1 
LW-10844 CRANKSHAFT AND COUNTERWEIGHT 1 1 1 
LW-11943 CRANKSHAFT AND COUNTERWEIGHT 1 1 
LW-12583 CRANKSHAFT AND COUNTERWEIGHT 1 1 
LW-12562 CRANKSHAFT AND COUNTERWEIGHT 1 1 

2 75078 CRANKSHAFT ASSV. 1 
75039 CRANKSHAFT ASSV. 1 1 
76799 CRANKSHAFT ASSV. 1 1 1 1 1 
LW-10843 CRANKSHAFT ASSV. 1 1 1 
~W-11942 CRANKi::HAFT A!t~Y. 1 1 
LW-11!iA1 CRANKSHAFT ASSY 1 1 
I W-12661 CRANKSHAFT ASSY 1 1 

~ STn.1,11 PL nG ? M ,u,. 1 
4 73810 RUSHINr. Crankshaft r.nunterweiaht 4 
!i 71fl411 PLUG 1-3/8 dla. 1 1 1 1 1 

RMA!i Pl 11r. 1-114 1ti• 1 1 1 1 1 1 1 1 1 1 1 1 
6 72062 BUSHING Pronallar flanae - Iona 4 4 4 4 4 
7 72061 BUSHING Prooeller flanae • short 1 1 1 1 1 
8 72060 BUSHING Prooeller flanoe • indexing 1 1 1 1 

72074 BUSHING Pronaller flange • indexing 1 ._./ 

9 75656 BUSHING Prooellar flanqe • Iona 4 4 4 4 4 4 4 4 4 ~ 4 ~ 

10 72155 BUSHING Prooeller flanae • short 1 1 1 1 1 1 1 1 1 1 1 1 
11 75657 BUSHING, Propeller flange • indexing 1 1 1 1 1 1 1 

79024 BUSHING Prooaller flanoe - indexina 1 1 1 1 1 
12 STD-1065 DOWEL. Steooed 5/16 x 1/4 die. x 

1/2 Iona 1 1 1 1 1 1 1 1 1 1 1 
STD-2078 DOWEL 3/8 OD x 1/2 Iona 1 1 1 1 1 1 

13 72801 COUNTERWEIGHT ASSY. 2 2 2 : ~ 

73644 COUNTERWEIGHT ASSY. 2 2 2 2 2 2 j ~ ~ 2 j ~ 

14 71903 BUSHING. Dvnamic counterweiaht 8 
15 72797 ROLLER Dvnamic countarweiaht 2 2 2 2 2 

76788 ROLLER Dvnamic countarwaiaht 2 2 2 2 2 2 2 ~ 2 2 j 

16 72965 R 0 LLE R Dvnamic counterweioht 2 2 2 2 : 
76787 ROLLER Dvnamic countefWlillht 2 2 2 2 2 2 2 2 2 2 2 2 

17 LW-14820 RING Internal retllinino 8 
18 71907 WASHER Dvnamic counterweioht 8 
19 67514 GEAR. Crankshaft 1 1 1 1 1 1 1 1 1 

76786 GEAR. Crankshaft 1 1 
LW-10'114 IGEAR C .. ' - 1 1 1 1 1 1 

20 67!i16 I nr,Kpl 4TE Crank.thaft oaar 1 1 1 1 1 1 1 1 1 1 1 
IW.1011? I nr,Kpl 4TE Cranlt•'1aft no•r 1 1 1 1 1 1 

21 STD-1937 SCREW. 5/16-24 x 1-3/4 Iona 1 1 1 1 1 1 1 1 1 1 1 
~N8-14A BOLT 112-20 x 1-19/32 Iona 1 1 1 1 1 1 

22 76148 CAMSHAFT 1 
23 75030 SUPPORT ASSY Starter rino oear 1 1 1 

77579 SUPPORT ASSY. Starter rina aear 1 1 1 1 1 1 1 1 1 1 1 
n245 SUPPORT ASSY. Starter rino aear 1 1 

24 72566 GEAR Starter rina 12/14 Ditch 1 

1-7 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

© 

Figure 5 - Crankshaft, Camshaft and Related Parts 

1-8 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

CRANKSHAFT IDLER GEARS AND TACHOMETER DRIVE 

FIG. PART ~.I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L roo~~~~~~~~~~~~~~ 
6 ·~~)~~)'${)\~'\\\~ \\\\\ 
1 71652 GEAR ASSY .. Crankshaft idler 

loumn cam) 1 1 1 1 

2 171 llllll GEAR ASSY. Crankshaft idler 
olain 1 1 2 2 2 2 2 2 1 1 2 

3 s1r;~n RUSHING Crankshaft idler 
MAr 2 2 2 2 2 2 2 ' 

') 2 2 
4 LW-1R7!1n GEAR /\.SSY .. Crankshaft idler 

lnumn r,..,,I 1 1 1 1 
LW-10292 GEAR ASSY. Crankshaft idler 

nlAin 1 1 

5 LW-10297 GEAR ASSY. Crankshaft idler 
lhe"""I 1 1 1 1 1 1 

6 LW-10324 GEAR ASSY. Fuet oumo idler 1 1 
7 LW-13795 SHAFT Crankshaft idler 

oear 2 2 2 2 2 2 2 2 ' 2 ') 

8 ST0-2167 SCREW 5/16·18 x 7/8 lonn 
dr. hd. 3 3 3 3 3 3 3 3 3 3 3 

9 STD-2168 NUT 5/16-18 NC-3 Slotted 
shear 1 1 1 1 1 1 1 1 1 1 1 

10 176155 SHAFT ASSY .. Tachometer 1 
11 78368 PIN 3/16 x 2-5/16 

Iona 1 
12 76118 SPACER. Tachometer shaft 

centering 1 
13 MS16625·1081 RING, Internal retaining 1 
14 51544 PLUNGER, Fuel oumo Iona 1 1 1 1 1 1 1 1 ----



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 

CRANKCASE A'ITACHING PARTS 

FIG. PART ~ I QUANTITY PER ASSEMBL y 
REF. NUMBER DESCRIPTION L ~~~~~~~~~~~~~~~~~ 
7 ~\~~~'!'(':\~\~)' \\\\ \ 
1 STD-1414 BOLT 114-20 v 1-117 Iona 7 7 7 11 11 11 11 7 11 11 11 11 11 11 11 7 7 
2 STD-1931 BOLT, 1/4-20 x 1-7/8 Iona 1 1 1 1 1 1 
3 STD-1646 BO LT 1/4-20 .x 2.00 Iona 2 2 2 2 2 2 
4 STD-8 WASHER, 1/4 olain 25 25 25 27 27 27 27 25 27 27 27 27 27 27 27 25 25 
5 60803 STRAP Liftina 2 
6 STD-2084 BOLT, 1/4-20 x 1-3/4 Iona 1 1 1 2 2 2 2 1 2 2 2 2 2 2 2 1 1 
7 STD-1419 BOLT 1/4-20 x 1-1/8 lonn 4 
8 STD-160 WASHER, 1/4 internal lock 16 
9 STD-1411 NUT, 1/4-20 plain 12 

10 STD-1416 BOLT, 1/4-20 x 1-1/2 long, 
dr. end 6 

11 STD-8 WASHER, 1/4 olain 
(Max. 18) un 

12 STD-1409 NUT, 1/4-20 Slotted 
shear 6 

13 STD-33 WASHER, 3/8 plain 1 
14 STD-872 NUT, 3/8-24 Slotted 

shear 1 
15 AN6-34A BOLT, 3/8-24 x 3-37 /64 

Iona 1 
16 STD-33 WASHER. 3/8 nlain 3 3 3 4 4 3 3 3 3 3 4 4 3 3 3 3 3 
17 STD-678 WASHER. 3/8 lock 2 2 2 2 2 2 2 2 2 2 2 2 2 
18 STD-596 NUT 3/8-24 olain 2 2 2 2 2 2 2 2 2 2 2 2 2 
19 LW-11866* SPACER NUT. Comoressor 2 2 2 2 
20 76220 STUD, 1/2-20 x 10-45/64 

Iona 8 
NOTE 

* Install at front main be wing holes on right crankcase 
side. Two ST0-8 washers and one ST0-1931 bolt assembled 

in rear top hole in crankcase. 
1-4-8-9 

Figure 7. 

1-10 

13-14 



FIG. PART 
REF. NUMBER 
8 

1 73818 

' '1~11\7 

18490 
LW·10641 

3 LW-10916 
LW-10917 
LW-10908 
LW-10904 

4 61261 

" l~1r.n. 11 

31CD·20 

6 131 c:.21 

7 31C· 19 

A I 76c:.,1 

9 25C·12 

10 1:71\?A 

11 STD-784 
12 1102 
13 STD·1339 
14 LW-10341 

15 LW-12589 

16 MS124703 

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 

ACCESSORY HOUSING ASSEMBLY 

DESCRIPTION 
~.I QUANTITY PER ASSEMBLY 

L~~\~\~~~\)~' \\\\\ 
GASKET Accessorv houtiM 1 

IMn11c:.1Nr. t.c:.c:.y • . 1 1 1 1 
HOUSING ASSY. Acessorv 1 1 1 1 1 
HOUSING ASSY. Accessorv 1 1 
HOUSING ASSY. Accessorv 1 
HOUSING ASSY. Accessorv 1 
HOUSING ASSY. Accessorv 1 1 1 
HOUSING ASSY. Accessorv 1 

STUD 5/16·18 x t-1/2 
Iona 4 4 4 4 4 4 4 4 4 4 4 

STUD 5/16-18 x 2-118 
lnnn tlr 3 j 3 ~ ~ 3 3 ~ 3 

STUD 5/16-18 x 2·112 
Iona dr. 3 ~ : 3 ~ '. ~ j 

STUD 5/16-18 x 1-Fr.!A 

lnnn 4 4 4 4 4 4 4 4 2 4 
4 ' 

I 

STUD 5/16·18 x 2-3/8 
Iona 4 4 4 4 4 4 4 4 ~ 

STUD 114.10 11 ?.!i/R 

Iona 4 4 4 4 4 4 4 4 4 4 I 

STUD 1/4-20 x 1·112 
loon ~ E I I F S 

STUD 5/16-18 x 1-5/8 
Iona 2 3 ~ : ~ ' PLUG 3/8 NPT 1 1 1 1 1 1 1 1 1 1 1 

PLUG 1/8-27 NPT 2 2 2 2 2 2 2 ' 1 ' 1 ' 
1 ' 1 1 

PLUG 1116·27 NPT 1 1 
INSERT. Heli·coil 

1.00-14 x 3/8 1 1 1 1 1 1 
INSERT, Heli-eoil 

518-18 x 3/8 1 1 1 1 1 1 
INSERT, Heli·coil 

3/8-16 x 1-1/8 1 1 1 1 1 1 

2-1 



~· 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

U) 

Figure 8 - Accessory Housing Assembly 

2-2 

Q 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING ANO RELATED PARTS 

OIL PUMP ASSEMBLY AND ACCESSORY HOUSING ATI'AClilNG PARTS 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION 

~~~~~~\~~\\\\\ 9 

1 78528 BODY ASSY. Oil PumD 1 1 1 1 1 1 1 1 1 
2 STD-1339 PLUG, 1/16-27 NPT 1 1 1 1 1 1 1 1 1 
3 LW-13775 IMPELLER ASSY •• Oil pump 

driven 1 1 1 1 1 1 1 1 1 
4 60748 IMPELLER. Oil pump drive 1 1 1 1 1 1 1 1 1 
5 74641 SHAFT. Oil pump drive 1 1 1 1 1 1 1 1 1 
6 175287 BODY ASSY. Oil oumo 1 1 
7 STD-1339 PLUG. 1/16-27 NPT 1 1 
8 61297 IMPELLER Oil Dump drivina 1 1 
9 61298 IMPELLER. Oil oumo driven 1 1 

10 76784 SHAFT. Oil pumD drive 1 1 
11 LW-10344 BODY ASSY. Oil oumo 1 1 1 1 1 1 
12 61297 IMPELLER Oil oumo drivina 1 1 1 1 1 1 
13 61298 IMPELLER Oil oumo driven 1 1 1 1 1 1 
14 IW.1AA18 IGEAR A~Y-- 011 oumo driva 1 1 1 1 1 1 
1!i sm."ts; WA!:.M l=R !i/16 olain 3 
16 STD-1420 NUT. 5116·18 Slotted 

sh Hr 3 
17 IW.147Rn l!:.l=AI Tachometer dri"" 

oil 1 
18 STD-8 WA.qHER 1/4 nlAin 110 rn 1C rn 12 10 10 10 10 12 1C 12 10 12 rn 
19 !IT0-1Rn WA~HER 114 lock 112 12 112 12 112 11~ 12 112 17 12 12 112 112 12 117 
20 sm.1204 BOLT 1/4-20 x 1!i/16 -

lono g 9 9 g 9 g g 9 g g 9 g g g 9 
21 STD-1419 BOLT. 1/4-20 x 1·1/8 

lono 1 1 1 1 1 1 1 1 1 1 1 
22 ST0-1931 BO LT 1/2-20 x 1-7/8 

Iona 2 2 2 2 2 2 2 2 2 2 2 
23 STD·1876 B.OLT 1/4-20 x 13/16 

10111 2 2 2 2 
24 STD-1215 BOLT 1/4·20 x 1-1/4 

long 1 1 1 1 

2-3 



\.,_. I 

0 
N 
I 

O'> 
I 

<X) 

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

~ 

N 
N 

I 

~ 
I 

~ 

rt) 
N 

I 
O'> O'> 
I I 

<X) ti') 

Figure 9 - Oil Pump Assembly and Accessory Housing Attaching Parts 

2-4 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 

OIL FILTER ASSEMBLY AND OIL COOLER BYPASS VAL VE 

FIG. PART ~.I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L~:~:~'!<(~'Je\l\~' \\\\\ 10 

1 51173 GASKET, Oil oressure houslno 1 1 1 1 -
2 LW-12795 GASKET, Oil filter adapter 1 1 1 1 1 1 1 1 
3 S2817 SCREEN ASSY. Oil oressure 1 1 1 1 
4 69510 HOUSING, Thermostatic valve 

& oressure screen 1 1 1 1 
5 77852 OIL FILTER BASE ASSEMBLY 1 1 1 1 1 1 1 1 
6 25C·10 STUD 1/4-20 x 1-1/4 Iona 1 1 1 1 1 1 1 1 
7 $TD·8 WASHER. 1/4 plain 4 4 4 4 4 4 4 4 4 4 4 
8 STD·160 WASHER. 1/4 lock 1 1 1 1 1 1 1 1 
9 STD-1856 SCREW 114·20 x 1.00 Iona 3 4 4 3 4 3 3 3 3 3 3 

10 STD·1411 NUT. 1/4-20 olain 1 1 1 1 1 1 1 1 
11 STD-294 GASKET 7/8 OD x 5/8 ID 

x 3/32 llln. 1 
12 LW-10321 SPRING. Oil filter bvoass 

valve 1 1 1 1 1 1 

13 76539 SEAT. Oil relief valve 1 1 1 1 1 1 
14 LW-10320 SLEEVE, Oil filter bvoass 

valve 1 1 1 1 1 1 
15 MS16625·1100 RI NG Internal retaini!]I 1 1 1 1 1 1 
16 77853 OIL FILTER HOUSING ASSEMBLY 1 1 1 1 1 1 1 1 

LW-13215 01 L FILTER, Short SPin·on 1 1 1 1 1 1 1 1 ' 

LW-10660 OIL FILTER ASSEMBLY 1 1 1 1 1 1 
LW-13906 OIL FILTER, Short soin-on 1 1 1 1 1 1 

17 LW-13904 KIT, Converter platB • oil 
filter 1 1 1 1 1 1 

18 75944 tVALVt ASSY., Tamp. control 
oil cooler bypass 1 

19 MS28775·147 SEAL "O" RING, 2-43/64 ID 
x 7/64 met. 1 

20 LW-11476 ADAPTER, Remote oil filter 1 
21 AN901·8C WASHER 3/4 ID x 1.00 OD x 

1/16 thick 1 
22 LW-11477 BOLT, Remote oit filter 

adapter 1 
23 LW-11483 ADAPTER ASSY .• Oil filler 

remote mounted 1 
24 STD-1849 INSERT 3/4-16 x 3/4 

Iona 1 

2-S 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 10 - Oil Filter Assembly and Oil Cooler Bypass Valve 

2-6 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 

VACUUM PUMP DRIVE OIL COOLER FITTINGS AND BREATHER FITI'INGS 

FIG. PART ~ I QUANTITY PER ASSEMBL y 
REF. NUMBER DESCRIPTION L ~o~~~~~~~~~~~~~~~ '~)~~'${'!\~~~l~' \\\\\ 11 

1 61183 GASKET Accessorv adao1er 1 1 1 1 1 1 1 1 1 1 1 
2 67536 ADAPTER ASSEMBLY Vacuum 

oumo 1 1 1 1 1 1 1 1 1 
3 STD-1774 DOWEL. ·1/8 dia. x 1/4 

Iona 1 1 1 1 1 1 1 1 1 
4 STD·208 SEAL Oil 7/8 ID x 

1·112 OD x 5/16 thick 1 1 1 1 1 1 1 1 1 
5 72974 GEAR ASSEMBLY Vacuum oumo 

driven 1 1 1 1 1 1 1 1 1 
6 71596 WASHER. Accessorv driven 

oear 1 1 1 1 1 1 1 1 1 1 1 1 1 
7 LW-10307 GEAR ASSEMBLY Vaccum oumo 

driven 1 1 1 1 
8 LW-10303 PLUG, Vacuum pump drive 1 1 
9 :>rD-208 SEAL Oil 7/8 ID x 1-1/2 

OD x 5/16 thick 1 1 1 1 
10 11313 GASKET Vacuum pump pad 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 
11 &0430 COVER. Vacuum oumo 1 
12 STD·8 WASHER 1/4 olain 4 
13 STD-160 WASHER 1/4 lock 4 
14 STD-1411 NUT 1/4-20 Plain 4 
15 STD-294 GASKET. 7/8 OD x 5/8 ID 

x 3/32 ann. 1 1 1 1 1 1 1 1 1 1 1 2 2 
16 69676 CONNECTOR Accessorv H111. to 

oil cooler inlet 1 1 1 1 1 
17 STD-784 PLUG 3/8 NPT 2 2 2 2 2 2 2 2 
18 62417 PLUG Oil cooler bvoass 1 1 1 1 1 1 1 1 
19 ~1651 FITIING. Breather 1 1 1 1 1 1 1 1 1 1 

72996 FITIING. Breather (short) 1 1 1 1 1 1 
~N844·16D FITTING. Breather 1.00 ID 

hose 45° 1 1 1 
20 MS29512-10 SEAL, Oil 3/32 sect x 

45/64 ID 2 2 1 1 3 3 
21 AN814·10L PLUG 7/18·14 thd. 1 1 1 1 1 1 
22 LW-14178 PLUG Turbo drain back 1 1 
23 MS20823·8 ELBOW. 1/2 flared tube 450 1 1 ' 24 AN822-8 ELBOW 1/2 flared tube 3/8 

NPT goo 1 1 1 
25 AN816·8 NIPPLE. 1/2 flared tube 3/8 

NPT 1 
26 1540 PLUG Thermometer well ' 2 -
27 LW-14828 REDUCER 1/2 tubino to 5/8 

tubina 2 2 

2-7 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDECYLINDERFLANGECRANKCASEMODELENGINES 

Figure 11 - Vacuum Pump Drive Oil Cooler Fittings and Breather Fittings 

2-8 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 

HYDRAULIC PUMP DRIVE AND COVERS 

FIG. PART ~.I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L r~~~~~~~~~~~~~~~~ 
12 ~~,~~~~~~~~~~ \ \ \ \ \ 
1 9551 GASKET Accessorv drive -- '--- --· '--· ·- ·- ~ ·-- --- -- - --

adapter --- 1 L_ ...J - 1 1 1 -- 1 
2 69106 COVER, Governor drive ·-- - -· ,.__ ~. -· t- --- --- ,_ __ ··- ,..__ 

adapter 1 1 1 1 -- ...J ~· - 1 1 
3 72964 GEAR ASSY. Hydraulic pumJL_ ____ 

-- >-· >- t--·-· -- -
driven 1 1 ·-- 1 1 1 - - ~--·· 

,__ ,__ -
4 71596 WASHER Accessory_jrive gear - - · _j - 1-• .J c.- _J 1 1 -- -·- -- --5 68315 GASKET Accessorv drive aear L._ _J .. J ._-1 1 - -·-- -· -·- - ·--6 71675 ADAPTER ASSY. Hydraulic pump 1 1 1 1 1 _J -- -- -- ---- ···- '-->---- -- ,._ >--

LW-10807 ADAPTER ASSY. Hydraulic pump --- - - --'-·- -·· 1--- --· -··· -->-- ·--- -->-· ~- - · 1-1 -· -7 STD-208 SEAL 7/8 ID x 1-1/2 OD ---- -- -- - ~ - ~- ---- - ---- ·- ··· -- ,__. -
x 5/16 wide ·- -· -- , _ _! --- J 1 .. 1 ·- - _.1 

~- .-1 - _1_ 
8 25C-12 STUD, 1/4-20 x 1-1/2 long -·---- ~- - ~4 4 4 4 -- - 4 4 __ 

I-- --
25C-32 STUD 1/4-20 x 4.00 long . -- -- >-- - -- -·-·- --- - f---c.- f - --·- ,___ 

~- -- _j -- __ .__ 
'---

9 STD-1774 PIN, 118 dia. x 1/4 Iona ------ i..-••• -- ~l >---- _J .__ >--·- _l ·- _J - 1 _J 1 
10 STD-35 WASHER 5/16 plain 

>- ~--
j , . ..! ..J ._4. -·-- ,__4 A3 _4 ,___ ,_1 t-·- ,_j -- _ _4 -- ·- '----------

11 STD-475 WASHER 5/16 lock 
1--- '---· 4 4 4 4 4 4 4 4 - _1 

~-
_4 -- 4 ------· 

12 STD-1410 NUT, 5/16-18 plain --·--·- __ .___ _-! _1 . -1 ~ ···- . .! -1 -1 .4,__ _4 -- .___4 --· ,__4 - - -._ __ --13 8313 GASKET, Hydraulic pump -- -- 1 
~--

.__J 1 1 ·- J -· 
,_ __ ,.J ,_J _J >-- ,_J , __ J _J I-- --- -- ,__ .__ --· t-- -- ------14 60430 COVER, Hydraulic pump 1 1 1 1 1 1 1 1 J. _J .. J -~··l-.- -- 1-- >------ --1-- >--. ·- -·--~. --- ·-- 1---- -·-t--- - >--

15 STD-8 WASHER, 1/4 plain 4 4 4 4 4 4 4 4 4 ~ -~ -·'----- 1-- >--· •·- '--- ---·- ,__ >-- ,__ ....... _. ---- --· 16 STD-160 WASHER, 1/4 lock 4 ~ 4 ~ 4 ~ .~ ~ ,_1 -1.--1 ~- 1-------· -- -- I-- - ··- --- -·--- --· ·-- ---· --17 isTD-1411 NUT 1/4-20 Plain ---· ,_ ....! -·- 4 4 4,._ _1 __ ,_ >--~- __ 4 4 -~ _4 -~ ·- -- -- -- ,___ 
18 LW-10806 SPACER Hvdraulic pump stud ,__ -·- -- .__ -·- -· ._ -- ---- .. 5 --- - ~- -- ---· --- >--

19 LW-10671 GEAR ASSY., Accessory drive 1 1 '-- '- ---· -.. - --· .__ ,__ - t--- --·· --- ---- ·- ·-- >-- ,___. --20 71596 WASHER Accessory driven - ,__ '--- -····- >---- ·-· -·-,__ ·- ··- -- >-- .___ -·- -- ---,_ 1--

aear 
~- -- ,__ - - ·- ,___ . .1 ,...._ ,..__ - l....1 ~ ··-- --· 1- . ,__ - --- ,___ 

21 ST0-208 SEAL, Oil 7/8 10 x 1·1/2 OD ,__ '--· ·- ,__ 
-- 1--- >-- ,___ --- >-- --'-- ,_ '--·-- --x 5/16 wide ·-t-·- 1--· 1-- ,__ J ___ 

t- ,..__ J _ --- ,__ 1-- ,__ ,___ 
22 AN123857 "O" RING 9/64 ID x 5/64 - >-- --,___ - ---· ,__ - ·-- .__ 

sect. ·- -- '--· 1. -- ._l - ~-- -- --1-- - --·-
23 LW-10331 ADAPTER ASSY. Hydraulic 

-· ---- -- - ·-- -·- I--· ------ . .__ -
oumo 

-· --- '--- ..J >---· 
1 -- ~- ,_ --

24 STD-1631 DOWEL 11/64 dia. x 11132 -
lono - 1 - 1 - ___ ,_ 

25 STD·8 WASHER. 1/4 olain 4 4 
26 STD·160 WASHER, 1/4 lock 1\ 4 

27 STD-1411 NUT 1/4-20 plain 
28 STD-35 WASHER, 5/16 plain 7 
29 STD-475 WASHER 5/16 lock ~ E 
30 STD-1410 NUT 5/16-18 Plain ~ E 
31 20415 GASKET. Hvdraulic Puma 1 1 
32 72412 COVER Hvdraulic aumo 1 1 
33 STD-1828 BOLT 5/16-18 x 1-5/16 

Iona 2 ~ -
34 LW-10303 PLUG. Vacuum oum~ drive 1 1 1 1 

2-9 



LYCOMING 10-540 SERIES PARTS CATALOG 

~ 
0 
C\J 

I 
~ 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 12 - Hydraulic Pump Drive and Covers 

2-10 



LYCOMING I0-540 SERIES PARTS CATALOG 
· WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
'. 

FUEL PUMP AND FUEL PUMP DRIVES 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION 

L"~~\\~\\\\'~ \\\\\ 13 

1 LW-1Mn FUEL PUMP 11:4412341 1 1 1 1 1 1 1 1 
2 60096 GASKET Fuel oumo 1 1 1 1 1 1 1 1 
3 STD-33 WASHER 3/8 olein 2 2 2 2 

2 ' ' ' 4 STD-1882 SCREW. 3/8·16 x 1-9/32 lono 2 2 2 2 2 ~ 2 2 
5 LW-10799 SPACER Fuel oumo insulatinn t t 1 1 1 1 1 1 1 
6 76486 PUMP Fuel CRG-17980-01 1 1 1 

LW-11166 PUMP Fuel CRG-17980-KI 1 
78993 PUMP Fuel fRG-17980) 1 1 1 1 
LW-13920 PUMP Fuel IRG·9080-J7A) 1 
lW-13909 PUMP Fuel CRG-9080-J4A) 1 

7 STD-35 WASHER 5/16 olain 4 4 4 4 4 4 4 4 4 
8 STD-475 WASHER 5/16 lock 4 4 4 4 4 4 4 4 4 
9 H0-1410 NUT 5/18-18 olain 4 4 4 4 4 4 4 4 4 

10 71246 SHAFT Fuel oumo idler 1111ar 1 1 1 1 1 1 1 
11 '1667 LOCKPLATE 114 bolt x 1-3/4 soacino 1 1 1 1 1 1 1 
12 STD-705 BOLT 1/4-20 x 11/16 lono 2 2 2 2 2 ~ 2 
13 71664 GEAR ASSY. Fuel oumo idler 1 . 1 1 1 1 1 1 
14 77309 BUSHING Crankshaft idler near 1 1 1 1 1 1 1 

15 70474 WASHER Fuel oumo oear thrust 1 1 1 1 1 1 1 
16 STD-1737 RING 37/64 dia. x 1/32 thick 1 1 1 1 1 1 1 
1l &.Cl164 GASKET Fuel oumo adaoter 1 1 1 , 1 1 1 1 
18 72972 SHAFTGEAR AS.~Y. Fuel oumo drive 1 1 1 1 1 1 1 
19 &.Cl159 ADAPTER AS..~Y .. Fuel oumo drive 1 1 1 1 1 1 1 1 1 
20 HD-1774 PIN 1/8 dia. x 1/4 Iona 1 , 1 1 1 1 1 1 1 
21 STD-213 SEAL. Oil 3/4 ID x 1·3/8 OD 1 1 1 1 1 1 1 1 1 
22 LW-10329 SHAFT GEAR ASSY. Fuel pump 

drive 1 1 

2-11 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 13 - Fuel Pump and Fuel Pump Drives 
2-12 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 

CONNECTING ROD, PISI'ON AND RING ASSEMBLIES ·J 

F IG. PART ~I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION 

L~~~~~'Se\i''~ \\\\\ 14 

1 W-11760 CONNECTING ROD ASSEMBLY 6 6 6 6 6 
LW·10646 CONNECTING ROD ASSEMBLY 6 6 6 6 6 6 6 6 6 6 6 6 

2 LW·13923 BUSHING Connectina rod 6 
3 76061 BOLT, Connecting rod 12 12 12 12 12 

76060 BOLT Connecting rod 12 12 14 12 1~ 12 14 12 12 1. 14 1: 
4 LW-12186 NUT, Connactina rod 

bolt 12 
5 LW·13621 BEARING, Connectina rod 12 12 12 14 1~ 

LW-14964 BEARING, Connecting rod 12 12 12 12 12 12 12 12 12 12 12 12 
6 75089 PISTON, Compmsion ratio 

8.50:1 6 6 6 E E 
IW.10207 PISTON Co----;nn ratio 

A 7:1 E 6 6 6 6 6 E 6 6 6 E 6 
7 74241 RING Pi11tnn comnrenion 12 
8 73857 RINr. Pimm oil fllllU· 

l•tinn 6 
9 LW-14078 PIN. Piston I 

10 180828 PLUG Piston oin n 

3-1 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 14 - Connecting Rod, Piston and Ring Assemblies 
3-2 

7 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 

CYLINDER ASSEMBLY .... J -
FIG. PART ~·' QUANTITY PER ASSEMBLY REF. NUMBER DESCRIPTION L ~o~~~~~~~~~~~~~~~ 
15 ·~\~'k1'~~~~\~'~ \ \ \ \ \ 
1 W.t'JA'J'1 CYUNnr:R um MS:An ASSY 

Nitrided 6 6 6 6 
LW-12987 CYLINDER AND HEAD A~Y. 

Nitrided 6 6 6 6 6 6 6 6 6 6 
LW-12988 CYLINDER AND HEAD ASSY .• 

Nitrlded 6 6 6 
2 12057 SEAT. Intake vahe 6 6 6 6 

LW-12688 SEAT. Intake valw 6 6 6 6 6 6 6 6 6 6 6 6 6 
3 12058 SEAT. Exheust valve 6 6 6 6 

1894 SEAT. Exhaust valve I 6 6 6 6 ~ f E 6 f E ~ f 

4 76943 GUIDE Valve intake 6 6 I I 
LW-11956 GUIDE Valve intake E 6 6 6 E I E I I I E I f 

5 77160 GUIDE. Valve exhaust E 6 F ~ 

LW-11957 GUIDE Valve exhaust 6 6 6 6 E E I E I E 
LW-11968 GUIDE Velva exhaust 

Ni-resist 6 I f 

6 66796 INSERT, SDark Dlua • 
18 - 1.5mm 12 112 12 12 11~ 11? 11' In In 11? 11? 11~ 11 ~ 11' 

lmJ?j.?11 INSERT Snark nluo -
Lo1111 reach 12 12 1: 

7 rlD-1872 INSERT, 1/8-27 Hali-
coil NPT 12 12 612 12 12 12 612 12 1~ 12 1: 12 14 1~ 

8 1C-12 STUD 5/16-18 x 1-1/2 
long 12 12 12 12 u 12 12 1~ 1~ 12 n 14 12 12 

lC-13 STUD, 5/16-18 x 1-5./8 
Iona 12 12 1: 

9 12!iC-9 STUD 1/4-20 x 1-1/8 
Iona 6 6 6 6 

10 5C-8 STUD, 1/4-20 x 1.00 
long 24 ~4 24 24 24 24 24 24 24 24 24 24 2 

11 66610 BUSHING, Rocker shaft 24 14 24 24 
66670 BUSHING Rocker shaft 2424 24 24 24 24 24 24 24 24 2424 '~ 

12 111$20823-&D ELBOW 45o x 3/8 
flared tube 6 

13 72343 STABILIZER Cvlinder 
head fins - 15 teeth 6 6 6 6 6 6 6 6 6 6 6 6 

72344 STABILIZER. Cvlinder 
head fins • 26 teeth 6 6 6 6 6 6 6 6 6 6 6 6 6 

.. , 

·._/ 

3-3 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDECYUNDERFLANGECRANKCASEMODELENGINES 

Figure 15 - Cylinder Assembly 
3-4 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 

VAL VE ASSEMBLY 

F IG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L ~d~~~~~~~~~~~~~~~ 
16 '~~~~~~~)\l\~' \ \ \ \ \ 
1 73938 VALVE Intake ~ 6 fl Ii 

LW-13622 VALVE Intake 6 6 6 6 6 6 6 6 6 E 6 6 6 
2 74!i41 VALVE Evh"''" rotator tvnD 6 6 6 6 

73111 VALVE. Exhaust rotator tvoe 6 6 6 6 6 6 6 6 ' 6 6 
LW-11167 VALVE' i:vh•uet rntatnr tvno f; f; Ii 

3 LW-11795 SPRING Valve inner 12 12 12 12 
LW-11797 SPRING Valve inner 12 12 12 12 12 12 12 12 12 12 12 12 1~ 

4 LW-11800 SPRING Valve outer 12 12 12 12 
LW-11796 SPRING Valve outer 12 12 12 12 12 12 12 1:.i 12 12 12 12 1 

5 S5441 SEAT Valve soring lo\Wr intake 6 6 6 6 
LW-13321 SEAT Valve sorinu lowir intake 6 6 6 6 6 6 6 E 6 6 f E 6 

6 ~W-10077 SEAT Valve sorino unner intake 6 6 fl fl 

!19532 SEAT Valve sorino unner intake 6 6 6 ~ 6 E 6 E ~ 6 6 6 6 
7 LW-13323 l~l=AT Valve snrinn ln .... r Dvh!ll11e~ f; Ii F Ii 

LW-13322 SEAT Valve mrina lower exhaust 6 6 6 6 E I E I I E E I 
8 LW-10076 ISEAT Valve mrina unMr exhaust 6 
9 Rnnna KEY Valve intake 12 12 12 12 

720!i0 KEY Valve intake 12 12 12 12 12 12 12 12 lj 12 1~ 1: 14 
10 B2388 CAP, Valve stem 6 6 6 6 6 6 6 6 I 6 6 I 
11 MS13997-3 KEY, Valve exhaust 12 
12 MS13998-3 CAP Valve stem exhaust (rotator) 6 
13 78290 PLUNGER ASSEMBLY Hvdraulic 

taooet 12 
14 78524 SOCKET. Push rod hvdraulic taooet 12 
15 LW-11485 TUBE, Push rod shroud 12 12 12 12 

72255 SHROUD TUBE ASSY., Push rod 12 12 12 12 12 12 1. 1. u 1. 1. 1' 1: 
16 LW-14995 SPRING Shroud tube 6 6 6 f; 

LW-13077 SPRING, Shroud tube 24 24 24 24 24 24 24 2~ 24 24 24 24 24 
17 LW-12272 LOCKPLATE, Shroud tube 6 6 6 6 
18 STD-1411 NUT 1/4-20 olain 6 6 I 6 
19 B6728 WASHER 3/4 ID x 1-1/4 OD x 1/32 

, (Max. 24) 24 24 24 24 24 24 24 24 2~ 24 24 2~ 24 
20 S1503 SLEEVE, Shroud tube seal 12 12 12 12 12 12 12 12 12 12 12 1 12 
21 70310 SEAL Shroud tube 12 12 12 12 
22 S2922 SEAL Shroud tube 1212 24 24 24 24 24 24 24 24 24 24 24 24 24 

3-5 



....__. 

LYCOMING 10-540 SERIES PARTS CATALOG 

C\J 
C\J 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES-

Figure 16 - Valve Assembly 
3-6 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYIJNDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND V Al VE TRAIN 

CYLINDER RELATED PARTS 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION 

L~~\~~~\~~,*~\\\\\ 17 

1 73434 ROD ASSEMBLY Push on un un u~ 
73435 ROD ASSEMBLY. Push un un un un 
73436 ROD ASSEMBLY Push un un un un 
73455 ROD ASSEMBLY. Push un un un un un un un un un un un ur un 
73456 ROD A.ltC:EMBL Y. Push un un un un un un un ur un II~ un ur un 
73457 ROD ASSEMBLY Push un un un un un un un ur un un un u~ un 
73468 ROD ASSEMBLY Puth un un un un un un un ur ur un un ur un 

2 ~ ROCKER ASSEMBLY. Valve Intake 6 6 Ii F 
3 fm98 BUSHING. Valve rocker intake 6 6 I F 
4 IR'1113 ROCKER ASSEMBLY Valve intake 6 6 6 6 6 6 6 I E f 6 E ~ 

5 67114 BUSHING. Valva rocker Intake 6 6 6 6 6 6 E 6 E E E E E 
6 4636 ROCKER ASSEMBl y _ Exhaust valve 6 6 Ii Ii 
7 74637 BUSHING. Valve rocker exhaust 6 6 6 E 
8 67112 ROCKER ASSEMBLY. Exhaust valve 6 6 6 6 6 6 6 I I I I I I 
9 7114 BUSHING, Valve rocker exhaust 6 6 6 6 I E I I I 6 I 6 I 

10 71549 WASHER. Valve rocker 12 12 12 12 12 1: 1: 1: 1: 1: nn In 
11 72626 SHAFT, Valve rocker 12 12 12 12 12 1: 1: 1: 1: 1' 1: 1: r 
12 LW-13790 SHAFT, Valve rocker 6 6 F Ii 
13 LW-12892 THRUST BUTTON Rocker shaft 12 12 1: 12 
14 M732 GASKET Valve rocker shaft cover n 11, 11~ 11? IU 112 112 In 11, 11, 11~ 112 11 ~ 
15 66731 COVER Valve rocker shaft . 112 112 In 112 11' 11, IU 112 ,, 11, 11~ 112 11~ "· 
16 ST0-160 WASHER. 1/4 lnrk l'JA .... '" In• '" l'JA l?A l?A l'JA l'JA l'JA l?A l?A " 
17 TD-1411 NUT. 1/4-20 nlain l'JA l'>A l'JA l'JA l'>A l'>A l?A l?A l?A I?) l?A l'JA l'J) 
18 75906 GASKET Rocker box cover 6 6 i ~ 

167193 GASKET Rocker box cowr I 6 6 6 I I I 6 6 I E 6 F 
19 1247 COVER Rocker box 6 6 E I 

68795 COVER ASSY •• Rocker box 6 6 6 6 6 6 6 6 I I 6 I I 
20 STD-1925 SCREW. 1/4-20 x 5/8 salf·lockioo 36 36 48 ~8 148 48 48 48 48 48 41 41 48 41 41 3F 36 
21 4494 PLATE Soark olua reach caution 6 6 6 6 6 6 I 6 I I I I 
22 71481 RING. Oil seal 6 
23 77906 SPACER. 1/2 ID x 7/8 OD x 1/8 

thick 2 
24 74887 SPACER. 1/2 ID x .7/8 OD x 3/8 

thick 2 
25 183-B NUT 3/8-24 olain 24 
26 nD-2090 NUT 1/2-20 olain 28 
27 ;5321 GASKET_ Exhaust flalVIA 6 6 ~ Ii 

75118 GASKET. Exhaust flalVIA 12 12 12 12 12 12 12 12 12 12 n 1 12 
28 61260 EXHAUST' Flan111 6 6 f 

S7195 EXHAUST Flanc11 6 6 6 6 6 6 6 6 E 6 6 6 I 
29 !ITD-35 WASHER 5/16 olain 12 
30 STD-475 WASHER !i/16 lock 12 
31 STD·1410 NUT. 5/16-18 olain 12 

STD-7fl4..1 NUT. 5/16-18 •lf·lockino 12 

3-7 



'--' I 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDECYLINDERFLANGECRANKCASEMODELENGINES 

Figure 17 - Cylinder Related Parts 

3-8 



LYCOM1NG 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON ANO VALVE TRAIN 

CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER COOLING BAFFLES 

FIG. PART ~,, QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L~~~,\\~)~~~ \\\\\ 18 

1 STD-684 NIPPLE. Straiaht 3/8 ID Ho• E 
2 STD-1821 HOSE. 3/8 ID x 2-1/2 Iona 6 6 I E 

STD-2180 HOSE. 3/8 ID x 1-13116 Iona 6 E 6 E 6 E I I I I I I I 
3 LW-16592-5-05 CLAMP, Hose 1i 
4 68759 TUBE ASSY. No. 1 Cvlinder 

heed oil drain 1 1 1 1 
71737 TUBE ASSY. No. 2 Cvlinder 

~oil drain 1 1 1 1 
68761 TUBE ASSY., No. 3,4 5,6 

, Cylinder head oil drain 4 4 j 4 
72702 TUBE ASSY. No. 1 Cvlinder 

head oil drain 1 1 1 1 1 1 1 1 1 1 1 1 1 
72703 TUBE ASSY •• No. 2 Cvlinder 

heed oil drain 1 1 1 1 1 1 1 1 1 1 1 1 1 
730'7 TUBE A..~Y .. No 3 4 ~ R 

Cvlinder ha...t oil drain 4 4 4 4 4 4 4 4 4 4 4 4 4 

6 175339 BAFFLE ASSY. ln1Brcvlinder 
cnnliM ~ a 4 4 

173976 RAFFLE A~~Y .. ln~•L••:. Ir 
cooli1111 1 1 

17!i.138 BAFFLE ASSY .. lntercvlinder 
l'nnlillll 4 4 4 4 4 4 4 4 4 4 4 

II W.1fMl10 IRAS:fl E ANn r.up A.~V r.vlt 
No. 1 & 6 ~ ~ ~ 

LW-10611 BAFFLE AND CLIP ASSY. Cvls. 
No. 2 & 5 ~ ~ ~ 

74718 BAFFLE ASSY 111nhL ' Ir 4 4 ~ 

6 LW-10608. CLIP ln1Brcvlinder baffle ~ F i 

7 LW-10609 RIVET Baffle clio E E ~ 

8 71611 RETAINER ln11rcvlinder baffle 4 
9 71610 HOOK lntercvlinder baffle 4 

10 72834 COVER Baffle ianition hole 4 4 4 4 4 4 4 4 4 4 4 4 4 
11 STD-692 SCREW No. 10-32 x 1/2 Iona 8 8 8 8 8 8 8 8 8 8 8 8 R 
12 ST0-670 NUT. No. 16-32 self-lockina 8 8 8 8 8 8 8 8 8 8 8 R 
13 R56t4 PLUG. Raffle a 4 4 4 4 4 4 4 4 

14 STD-251 WASHER No. 10 lock 4 4 4 4 4 4 4 4 
15 STD·1686 SCREW. No. 10~11 x 7/16 Iona 4 4 4 4 4 4 4 4 
16 AN931-12S17 GROMMET 3/4 ID x 1-3/8 OD x 

3/8 thick 1 1 

3-9 



\..__.• I 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINF.S 

Figure 18 ·Cylinder Head Drain Tubes and lntercylinder Cooling Baffles 
3-10 



LYCOMtNG 10 .. 540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

IGNITION SYSTEM 

MAGNETO DRIVES AND MAGNETOS 

FIG. PART ~,I QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L~~~~~~~~~~~\\\\\ 19 

1 LW-13642 GEAR RETAINER M1111neto drive 1 1 1 1 1 1 
2 LW-13641 CUSH ION. Maaneto drive 2 • ' • ' . 
3 LW·12681 GASKET. Muieto 1 1 1 1 1 1 
4 LW-385126-105 MAGNETO, Ignition System (D6LN-2031) 1 1 

LW-382560.11 MAGNETO lanitlon 1 1 
LW-684602·303 HARNESS, lanition . 1 1 
LW-386128-107 MAGNETO, lanition Svstam (D&LN-2031) 1 1 
LW-382560.13 MAGNETO, hr1ition 1 1 
LW-684602-303 HARNESS, Ignition 1 1 
LW-385146·111 MAGNETO · hinition Svstem (D&LN-2230) 1 1 
LW-382610-13 MAGNETO. lanition 1 1 
LW-384602·307 HARNESS. lanition 1 1 

5 76965 CLAMP Maaneto 2 2 ~ 
. 

~ 2 
6 STD-475 WASHER 5/16 lock 2 2 2 • i 2 
7 STD-1410 NUT 5/16-18 olain 2 2 2 2 2 2 
8 STD·8 WASHER 114 obiln 13 13 13 1~ 13 113 
9 LW-620026·2 CLIP 1 wire for 114 screw 

(bottom le""~' 4 4 4 ~ ~ ~ 

10 LW-14057 CLIP. 1 wire for 1/4 screw 
(top leads) 2 2 2 2 2 ~ 

11 LW-320298-2 CLIP 2 wire for 1/4 screw 
(bottom leadsl 1 1 1 1 1 1 

12 LW·14D60 CLIP 2 wire for 1/4 screw 
(too leads) 2 2 2 : : i 

13 LW-620029-i CLIP 3 wire for 10-32 screw 
(bottom leads) 1 1 1 1 1 1 

14 LW-620037-4 CLIP 8 Wire for 10-32 screw 1 1 1 1 1 1 
15 62265 CLIP, 3 wire for 1/4 tcrew 

(bottom leads) 2 2 2 : 2 2 
16 LW-620036-4 CLIP, 6 wire for 10-32 screw 1 1 1 1 1 1 
17 73060 CLIP lanition harness 1 1 1 1 1 1 
18 LW-14876 BRACKET, Extension 1 1 1 1 1 1 
19 STD-2029 BOLT, 1/4-20 x 1·1/8 long 2 2 2 : 2 2 
20 STD-i92 SCREW, 10-32 2 2 2 2 2 2 
21 STD:.S70 NUT, 10-32 2 2 2 2 2 2 
22 MS21919·G12 CLIP, 3/4 dia. with No. 10·32 

screw 1 1 1 1 1 1 
23 76734 ZIP STRAP ~ll ?ll ?I: ?I: 11l l?l:l 

24 STD·160 WASHER. 1/4 lock j 7 7 7 7 7 
26 STD-696 WASHER. 1/4 olaln lthinl ~1n un "" .... "" .... 26 STD-1874 SCREW 1/4-20 x 13/16 long 7 7 7 7 7 7 
27 STD-1925 SCREW 1/4·20 talf~ockina 2 2 2 2 2 2 
28 1 (). 720631-48 REPLACEMENT LEAD Bendix hamess • 

48 in. un un un un un un 
10-720631-78 REPLACEMENT LEAD Bendix harness · 

78 in. un un un un un un 
29 LW-157208 KIT Maanato retard terminal 1 1 

LW-382698 KIT, Maaneto around 1Brminal 2 2 2 2 

NOTE 

Replacement leads furnished with spark plug end 11S11mbled. Leed includes eyelet and ferrule for assembly to magneto plate. 

4-1 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE ORANKCASE MODEL ENGINES 

en 
C\J 

Figure 19 - Magneto Drives and Magnetos 
4-2 

(1) v I{) 

~\\ 
CD 
C\J l 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

IGNITION SYSTEM 

MAGNETO DRIVES AND MAGNETOS .J 

FIG. PART ~J QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L~~~~~~\)\~\~ \\\\\ 20 

1 67542 BEARING Ball 2 ~ 2 ~ 2 4 ~ 4 . 
2 74830 GEAR RETAINER Maoneto drive 2 2 2 2 2 1 2 ~ 2 2 

75124 GEAR RETAINER Maaneto dtiw riaht 1 
3 LW-12136 CUSHION Maaneto drive ~ 4 4 4 4 4 4 4 ~ 4 
4 62224 GASKET. M11meto adaotsr ~ 4 2 4 2 : ~ 2 ' ' 
5 LW-12707 ADAPTER' Maoneto • 2 : : 4 : : . 4 : ~ 

6 LW-12681 GASKET. M 11111eto· 2 4 : 4 4 . . 
1 73000 COUPLING Maaneto driw 1 1 1 1 1 

73013 COUPLING, Magneto (retard breaker) 1 1 
73636 COUPLING Mameto (riaht maaneto) 1 1 1 

8 LW-163050-9 MAGNETO 1 1 1 
LW-163010-10 MAGNETO 1 1 1 
LW-349296-1 MAGNETO S6LN-1208 1 1 1 
LW-349316-1 MAGNETO S6LN-1209 1 1 1 1 1 
LW-349371)..4 MAGNETO S6LN-1227 1 1 1 . 1 
LW-349310-8 MAGNETO. S6LN-1209 electric tach. 1 1 

9 75966 CLAMP Maaneto 4 I 4 ~ ~ I ~ ~ 

10 STD-1727 WASHER 3/4 OD x 5/16 ID x 118 4 4 ~ 

11 STD-475 WASHER 5/16 lock 4 4 4 4 4 4 4 4 4 4 4 
12 STD-1410 NUT 5/16-18 plain 4 4 4 4 4 4 4 ~ 4 ~ I 

LW-157209 KIT Maoneto around terminal 2 2 -
LW-157208 KIT Maaneto retard tsrminal 1 1 1 ' 

4-3 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLlNDER FLANGE CRANKCASE MODEL ENGINES 

Figure 20- Magneto Drives and Magnetos 
44 



FIG. 
REF, 
21 

1 
2 
3 
4 

5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
1!i 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

IGNITION SYSTEM 

IGNITION HARNESS AND SP ARK PLUGS 

PART ~,I QUANTITY PER ASSEMBLY 
NUMBER DESCRIPTION 

L~~\~~~~\\\~~ \\\\\ 
W..ll.'4R!I HARNE~ ASSY. Left mmneto 1 
W·M-2470 HARNESS ASSY •. Rioht maiineto 1 

71910 CLAMP 1-3/4 ID offset 6 6 
ST0-553 SCREW No. 6-32 x 1/2 •If-

ln .. ltjno E I 
···--- --2A NUT llln R.'n _;· 6 6 

.n?S:li 11"1 IP ll ...;.,. fnr t/A -. 2 2 :l :l :l 2 ~ :l 
LW·M·2463 HARNESS ASSEMBLY Left maoneto 1 
LW·M-2464 HARNESS ASSEMBLY 1 
72351 SCREW No. 10·32 •lf-lockina I ~ 
LW·M·2460 HARNESS ASSY. Left mmneto 1 1 
LW-M-2461 HARN~!: A~Y. Rinht maonato 1 1 
LW-14D!i7 CLIP 1 wire for 1/4 screw ~ : : : j : 

LW-14N:n CLIP~ 2 wire for 114 scraw 4 4 4 2 4 4 
Ill. 'l'>fM. "J?-4 CLIP 6 w1 ... for Nn 10 .,.,_ 1 1 1 1 1 

ml-892 SCREW No 10.g2 v 117 lnnn : : 2 2 2 
!;TD-670 NUT No. 10-32 •lf-lockina 2 '2 2 2 2 
7'815 · BRACKET .. Twist 2 2 2 2 2 
STD-8 WASHER 1/4 olain 12 E E 4 11: E 
STD·160 WASHER 1/4 lock 10 8 8 6 1( 8 
76734 ZIP STRAP 810 10 810 
STD-696 WASHER 1/4 olain (thin) !Un un !Un un un un un 
Sl 0·1874 SCREW 1/4·20 s ·s 6 6 6 
STD·1925 SCREW, 1/4·20 4 2 4 
LW-M-2454 HARNESS ASSY., Left magneto 1 1 1 
LW·M·2455 HARNESS ASSY. Rililt mmnato 1 1 1 
STD-2029 BOLT 1/4-20 x 1-1/8 2 2 2 
LW-M-2466 HARNESS ASSY •• Left maaneto 1 
LW·M·2467 HARNESS ASSY. Riaht maoneto 1 
LW·M-2376 PLATE. Spark oluo cable 2 2 2 2 2 2 2 2 
STD-1411 NUT. 1/4·20 plain 4 
LW-720515-3 HARNESS ASSY •• lanition 1 1 1 
10-720631-48 REPLACEMENT LEAD. RAnrlix 

h11m_, • 4R in. llft un •in "" "" Un "" 111n "" un 
10-720631·78 REPLACEMENT LEAD. Bendix 

h.-nets • 7 8 in. Lin un un un un un un un un 11n 
M-1985-48 REPLACEMENT LEAD Slick 

h.-nea • 48 in. un un .... nn un un un tun Un ''" 
M-1985-72 REPLACEMENT LEAD. Slick 

· hamea • 72 in. Lin l1n 11n "" lln un 11n un un ''" 
1182-83 SPARK PLUG .IChamnlon REM 40E) 1212 
1182.J3 SPARK PLUG IChamnlon REM 38El 12 12 12 12 12 
1182·Y3 SPARK PLUG IChamoion RHB 36P) 12 
1182·K4 SPARK PLUG · IChimnion RHB 36Wl 

llridiuml ,, 
1182·W5 SPARK PLUG fChamoion RHB 37El 112 
1182-04 SPARK PLUG IChiunni11n RHM 38EI 112 17112 11? 11? 17 1?11? 

NOTE 

The above spark plugs ire those used in current production only; this list does not include additional spark plugs that are approved for use 
in these engines. See latest edition of Service Instruction No. 1042 for complete listing of all approved spark plugs. 

NOTE 
Replacement leads furnished with spark plug end assembled. Lead includes eyelet and ferrule for assembly to magneto plate. 

4-5 

.... 



LYCOMING .I0-540 SERIES PARTS CATALOG 
WIDE CYIJNDER FLANGE CRANKCASE MODEL ENGINES 

~1-7-10-24-27 

13 

~\~ 

w \__20 

32 19 

~15 ®. 
(lJ ~,, ~18-21 
~~16 ~ 
S"" 1 14 

Figure 21 - Ignition Harness, Lead Assembly and Spark Plugs 

4-6 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDECYLINDERFLANGECRANKCASEMODELENGINES 

ELECTRICAL SYSTEM 

ALTERNATOR MOUNTING BRACKETS 

FIG. PART ~,I QUAlirrlTY PER ASSEMBLY 
REF. NUMBER DESCRIPTION 

L~~~~)~~~~~~~' \\\\\ 22 

1 W.1'.IMQ BRACKET Alternator 1 1 1 1 1 1 1 1 1 • 1 1 
2 l777!iG* BRACKET. Al1Bmator 1 1 1 
3 7'.l.1A.1 LOCKPLATE 5/16 bolt x 1.00 

sDacina 1 1 1 1 1 1 1 1 1 1 1 1 1 , 1 
4 ~D-1R1A BOLT 5/16-18 x 16/16 Iona 2 : ~ : : ~ . : . : : . : . : 
!'i 175380 LINK Al_TERN4.TOR Adiustlno 1 1 , 1 1 1 1 1 1 , 1 1 
8 LW-10091* LINK ALTERNATOR Adiusting 1 
7 77757 BRACKET Alternator belt adiustina 1 1 
8 STD-1727 WASHER. Plain 3/4 OD x 5/16 

ID x 118 thick 1 1 

9 LW-14637 SHIM 13/16 OD x 5/16 ID x 
nm; thick un un ur 

10 I W.14R.IQ .SHIM 13/16 OD x 6/16 ID x 
.010 thick un un un 

11 STD-1AA!I ROLT 5/16-18 x 1-114 IMn drilled 1 1 1 ,, 7AA'.l!I IPUI I.EV AND ~MAFT A~Y .. Alternator 
belt adiustina 1 1 1 

13 78614 PULLEY, Alternator belt adiustlng 1 
14 78629 BALL BEARING, Al1Brnator 

Idler pulley 1 
15 MS-16625-1125 RING ln1Bmal retaining ' ' . 
16 68617 I OLER SHAFT, AltBmatDr 

belt adjusting 1 1 1 
17 76768 LOCKWASHER, AltematDr 

idler pulley bearina 1 1 1 
18 76760 LOCKNUT, Al111rnator 

idler pulley bearing 1 1 
19 STD-669 WASHER 1/2 ID x 1.00 OD x 

1/8 thick 1 1 1 

20 STD-676 NUT, 1/2·20 mlf-lockina 1 1 
21 STD-1727 WASHER, Plain 3/4 OD x 5/16 ID 

x 1/8 thick 1 1 

22 LW-14837 SHIM, 13/16 OD x 5/16 ID x 
.005 thick un un Un 

23 STD-1889 BOLT. 5/16-18 x 1·1/4 Iona drilled 1 1 
24 LW-10!152 ISHIM 13/16 OD x 7/16 ID x 

.005 thick un un un 
25 ANS-12 BOLT 3/8-24 x 1-6/16 drilled end 1 1 1 
26 AN6-14 BO LT 3/8-24 x 1· 19/32 drllled end 1 1 1 1 1 1 1 1 1 1 1 1 1 
27 STD-690 WASHER. 13/16 OD x 3/8 ID x 

1/11l thi~k un ~nlun un un I Un 11n I Un 11n I Un un un un lln I Un 
28 STD·872 NUT 3/8-24 Slotted 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 
29 STD-713 PIN. Cotter 3/32 x 3/4 Iona 2 2 ~ 2 ~ 2 2 :i :i : :i : 2 2 
30 AN6-13 BOLT 3/8-24 x 1-7/16 drilled end 1 1 
31 AN6-16 BOLT 3/8-24 x 1-13/16 drilled end 1 1 1 1 1 1 1 1 1 1 , 1 , 1 
32 76534 SHIM 1-1/8 OD x 7/16 ID x 

.005 thick un un un un un un un un un un un ur ur un ur 

• Bracket umd for idler pulley type belt adjusting installation. 
Also umd for special Piper ins11ll1tion with LW-10091 adjusting link. 

S-1 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 22 - Alternator Mounting Brackets 

S-2 



FIG. PART 
REF. NUMBER 
23 

1 .. W-14308 

LW-14316 

-W-14~19 

~ W.,A':1'>4 

2 7R026 
74519 

3 W-10186 
w.1017g 

78069 

~8060 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL SYSTEM 

ALTERNATORS, REGULATORS AND DRIVE BELTS 

DESCRIPTION 

ALTERNATOR 12V. • 60 amo. 
ratio (1X111mallv grounded 

ALY-8420) 
ALTERNATOR 12V. • 70 amo. 

(aX1Brnallv orounded 
ALX·842U 

ALTERNATOR 24V. • liO amn 
faX111m11llv nrountl•ul 

ALT-84211 
iAL TERNATOR 24V. • 70 amo 

(eX111mallv arounded 
ALU-8421) 

BELT Altsmator drive (3/8 wide) 
BELT Alternator driw 13/8 wide) 
REGULATOR 12V. f-VSF-7203) 
REGULATOR 24V. fVSf.74031 
OVERVOLTAGE RELAY 12V. 

(f0C-4002A) 
OVERVOLTAGE RELAY 24V. 

(FOC-4003A) 

3 

L ~o~~~~~~~~~~~~~~~ 
~,I QUANTITY PER ASSEMBLY 

~~~)~~~~~~'~\ \ \ \ \ 
3.25:1 

1 1 

1 

1 
1 

Figure 23. 
5.3 

1 

1 
1 

1 

, 1 

1 1 
1 1 1 1 

1 1 
1 1 

1 

1 1 

1 1 

1 1 

1 1 1 1 
1 1 1 1 1 

1 1 1 
1 

1 

1 

1 

2 



\ 
'--• 

LYCOMING 10-~~~RIES PAR 
ELECTRICAL SYSTE ER FLANGE CRANKL~ M CATALOG 

STARTING M M ODEL ENGINES 

~J-~~::-T----- OTOR AND 

MAGNETIC SWITCH 

PART 
NUMBER 

Figure 24. 

5-4 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

OIL SUMP ASSEMBLY 

FIG. PART ~·' QUANTITY PER ASSEMBLY 
REF. NUMBER DESCRIPTION L ~6~~~~~~~~~~~~~~~ 
25 ~~\~~\)\~)~'~ \ \ \ \ \ 
1 IW.n'.'Ulf! lr.J\SKET. Oil t11mn 1 1 1 1 1 1 1 1 1 1 1 1 1 
2 74R'.l1 HOUSING ASSY. Oil sumo •nrl 

lnduMinn 1 1 1 1 1 1 1 1 1 1 
LW-13232 HOUSING ASSY. Oil sump and 

Induction 1 1 1 1 
LW-10454 HOUSING ASSY. Oil sumo and 

Induction 1 
3 STD-514 DOWEL 5/16 dia. x 1/2 ~ : ~ : : . : : : : : . : 
4 72179 STUD. Intake nine extension 3 • 3 3 l . 3 ~ 

. 
~ l . l . 

5 72167 PIPE Extension intake cvls. 
No. 1 and 2 : 2 2 : 2 ~ : : . : 2 2 2 

6 l721AA PIPE Exmnsion int11ke cvl1 
No. 3 and 4 : 2 : 2 : : . : : . 

7 72169 PIPE Extension intake cvls. 
No_ 5 """ 6 ' 2 ' ' ' ' ' ' ' ' ' . " 8 II W.11273 Cl 6UP lntakA ni"" •vfan•~nn ~ ~ 3 3 3 3 ~ 3 ~ ~ j '.'l ~ 

9 25C-9 STUD 1/4-20 x 1-1/8 ~ 4 4 ~ l ~ j ~ ~ j j l j 

10 25C·11 STUD 1/4-20 x 1-3/8 1! 1! 1E 1! 1! 1! 1! 1! 1! 1! H 1! H 
11 38-15 STUD 3/8-16 x 1-7/8 I I 8 I 8 I 8 8 8 E E 8 E 
12 72706 INSERT Heli-coil 1/4-20 x 3/8 14 14 14 14 14 1~ 14 1~ 1~ 11 14 11 11 
13 1102 PLUG 1/8-27 NPT I ! ~ ! ! ! ! ! ! ! • ! ! ! 
14 ST0-91 PLUG 1/2-14 NPT 1 1 1 1 1 1 1 1 1 1 1 1 1 
15 STD-784 PLUG 3/8-18 NPT 1 1 1 1 1 1 1 1 1 , 1 1 1 
16 ST0-355 PLUG 3/4-14 NPT 2 2 2 : 2 : 2 : : . . : : 
17 STU·8 WASHER, 1/4 plain 29 2S 29 12S 29 29 12S 29 12!! 2~ 2~ 29 29 
18 SI U· lt>U WASHER, 1/4 lock 23 2l 23 2l 23 2: I~ 2 1:n 2: 2' 2: 2~ 
19 STD-1646 BOLT. 1/4-20 x 2.00 2 : 2 : : 2 2 ' ' ' 2 ' 2 
20 ST0·1688 BOLT, 1/4-20 x 1.00 10 HI lll Ul HI 11~ 11l l1C 11l 11l 11l 1f u 
21 ST0-1411 NUT 1/4 ollin 13 1~ 13 1~ 13 1~ 1~ 13 ru 1~ 1' 1~ 

22 STD-689 GASKET 1-1/8 OD x 29/32 ID x .06 1 1 1 1 1 1 1 1 1 1 1 1 1 
23 72958 BAFFLE Oil sump 1 1 1 1 1 1 1 1 1 1 1 1 1 
24 72960 PLUG. 7/8-14 x 5/8 hex hd. 1 1 1 1 1 1 1 1 1 1 1 1 1 
25 STD-1876 BOLT. 1/4-20 x 13/16 4 ~ 4 4 4 4 4 4 j 4 4 j 4 
26 STD-8 WASHER. 1/4 plain 37 3'l 37 3) 31 3) 31 31 3 3j 3j 3'l 31 
27 STD-160 WASHER 1/4 lock 23 23 23 23 2~ Zl 2: 2~ 2: 2: 2: 2: 2: 
28 ST0-1419 BOLT. 1/4-20 x 1-1/8 6 6 6 E E E E E I E I I I 
29 ST0-1688 BOLT, 1/4-20 x 1.00 l ~ 8 E l E I l I I I I I 
30 ISTD-1411 NUT 1/4-20 plain 2! 2E 2! 2! 2! 2! 2! 2! 2! 21 2! 2! 2! 
31 STD-661 PLUG 1/2-14 NPT Sa. hd. drilled : ~ 2 ~ : 2 : : 2 : : : : 
32 LW-13383 BAFFLE. Oil sump 1 1 1 1 1 
33 LW-13384 SUPPORT. Oil sumo baffle ~ 4 ~ j ~ 
34 LW-13385 SUPPORT Oil sumo beffle 2 2 2 2 
35 ST0-425 WASHER 7/16 OD x 13/31 ID x 1/A 

th irk fl fl fl f f 

36 STD-1RllR SCREW No. lD-32 x 7/16 I E I 6 6 
37 17"4A4 4nAPTER ASSY. f11111I drain ...tw ' 'UI 1:1\4?? ~raccu nn ... ~.: .... 1 1 1 1 1 1 1 1 1 1 1 1 1 

39 ST0-111 GASKET, 1.00 ID x 1-1/4 OD x 3/32 1 1 1 1 1 1 1 1 1 1 1 1 1 
40 LW-12546 PLUG 5/8 hex hd. x 1.00-20 thread 1 1 1 1 1 1 1 1 1 1 1 1 1 

.J 

6-1 



7 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

32 

34 

9 

40~,___-
38 

Figure 25 - Oil Sump Assembly 
6-2 



FIG. PART 
REF. NUMBER 
26 

1 I W-13306 
2 LW-14900 
3 !IT0-21R4 
4 171699 
5 21;~:..-r 

6 38-15 
7 STD-1164 
8 !ITD-71 
9 1102 

10 RT0-8 
11 STD-160 
12 !IT0-1419 
13 STD-1688. 
14 ISTD-141 t 
15 STD-551 
16 70484 
17 ~Tn-111 

18 .. W-12645 

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

OIL SUMP ASSEMBLY 

DESCRIPTION 

GASKET Oil 1Umo 
SUMP ASSY. Oil 

PLUG- 1-118 NPT 
CONNECTOR. Intake oioe 
STUD 114-20 x 1-3/8 
STUD 3/8-16 x 1-7/8 
INSERT 5/16-18 x 518 
PLUG- 3/8-18 NPT 
PLUG. 1/8 NPT 

WASHER. 114 olain 
WASHER. 1/4 lock 
IBOLT 1111..20 11 1-1/11 
BOLT 1/4-20 x 1.00 
NUT. ·1/4-20 olain 
PLUG 1/2-14 NPT Sa. hd. drilled 
SCREEN Oil suction 
GASKET 1 M In x 1-114 nn x 

3/32 
PLUG. 5/8 Hex x 1.06-20 thraad 

~.I QUANTITY PER ASSEMBLY 
L ro~~~~~~~~~~~~~~~ 
·~~$~1'~~~~~~~~~ \ \ \ \ \ 

Figure 26. 

6-3 

V'o 
V-'2 

1 1 
1 1 
1 1 

f ~ 
lu lu 

R 8 
4 4 
1 1 

2 2 
111 111 

In 1'7 
1 , 

f f 
21 21 

'} '} 

1 1 

, 1 
1 , 

·- ' 



FIG. PART 
REF. NUMBER 
27 
1 LW-13306 
2 72056 
3 71699 
4 25C·11 
5 31C·15 
6 38·15 
7 STD·1173 

8 STD·S 
9 Sl 0-160 

10 STD-1419 
11 ST0-1688 
12 STD-1411 
13 ST0-551 
14 61548 
15 !IT0-1901 

16 70484 
17 ST0-111 
18 LW-12545 

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES : 

OIL SUMP AND INDUCTION SYSTEM 

OIL SUMP ASSEMBLY 

DESCRIPTION 
~.I QUANTITY PER ASSEMBLY 
L~~)~~~~~~\\\\\ 

GASKET Oil sumo 1 1 
SUMP ASSY., Oil 1 1 

CONNECTOR Intake pipe E I 
STIJD, 1/4·20 x 1·3/8 14 14 
STUD 5/16-18 x 1-7/8 ~ 4 
SllJD 3/8·16 x 1·7/8 8 8 
INSERT, 1/4-20 Hell-coil x 

1/2 long 4 4 
WASHER, 1/4 plain 3~ 3~ 
WASHER, 1/4 lock internal teeth 27 2i 
BOLT, 1/4-20 x 1-1/8 long hex hd. 7 7 
BO l T 114-20 x 1.00 Iona hex hd. 6 6 
NUT. 1/4-20 olain 21 21 
PLUG 1/2-14 NPT Sa. hd. drilled 2 2 
NAMEPLATE 1 1 
DRIVE STUD No. 4 x 3/16 Iona 

round hd. 4 4 
SCREEN Oil suction 1 1 
GASKET 1.00 ID x 1.114 OD x 3/32 , . 
PLUG 5/8 hex hd. x 1.00·20 thread 

Figure 27. 
64 

1 1 



LYCOM.ING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

INT AKE PIPES AND AIR INLET HOUSING 

FIG. PART ~.I QUANTITY PER ASSEMBLY 
REF, NUMBER DESCRIPTION L~~)~~)(~~~\~~~~\\\ \\ 28 

1 70485 I PIPE lntialrD fl ~ F ' 
7 li:ai:m Mn~~ 1.':t/4 m lf 7-'.i/16 nn 

x 1..J/4 I 6 f F 

3 LW-15592·8-28 CLAMP Hose 12 12 I 1~ p 
4 71973 GASKET 2 bolt 1-7/B ID fl 

5 73346 FLANGE. Intake oioe U"""r I 6 I I 

6 STD·8 WASH ER 1/4 nlAin 1: 
7 STD-160 WASH ER 114 lock 17 

8 ST0-1215 BOLT. 1/4-20 x 1-1/4 17 
g 72711 RING Sael intaka ninD fl R fl fl fl I: fl I: fl fl fl ~ I 

10 LW-12191 PIPE, Intake Cyl. no. 1 1 1 1 1 1 1 1 1 1 1 1 1 1 
11 LW·12192 PIPE Intake Cvl. no. 2 1 1 1 1 1 1 , 1 1 
12 LW-12193 PIPE. Intake Cvl. no. 3 1 1 1 1 1 1 1 1 1 1 1 1 ' 
13 LW-12194 PIPE. Intake Cvl. no. 4 

& 5 ' 7 7 7 7 7 7 ' 7 ' ' 7 
1 

14 LW-12195 PIPE Intake IM no. 6 1 1 1 1 1 1 1 1 1 1 1 1 1 

15 174630 FLANGE. Intake oioe unnDr s Ii Ii Ii Ii s Ii s 6 s s s I 

16 72210 GASKET Air inlet houslno 1 1 1 1 1 1 1 1 1 1 1 1 
17 73031 HOUSING ASSV. Air inlet 1 
18 78100 HOUSING ASSY. Air inlet 1 1 1 1 
19 ns53 HOUSING ASSY. Air inlet 1 1 1 1 1 1 1 
20 LW-15730 HOUSING ASSY. Air inlet 1 
21 31C·16 STUD. 5/16-18 x 2.00 4 4 4 4 ~ ~ 

t31C·14 STUD. 5/16-18 x 1·3/4 4 4 4 4 4 4 
22 1102 PLUG, 1/8-27 NPT 1 1 1 1 1 
23 STD-8 WASHER 1/4 olain 6 6 6 6 6 6 6 6 I 6 I t f 

24 STD~1875 BOLT 1/4-20 x 1·3116 6 6 f 6 f s s E S s f F 

6-S 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

Q 

Figure 28 - Intake Pipes and Air Inlet Housing 

6-6 



FIG. PART 
REF. NUMBER 
29 

1 66224 
2 73032 
3 77654 
4 73937 

75176 
75567 
77003 

. LW-10976 
79034 
LW-11924 
LW-11218 
LW-14184 

5 ST0-36 
6 ST0-1727 

7 STD-475 
8 lsTD-1410 
9 STD-1763 

10 STD-1201 
11 174151 
12 LW-10475 
13 MS29512·6 
14 IAN919-6 
15 76304 
16 AN822-4 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

FUEL INJECTORS, FUEL MANIFOLDS AND INJECTION NOZZLES 

DESCRIPTION 
~I QUANTITY PER ASSEMBL y 

L~~\~~:~\~~~ \\\\\ 
GASKET Fuel iniector 
GASKET Inlet housina 
SPACER. Fuel iniector 
FUEL INJECTOR. 12524054-71 
FUEL INJECTOR 1?!;?4213-71 
FUEL INJECTOR (2524273-81 
FUEL INJECTOR (,s;,4?QA.8l 
FUEL INJECTOR 12524470-21 
FUEL INJECTOR (2524422-5) 
FUEL INJECTOR. (2524556-51 
FUEL INJECTOR 12524491-6) 
FUEL INJECTOR l'J!ii?4673-4l 
WASHER !i/16 nlain 
WASHER 3/4 OD x 5/16 ID x 1/8 

thick 
WASHER 5/16 internal lock 
NUT 5/16-18 olain 
LOCKNUT 5/16 oalnut 
BOLT, 5/16-18 x 1-1/4 
NOZZLE. lniection 
NOZZLE ASSY. Manifold air bleed 
SEAL Oil 5/64 dia. sect. x 15/32 
REDUCER. Flared tube 
ELBOW 450 adj. 
ELBOW, 1/4 flared tube 1/8 NPT 900 

FF,~ 
~ t 

1 1 
2 1 1 2 2 
1 1 1 

1 
1 

1 1 
1 

1 
1 

4 4 4 2 2 4 4 

2 2 

4 4 4 4 4 4 4 
4 4 4 4 4 4 4 

6 6 6 6 6 6 6 

1 1 1 
1 1 1 

1 1 

1 1 

1 2 : 1 1 : : 1 
1 1 1 1 

1 1 1 

1 
1 1 

1 1 
1 1 

4 2 4 4 4 2 ~ 4 4 

2 2 4 
4 4 

4 4 4 4 4 4 4 4 
4 4 4 ~ 4 4 4 ~ 

4 4 
6 6 6 6 6 6 6 ~ G 

E 
1 1 1 1 
1 1 1 1 

1 1 1 
1 

II 12 

~ , f r\J 3,-f~ ~I: 
~_{#C11(i~~ r-~~t 

Figure 29. 

6-7 

2~~*4 'Q~ \ ~~ . , 

7 ~15 ~ .._/ 



FIG. PART 
REF. · NUMBER 
30 

1 75283 
2 MS20823-4 
3 AN7RfV1 
4 LW·12604 

5 75573 
6 IAN81i;.4 
7 AN791-2 
8 AN7An..? 
9 lW-1?1lR4 

10 :JR~?4 

11 AN816-4 
12 AN780-2 
13 AN791·2 
14 75447 
15 79007 
16 MS20823-4 
17 IAN780·2 
18 175447 

19 LW·13518 
20 MS20823-4 
21 IAN791·2 
22 AN780-2 
23 LW·12604 

24 173966 
25 73965 
26 STD-251 
27 STD-82 
28 75009 
29 $TD-160 
30 STD-1499 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

FUEL INJF.cTORS, FUEL MANIFOLDS AND INJECTION NOZZLES 

DESCRIPTION 

MANIFOLD ASSY. Fuel 
ELBOW 1/4 tube 1/8 NPT 45° 
NIPPLE Union 1/A NPT 
NIPPLE 1/8 tube to 1/8 NPT 

frestri ""''o 
MANIFOLD ASSY F1111I 

NIPPI ~ 1/4 tube to 1/8 NPT 
ELBnW Union 4r;o 1/8 t11hA 

NIPPLE Union 1/R NPT 
N IPPI E 1/R tuhA tn 1/R NPT 

(restrictcuO 
IMA"llFOI n ASSV __ FU91 

NIPPLE 1/4 tube x 1/8 NPT 
NIPPLE. Union 1/8 NPT 
ELBOW. Union 45o 1/8 tube 
NIPPLE 3/16 tube to 1/8 NPT 

MANIFOLD ASSY., Fuel 
ELBOW, 1/4 tube 1/8 NPT 450 
NIPPLE, Union 1/8 NPT 
NIPPLE, 3/16 tube to 1/8 NPT 

(restricted) 
MANIFOLD ASSY •. Fuel 

ELBOW 1/4 tube 1/8 NPT 450 
ELBOW Union 1/8 NPT 45o 
NIPPLE, Union 1/8 NPT 
NIPPLE 1/8 tube to 1/8 NPT 

(restricted) 
SPACER Fuel manifold bracket 
BRACKET. Fuel manifold 
WASHER No. 10 lock 
SCREW No. 10·24 x 1/2 dr. hd. 
BRACKET, Fuel manifold 
WASHER, 1/4 lock 
BOLT 114-20 ll 11? 

~.I QUANTITY PER ASSEMBLY 
L\\\~~~~~~~'~\\\\\\ 

1 1 1 
1 1 1 
6 6 fl 

1 1 

2 2 
2 2 
4 4 
4 4 

Figure 30. 

6-8 

1 

2 
2 
4 
4 

1 
1 
2 
4 

1 
1 1 
1 1 
4 4 
2 2 
1 1 

4 4 
4 4 
1 1 
1 1 
1 1 

1 1 
1 1 
6 6 

1 1 
1 
1 
2 
4 

1 

1 
1 
6 

1 

2 2 2 
2 2 2 
4 4 4 4 
4 4 4 4 

1 
1 
1 

1 1 
1 1 
4 4 
2 : 
1 1 

1 1 1 1 
1 1 1 1 
6 6 I 6 

1 1 1 1 
1 1 
1 1 
2 2 
4 4 

1 1 

2 ~ 2 2 
2 2 2 2 

4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 
1 1 1 1 
1 1 1 1 
1 t 1 1 

23 



FIG. PART 
REF. NUMBER 
31 

1 · LW-1209A-n.200 

LW· 12098-0-200 

LW· 12098-0-170 

LW· 12098-0-276 

LW-171M18~134 

LW-12098-0-210 

2 MS21S19-G 12 
3 LW-12516 
4 ISTD-860 
5 ITD-425 
6 ITD-670 
7 73136 
8 . 73152 
g 76735 

10 74278 
11 73g71 
12 73751 
13 STD-&g2 
14 74070 
15 MS20823-6 
16 MS20822·6 
17 n3&9 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

FUEL LINES, FUEL HOSES AND ATl'ACHING PARTS 

DESCRIPTION 
~ I QUANTITY PER ASSEMBL y 

L~~~~)~~~~~\\\\\ 
ITU RF A~Y. Fuel .. 

ta 
nozzles cvls. 1·2·5-6 4 4 

TU BE ASSY ., Fuel manifold to 
nozzles cvl. 1 

TU BE ASSY. Fuel manifold to 
noulas cvls. 3 & 4 2 2 

TUBE ASSY. Fuel manifold to 
nozzles cvl. 2 

TUBE A~~v Fuel manifold to 
nn77IAI r.vl~ '.t & 5 

TU BE ASSY .• Fuel manifold to 
nozzles tvls. 4 & 6 

CLIP 3/4 die. for No. 10 screw 12 12 
CLIP 1/16 ID for No. 10 screw 12 12 
SCREW. No. 10-32 x 5/8 115 15 
WASHER No tO olain ~ 5 
NUT. No. 10-32 salf-lockina 15 15 
BRACKET goo 2 2 
BRACKET Suooort clamo 
BRACKET Suooort clamo g()O 
BRACKET ASSY. Fuel line IUDDOrt 1 1 
CLAMP 1/2 ID cushion tvoe 1/4 screw 1 1 
CLAMP 5/8 ID cushion tvn11 1/4 screw 
SCREW No. 10·32 x 1/2 
ELBOW, 3/8 tubing adj. 450 
ELBOW, 3/8 flared 1/4 NPT, 450 
ELBOW 3/8 flared 1/4 NPT goo 
TU BE ASSY •• Fuel oumo to iniector 

2 
1 

Figure 31. 

6-9 

2 

4 4 4 4 4 4 4 4 4 

1 1 1 1 1 1 1 

2 2 2 2 2 2 2 2 2 

1 1 1 1 1 1 1 

' ' ' ' ' 7 
7 

2 2 2 2 2 2 2 
10 8 8 10 10 10 10 8 8 810 810 12 12 
12 12 12 12 12 12 12 10 10 u 12 1C 12 12 112 
1!; 13 13 15 11!; 1~ 115 n 113 1'.t 11!; 13 15 15 115 

j 2 3 3 j j j 2 2 2 3 j 3 3 3 
ll!i 13 13 1!i 115 11i 15 13 13 13 1E 13 15 1 !; 115 
4 4 4 4 4 4 4 4 4 4 
1 1 1 1 1 1 

1 1 1 1 

2 1 1 1 2 2 1 1 1 
2 2 2 2 ~ 2 2 2 

1 1 
1 1 

1 1 1 2 1 
1 1 1 

15 



FIG. PART 
REF. NUMBER 
32 

1 78523 

2 76422 

3 72377 -
·--
4 7573g 

-
5 l W-10446 

6 LW-13175·303 

_]__ LW-13115-4-214 

8 LW-13181-6-254 
9 LW-13175-4-340 -

10 .... W-12799-68-110 

11 LW-131774-334 -- - · 
12 LW-12876-48-344 

13- LW-1 1925 
14 ... W-12877-6-124 
15 LW-12877-68-051 
16 LW-12798-4-340 

17 LW-14183 

3 

'--· 

LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 

FUEL LINES, FUEL HOSES AND ATfACHING PARTS 

DESCRIPTION 

ELBOW 3/8 flared 117 NPT goo 
(oum~ outlet) 

ELBOW 112 flared 112 NPT QnO 

(pump inlet) 
ELBOW, 3/8 flared adi. goo 

(oumo outlet) 
NIPPLE 3/8 tube g/16-18 st. thd. 

(oumo inlet) 
ELBOW 3/8 tube goo swivel 

(fuel iniector inlet) 
HOSE ASSY., Fuel iniector ta fuel 

manif2ld 
HOSE ASSY. Fuel iniector to fuel 

manifold 
HOSE Fuel ouma to iniector 
HOSE ASSY. Fuel iniector to fuel 

manifold 
HOSE ASSY., Fuel ~ump to fuel 

injector 
HOSE ASSY., Fuel injector to fuel 

man ifold 
HOSE ASSY ., Fuel injector to fuel 

manifold 
TUBE ASSY., Fuel pump to injector 
HOSE, Fuel pump ta injector 
HOSE ASSY ., Fuel pump ta injector 
HOSE ASSY., Fuel injector to fuel 

manifold 
TUBE ASSY., Fuel pump to injector 

2 

~,I QUANTITY PER ASSEMBLY 
L ~o~~~~~~~~~~~~~~~ ·~l~\1'~~~~~~ \\\\\ 

-

1 
1 

Figure 32. 

6-10 

1 

1 1 

1 1 

1 

1 

1 

1 

1 

1 1 

1 1 

1 

1 1 1 
1 

1 

1 : 1 1 

1 1 

1 

-
1 

1 1 

1 1 1 

1 
1 

1 1 
1 1 

10 

16 



LYCOMING I0-540 SERIES PARTS CATALOG 

PART 
NUMBER 

LW-13377 
MS295t2-6 
MS29512·10 
MS16625·1081 
STD·lll 
STD-1045 
8313 
60096 
LW-14260 
62922 
66224 
70310 
70455 
70457 
71481 
LW-14820 
71973 
72053 
72091 
72312 
73383 
73818 
75118 
75906 
LW-15028 
LW-10332 
LW-13792 
LW-12681 
LW-12272 
LW-13306 
LW-14995 
STD·208 
71193 
72220 
77154 
STD-294 
65321 
STD·1733 
MS9068-009 
72059 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
I0·540·T4A5D, ·T4B5D (Parallel Head) Wide Cylinder Flange Model 

DESCRIPTION 

SEAL AND GASKET SET 
SEAL, Oil 
SEAL, Oil 
RING, Internal retaining 
GASKET, Oil suction screen 
GASKET, Oil pressure relief valve 
GASKET, Vacuum and hydraulic pump 
GASKET, Fuel pump 
SEAL, Tachometer drive 
SEAL, Shroud tube 
GASKET, Fuel injector 
SEAL, Shroud tube 
GASKET, Prop. drive gear plug 
GASKET, Oil miter extension 
Ring, Cylinder base seal 
RING, Internal retaining 
GASKET, Internal pipe fiange 
GASKET, Governor 
RING, Oil seal 
RING, Oil seal oil level gage 
LOCKPLATE, Alternator bracket 
GASKET, Accessory housing 
GASKET, Exhaust flange 
GASKET, Rocker box cover 
SEAL, Crankshaft oil 
LOCKPLATE, Crankshaft gear 
SEAL, Crankshaft 
GASKET, Magneto 
LOCKPLATE, Shroud tube 
GASKET, Oil sump 
SPRING, Shroud tube 
SEAL, Oil 
BOX, Set.up 
GASKET 
GASKET 
GASKET 
GASKET 
"O" RING 
RING, Oil seal 
GASKET 

7-1 

QTY. 
PER 
ENG. 

1 
1 
1 
1 
1 
1 
3 
1 
1 

12 
1 

12 
1 
1 
6 
8 
6 
1 
2 
1 
1 
1 

12 
6 
1 
1 ' 
1 
1 
6 
1 
6 
6 
1 
1 
1 
1 
6 
1 
1 
1 

·_./ 



'-·· 

LYCOMING 10-540 SERIES PARTS CATALOG 

PART 
NUMBER 

76296 
STD-1411 
STD-1925 
60009 
62922 
LW-13790 
60828 
75906 
61247 
MS13998-3 
LW-11800 
65441 
LW-11795 
LW-10077 
LW-14995 
LW-12272 
69444 
LW-10076 
LW-14077 
70310 
71195 
71481 
74541 
MS13997-3 
73857 
73938 
74241 
LW-12427 

75089 
74636 
LW013323 
LW012892 
STD-1215 
72198 
SSP672 
LW-11775 
SSP2472 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CYLINDER, PISTON AND RING KIT 
I0-540-C4B5, -D4A5, -T4A5D and -T4B5D Wide Cylinder Flange Models 

DESCRIPTION 

CYLINDER, PISTON AND RING KIT 
NUT, Plain, 1/4-20 
SCREW 
KEY, Valve intake 
SEAL, Shroud tube 
SHAFT, Valve rocker 
PLUG, Piston pin 
GASKET, Rocker box cover 
COVER, Rocker box 
CAP, Valve stem exhaust (rotator type) 
SPRING, Valve outer 
SEAT, Valve spring lower (intake) 
SPRING, Valve inner 
SEAT, Valve spring inner (intake) 
SPRING, Shroud tube 
LOCKPLATE, Shroud tube 
ROCKER ASSEMBLY, Valve intake 
SEAT, Valve spring, upper (exhaust) (rotator type) 
PIN, Piston 
SEAL, Shroud tube 
BOX, Set·up 
SEAL, Cylinder b~ 

QTY. 
PER 
ENG. 

VALVE, Exhaust (rotator type) sodium cooled chrome stem 
KEY, Valve, exhaust (rotator type) 
RING, Piston, oil regulating (Ch.) (expander type) 
VALVE, Intake 
RING, Piston compression 
CYLINDER AND HEAD ASSY., Wide deck 

(Nitrided Cyls., Straight Valve Head) 
PISTON 
ROCKER ASSY., Exhaust 
SEAT, Valve spring, lower (exhaust) 
THRUST BUTTON 
BOLT 
PLUG 
TAG 
PLUG, Piston pin (Alum.) 
TAG 

7-2 

1 
1 
6 
2 
2 
1 
2 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
1 
1 
2 
1 

1 
1 
1 
2 
2 
2 
1 
2 
1 



LYCOMING I0-540 SERIES PARTS CATALOG 

LW-13115 
STD-160 
STD-1215 
STD-1411 
STD-1925 

PART 
NUMBER 

MS13997-3 
MS13998·3 
72050 
60828 
62922 
66731 
66732 
67193 
LW-13321 
68795 
LW-13446 
LW-14077 
71195 
71265 
71266 
71481 
71549 
72626 
73111 
73112 
LW-13322 
LW-13622 
73857 
LW-12328 
74241 
LW-10076 
69532 
LW-10207-S 
LW-11796 
LW-11797 
LW-12987 
LW-11775 
SSP2272 
62388 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CYLINDER, PISTON AND RING KIT 
I0-540-G1D5, -KlA5, -KlA5D, ·K1B5, -K1D5, -K1E5, -K1F5, -K1F5D, 

-K1G5, -K1J5 and -K1J5D Wide Cylinder Flange 

DESCRIPTION 

CYLINDER, PISTON AND RING KIT 
WASHER 
BOLT 
NUT 
SCREW 
KEY, Exhaust (rotator type) 
CAP, Valve stem, exhaust 
KEY, Valve intake 
PLUG, Piston pln 
SEAL, Shroud tube 
COVER, Valve rocker shaft 
GASKET, Valve rocker shaft cover 
GASKET, Rocker box cover 
SEAT, Valve spring, lower (intake) 
COVER ASSY., Rocker box 
PIN, Piston pin 
PIN, Piston pin 
BOX, Set-up 
ROCKER ASSY. , Exhaust valve 
ROCKER ASSY., Intake valve 
SEAL, Cylinder base 
WASHER, Valve rocker thrust 
SHAFT, Valve rocker 
VALVE, Exhaust 1/2" sodium cooled 
SEAT, Valve spring, lower 
SEAT, Valve spring, lower 
VALVE, Intake (small hd.) 
RING, Piston, oil regulating, chrome 
RING, Piston, oil regulating, chrome 
RING, Piston compression (chrome) 
SEAT, Valve spring, upper (exhaust) 
SEAT, Valve spring, upper (Intake) 
PISTON (3 Ring) 
SPRING, Valve outer 
SPRING, Valve inner 
CYLINDER ASSY., Nitrided 
PLUG, Piston pin 
TAG 
CAP 

7-3 

ClTY. 
PER 
ENG . 

1 
4 
2 
4 
8 
2 
1 
2 
2 
4 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
1 
2 
1 
1 

; ---

.__,/ 

·.__,/ 



LYCOMING 10-540 SERIES PARTS CATALOG 

PART 
NUMBER 

LW-14718 
72050 
60828 
62922 
66731 
66732 
67112 
67113 
67193 
LW-13321 
68795 
71195 
71481 
71549 
72626 
73857 
73112 
LW-13322 
LW-13622 
74241 
74802 
LW-10076 
69532 
LW-11775 
LW-11796 
LW-11797 
LW-10207-S 
LW-13446 
LW-14077 
LW-12988 
MS13997-3 
MS13998-3 
STD-160 
STD-1411 
STD-1215 
STD-1925 
SSP2272 
62388 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CYLINDER, PISTON AND RING KIT 
I0-540-SlA5 Wide Cylinder Flange Models 

DESCRIPTION 

CYLINDER, PISTON AND RING KIT 
KEY, Valve 
PLUG, Piston pin 
SEAL, Shroud tube 
COVER, Valve rocker shaft 
GASKET, Valve rocker shaft cover 
ROCKER ASSY., Exhaust valve 
ROCKER ASSY., Intake valve 
GASKET, Rocker box cover 
SEAT, Valve spring, lower 
COVER ASSY., Rocker box 
BOX, Set-up 
RING, Oil seal 
WASHER, Valve rocker 
SHAFT, Valve rocker 
RING, Oil regulating 
SEAT, Valve spring, lower 
SEAT, Valve spring, lower 
VA VLE INTAKE 
RING , Piston 
VALVE, Exhaust 
SEAT, Valve spring 
SEAT, Valve spring 
PLUG, Piston pin 
SPRING, Valve outer 
SPRING, Valve auxiliaey 
PISTON 
PISTON PIN 
PISTON PIN 
CYLINDER ASSY. 
KEY, Valve 
CAP, Valve stem 
WASHER, Internal lock 
NUT, Plain 
BOLT 
SCREW 
TAG 
CAP 

7-4 

QTY. 
PER 
ENG. 

1 
2 
2 
4 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
2 
1 
4 
4 
2 
9 
1 
2 



LYCOMING 10-540 SERIES PARTS CATALOG 

PART 
NUMBER 

71569-1 
STD-111 
STD-208 
STD-213 
STD-294 
STD-1045 
1691-C 
8313 
60096 
LW-14260 
61173 
61183 
62224 
62922 
66224 
67516 
68315 
LW-12272 
69164 
69551 
70310 
70455 
70457 
71193 
71481 
71667 
71973 
72053 
72059 
72075 
72078 
72091 
72210 
72220 
72312 
LW-13306 
73383 
73818 
74305 
75906 
76510 
LW-12795 
76940 
LW-12681 
LW-15628 
LW-13792 
69345 
LW-14995 
MS16625-1081 
65321 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
I0·540-C4B5, ·D4A5 (Parallel Valve Head) Conventional and 

Wide Cylinder Flange Models 

DESCRIPTION 

SEAL AND GASKET SET 
GASKET 
SEAL, Oil 
SEAL, Oil 
GASKET, Annular 
GASKET, Annular 
GASKET, Fuel pump 
GASKET, Vacuum pump 
GASKET, Fuel pump 
SEAL, Tachomter drive oil 
GASKET, Oil pressure housing 
GASKET, Accessory adapter 
GASKET, Magneto adapter 
SEAL, Shroud tube 
GASKET, Carburetor 
LOCKPLATE, Crankshaft gear 
GASKET, Accessory drive adapter 
LOCKPLATE, Shroud tube 
GASKET, Fuel pump adapter 
GASKET, Accessory drive adapter 
SEALi Shroud tube 
GASKET 
GASKET 
BOX, Set-up 
RING, Oil seal 
LOCKPLATE, Fuel pump idler gear 
GASKET, 2 bolt Oange 
GASKET, Governor 
GASKET 
RING, Oil seal 
LOCKPLATE, Cam gear 
RING, Oil seal 
GASKET 
GASKET, Oil level gage 
RING, Oil seal 
GASKET, Oil sump 
LOCKPLATE, Generator bracket 
GASKET, Accessory housing 
SEAL 
GASKET, Rocker box cover 
GASKET 
GASKET 
SEAL, Crankshaft oil 
GASKET 
SEAL, Crankshaft 
SEAL, Crankshaft oil 
SPACER 
SPRING 
RING, Internal retaining 
GASKET 

7-5 

QTY. 
PER 
ENG. 

1 
1 
2 
1 
2 
1 
1 
2 
1 
1 
1 
1 
4 

12 
1 
1 
1 
6 
1 
1 

12 
1 
1 
1 
6 
1 
6 
1 
1 
8 
2 
2 
1 
1 
1 
1 
2 
1 
1 
6 
1 
1 
1 
2 
1 
1 
6 
6 
1 
6 



'--

LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SCTION 

SEAL AND GASKET SET 
I0-540-GlD5, -K1A5, -K1A5D, -K1B5, -KlD5, -K1E5, -KlF5 , -K1F5D, -K1G5, 
-K1G5D, -K1J5, -K1J5D, -S1A5 (Angle hd. valve) Wide Cylinder Flange Models 

QTY. 
PART PER 

NUMBER DESCRIPTION ENG. 

73185-1 SEAL AND GAS KET SET 1 
MS29512-6 SEAL 1 
MS29512-8 SEAL, Oil 1 
STD-111 GASKET, Annular 2 
STD-208 SEAL, Oil 1 
STD-213 SEAL, Oil (Fuel pump drive) 1 
STD-294 GASKET, Annular 2 
STD-1045 GASKET, Annular 1 
STD-1441 GASKET, Annular 6 
1691-C GASKET, Fuel pump pad 1 
8313 GASKET, Vacuum pump 2 
LW-14260 SEAL, Tachometer 1 
61173 GASKET, Oil pressure housing 1 
61183 GASKET, Accessory adapter 1 
62224 GASKET, Magneto 4 
62922 SEAL, Shroud tubw 24 
66732 GASKET, Valve rocker shaft cover 12 
67193 GASKET, Rocker box cover 6 
67516 LOCKPLATE, Crankshaft gear 1 
68315 GASKET, Accessory drive adapter 1 
69164 GASKET, Fuel pump adapter 1 
69551 GASKET, Accessory pad cover 1 
70455 GASKET 1 
70457 GASKET, Oil level gage 1 
72210 GASKET, Air throttle housing 1 
71450 GASKET, Rocker box 6 
71481 RING, Oil seal 6 
71667 LOCKPLATE, Crankshaft idler gear 2 
71973 GASKET, Intake flange 6 
72053 GASKET, Governor drive pad 1 
72075 SEAL, Oil 8 
72078 LOCKPLATE, Camshaft gear 2 
72091 RING, Oil seal 2 
72220 GASKET, Oil filler plug 1 
72312 RING, Oil seal 1 
72711 RING, Oil seal intake pipe 6 
LW-13306 GASKET, Oil sump 1 
73032 GASKET, Air inlet housing 1 
73383 LOCKPLATE 2 
73818 GASKET, Accessory housing 1 
74305 SEAL, Crankshaft oil 1 
75233 "O" RING 24 
76510 GASKET 1 
76940 SEAL, Crankshaft oil 1 
LW-15628 SEAL, Crankshaft 1 
LW-13792 SEAL, Crankshaft oil 1 
LW-12681 GASKET, Magneto 2 
LW-12795 GASKET, 1 
STD-589 GASKET 1 
STD-1737 RING 1 
71193 BOX 1 

7-6 



LYCOMING I0-540 SERIES PARTS CATALOG 

PART 
NUMBER 

LW-13367 
MS29512-10 
MS16625-1081 
STD-111 
STD-208 
STD-1045 
1691-C 
8313 
LW-14260 
62922 
66732 
67193 
69164 
70455 
70457 
71450 
71481 
LW-14820 
71973 
72053 
72091 
72210 
72220 
72312 
72711 
73032 
73383 
73818 
LW-15619 
75118 
LW-15628 
LW-10332 
LW-12681 
LW-13077 
LW-13306 
STD-589 
71193 
60096 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
I0-540-K1A5D, -K1G5D (Angle head) Wide Cylinder Flange Models 

DESCRIPTION 

SEAL AND GASKET SET 
SEAL, Oil 
RING, Internal retaining 
GASKET, Oil suction screen 
SEAL, Oil 
GASKET, Oil pressure relief valve 
GASKET, Fuel pump 
GASKET, Vacuum and hydraulic pump 
SEAL, Tachometer drive 
SEAL, Shroud tube 
GASKET, Valve rocker shaft cover 
GASKET, Rocker box cover 
GASKET, Fuel pump adapter 
GASKET, Prop. drive gear plug 
GASKET, Oil filter extension 
GASKET, Rocker box cover 
RING, Cylinder base seal 
RING, Internal retaining 
GASET, Intake pipe fiange 
GASKET, Governor 
RING, Oil seal 
GASKET, Air throttle housing 
GASKET, Oil level gage 
RING, Oil seal, oil level gage 
RING, Seal Intake pipe 
GASKET, Inlet housing 
LOCKPLATE, Alternator bracket 
GASKET, Accessory housing 
GASKET, Exhaust 
GASKET, Exhaust fiange 
SEAL, Crankshaft oil 
LOCKPLATE, Crankshaft gear 
GASKET, Magneto 
SPRING, Shroud tube 
GASKET, Oil sump 
GASKET 
BOX 
GASKET, Fuel pump accessory 

7-7 

QTY. 
PER 
ENG. 

1 
2 
1 
1 
1 
1 
1 
2 
1 

24 
12 
6 
1 
1 
1 
6 
6 
8 
6 
1 
2 
1 
1 
1 
6 
1 
1 
1 

12 
12 

1 
1 
1 

24 
1 
1 
1 
1 

.J 



Part No. 

Reference Page H 

LW-13802 

61261 

67528 

38·15 

38·17 

LW-13794 

68316 

67556 

Reference Page 1 ·3 

72051 

75759 

73680 

72043 

74702 

74731 

76897 

79071 

LW-13010 

LW·14770 

71045 

72307 

STD·690 

Reference Page 1 ·5 

STD·28 

71714 

76163 

'--- LW-10124 

LYCOMING I0-540 SERIES PARTS CATALOG 

Superseded by 

LW-13838 

31 C-12 

31C·13 

38-16 

38-16 

31C-8 

31 C-14 

31 C-16 

75737 

77527 

75675 

LW-14756 

LW· 14732 

LW·14754 

LW·14729 

LW-14737 

LW-14730 

75133 

70456 

72306 

STD-33 

ST0-425 

76529 

77808 

LW·11021 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS.SUPERSEDURES 

SECTION 1 

Name 

Crankcase Assy. 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Extension 

Extension 

Extension 

Gage Assy. 

Gage Assy. 

Gage Assy . 

Gage Assy . 

Gage Assy . 

Gage Assy. 

Gage Assy. 

Bracket 

Bracket 

Washer 

Remarks 

Due to increased flange thickness at bottom 
parting line. 

Parts standardization. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement 

Washer To improve clamp on shroud tube. 

Plug 

Valve Assy. 

Bearing 

8-1 

Machined for new adjustable oil pressure 
relief valve. 

To use valve assy. having hex rather than slot 
for adjustment. 

New bearing has larger dowel hole. 



LYCOMING I0-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 1-5 (Cont.) 

73049 

74303 

77044 

75210 

71637 

78319 

74304 

LW-12077 

77377 

76940 

77377 

78443 

74305 

69529 

Reference Page 1-6 

77876 

70395 

70394 

70393 

MS-9048-111 

70454 

Reference Page 1-7 

74576 

73997 

72803 

74957 

LW-10124 

LW-11575 

LW-13884 

77044 

75210 

LW-13885 

78319 

LW-13792 

LW-12077 

77377 

LW-11997 

LW-15628 

78443 

72877 

LW-14021 

73249 

73250 

73251 

AN565B1032H5 

LW-13896 

75079 

74576 

73997 

75040 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 1 (CONT). 

Name 

Bearing 

Bearing 

Bearing 

Bearing 

Bearing 

Bearing 

Bearing 

Seal 

Seal 

Seal 

Seal 

Seal 

Seel 

Body, Hydraulic Tappet 

Shaft 

Washer 

Washer 

Washer 

Set Screw 

Plug 

Cran ks haft and Ct'wt. 
Assy . 

Crankshaft and Ct'wt 
Assy. 

Crankshaft and Ct'wt. 
Atty. 

Crankshaft and Ct'wt. 
Assy. 

8-2 

Remarks 

New bearing has larger dowel hole. 

To incorporate straight main bearing dowels. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Has glue retention grooves for use on direct 
drive engines. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improwment. 

Product improvement. 

Shorter hex head. 

Product improvement 

Product improvement. 

Center damper lug eliminated. 

Product improvement. 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 

'--· PARTSSUPERSEDURES 

SECTION 1 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 1·7 (Cont.} 

70256 73810 Bushing Product improvement. 

71327 72062 Bushing Product improvement. 

69837 71327 Bushing Product improvement. 

68700 69837 Bushing Product improvement. 

71326 72061 Bushing Product improvement. 

69836 71326 Bushing Product improvement. 

62530 69836 Bushing Product improvement. 

71325 72060 Bushing Product improvement. 

69838 71325 Bushing Product improvement. 

68886 69838 Bushing Product improvement. 

72071 72074 Bushing Product improvement. 

71325 72071 Bushing Product improvement. 

69838 71325 Bushing Product improvement. 

68886 69838 Bushing Product improvement. 

75657 79024 Bushing Product improvement. 

71906 LW-14820 Ring, Internal Changes size. 

ST0-1559 ST0-1937 Bolt Product improvement. 

75190 76148 Camshaft Product improvement. 

75030 77579 Support Assv. Product improvement. 

Reference Page 1 ·9 

LW-10575 LW-13795 Cran ks haft Product improvement. 

73014 LW-10575 Crankshaft Product improvement. 

73010 73014 Crankshaft Product improvement. 

ST0-1926 ST0-2167 Screw Product improvement. 

ST0-1409 ST0-1926 Screw Product improvement. 

ST0-1410 ST0-2168 Nut Product improvement. 

71643 76155 Cran ks haft Assv. Product improvement. 

'-·· 
75709 78368 Pin Product improvement. 

68753 76118 Spacer Product improvement. 

8-3 



Part No . 

Reference Page 1-10 

STD-1415 

LW-25H·2.00 

STD-1415 

STD-1197 

STD.JS 

LW-10941 

Reference Page 2· 1 

61352 

75367 

71648 

76487 

LW-10915 

LW-10913 

61265 

70470 

61668 

61238 

61262 

69942 

STD-453 

STD-405 

MS-124662 

Reference Page 2-3 

76354 

69183 

78532 

67512 

78619 

69183 

LYCOMING I0-540 SERIES PARTS CATALOG 

Superseded by 

STD-1931 

STD-1646 

STD-2084 

AN-6-34A 

STD-596 

LW-11866 

73818 

76152 

75367 

78490 

LW-10916 

LW-10917 

31CD-17 

31 C-21 

31 C-19 

25C-21 

25C-12 

25C-12 

STD-784 

1102 

LW-12589 

78528 

76354 

LW-13775 

74641 

74641 

75287 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 1 {CONT.) 

Name 

Bolt 

Bolt 

Bolt 

Bolt 

Nut 

Spacer Nut 

Gasket 

Accessory Housing 

Accessory Housing 

Accessory Housing 

Accessory Housing 

Accessory Housing 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Plug 

Plug 

Insert 

Body, Oil Pump 

Body, Oil Pump 

Impeller As'r'{ . 

Shaft, Oil Pump 

Shaft, Oil Pump 

Body Auy . 

SECTION 2 

8-4 

Remarks 

Product improvement. 

Product improvement. 

Product improvement. 

Product improwment. 

Product improvement. 

Product improvement. 

Product improvement. 

To provide positive lubrication . 

To provide outboard support. 

To provide positive lubrication. 

Product improvement. 

Product improvement. 

Parts standardization . 

Parts standardization . 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization . 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Reduce stress. 

Reduce stress. 

Product improvement. 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
' PARTS SUPERSEDURES " --

SECTION 2 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 2·3 (Cont.) 

73872 61297 Impeller Product improvement. 

73873 61298 Impeller Product improvement. 

61165 LW-14260 Seal Product improvement. 

STD-1415 STD-1931 Bolt Increased thread engagement 

STD-705 STD-1875 Bolt Product improvement. 

Reference Page 2·5 

76691 LW-12795 Gasket Product improvement. 

74904 76691 Gasket Product improvement. 

61400 25C-10 Stud Longer stud. 

STD-1884 STD-1856 Screw , Product improvement. 

74911 77853 Oil Filter Product improvement. 

LW-13217 LW-13904 Converter Plate Product improvement. 

LW-13215 LW-13906 Oil Filter A~. Product improvement. 

69451 75944 Valve Product improvement. 

Reference Page 2-7 

STD-1177 STD-1774 Roll Pin Product improvement. 

67537 72974 Gear Asr-( . Parts standardization. 

60869 71596 Washer lntsrchangeability. 

AN-404!).1 8313 Gasket Product improvement. 

69675 62417 Plug Product improvement. 

Reference Page 2-9 

71673 72964 Gear A~. Parts standardization. 

60869 71596 Washer Parts standardization. 

68531 71675 Adapter A~. Product improvement. 

61262 25C-12 Stud Parts standardization . 

69942 25C-12 Stud Parts standardization. 

STD-1177 STD-1174 Roll Pin Product improvement. 

\,_.· AN-404!>-1 8313 Gasket Product improvement. 

20414 72412 Cover Product improvement. 

8-5 



Part No. 

Reference Page 2· 11 

75247 

75131 

74999 

73870 

73973 

73036 

73160 

LW-11970 

76537 

77443 

76846-1 

61154 

72247 

73310 

STD·ll 77 

Reference Page 3· 1 

LW-11457 

LW-10722 

74502 

71987 

71092 

65819 

74644 

71087 

73171 

45307 

74645 

73172 

72794 

LYCOMING I0-540 SERIES PARTS CATALOG 

Superseded by 

LW-15473 

75247 

75131 

74999 

73870 

73973 

LW-10799 

LW-13920 

LW-13909 

LW-13909 

76537 

77309 

72972 

69159 

STD-1774 

LW-11750 

LW-11457 

LW-10722 

74502 

71987 

LW-13923 

75061 

74644 

74644 

71087 

75060 

74645 

73172 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES 

SECTION 2 (CONT.) 

Name 

Fuel Pump New cable is heavier. 

Fuet Pump Product improvement. 

Fuel Pump Product improvement. 

Fuel Pump Product improvement. 

Fuel Pump Product improvement. 

Fuel Pump Product improvement. 

Spacer Parts standardization. 

Pump Parts standardization. 

Pump Parts standardization . 

Pump Parts standardization. 

Pump Product improvement. 

Bushing Parts standardization. 

Gear Assy. Parts standardization. 

Adapter Assy. Product improvement. 

Roll Pin Product improvement. 

SECTION 3 

Connecting Rod Assy. Interchangeable. 

Connecting Rod Assy. Product improvement. 

Connecting Rod Assy. Product improvement. 

Connecting Rod Assy. Product im provement. 

Connecting Rod Assy. Product improvement 

Bushing Product improvement. 

Bolt Parts standardization. 

Bolt Parts standardization. 

Bolt Parts standardization. 

Bolt Parts standardization. 

Bolt Parts standardization . 

Bolt Parts standardization. 

Bolt Parts standardization. 

8-6 

Remarks 

.J 

. ........,,. 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 3 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 3-1 (Cont) 

74646 LW-12186 Nut Parts standardization. 

71950 74646 Nut Parts standardization. 

STD-872 71950 Nut Parts standardization. 

69460 71950 Nut Parts standardization. 

72218 LW-13521 Bearing Product improvement. 

74530 75089 Piston Product improvement. 

72967 74530 Piston Product improvement. 

78203 LW-10207 Piston Product improvement. 

75617 78203 Piston Product improvement. 

73264 75617 Piston Product improvement. 

73947 75617 Piston Product improvement. 

73023 73264 Piston Product improvement. 

'-· 72249 73947 Piston Product improvement. 

69457 73857 Ring Parts standardization. 

68509 69457 Ring Parts standardization. 

Reference Page 3-3 

75874 LW-12427 Cylinder and Head Product improvement. 
Assy. 

74973 75874 Cylinder and Head Product improvement. 
Assy . 

74974 LW-12987 Cylinder and Head To incorporate small intake valve. 
Assy. 

77344 LW-12988 Cylinder and Head To incorporate small intake valve. 
Assy. 

76496 77344 Alternator Product improvement 

72212 LW-12688 Seat, Valve Parts standardization. 

71408 72212 Seat, Valve Parts standardization . 

69530 72058 Seat, Valve Parts standardization. 

66527 72058 Seat, Valve Parts standardization. 

67835 -.....__ 71894 Seat, Valve Parts standardization. 

71407 71894 Seat, Valve Parts standardization. 

8-7 



LYCOMING I0-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 3·3 lCont.) 

61250 76943 

60028 76943 

66713 LW-11956 

74230 n16o 

69533 74230 

72897 LW-1 1957 

69693 72897 

69358 69693 

75838 LW-11958 

66796 69260 

61261 31 C-12 

31C-13 31C· 12 

67528 31 C-13 

68510 25C·9 

71451 66610 

AN-823-60 MS-20823-60 

73640 AN-823-60 

72034 72344 

Reference Page 3-5 

72625 73938 

67905 72625 

73129 LW-13622 

LW-12949 LW-13622 

72612 73129 

73117 LW-12949 

71953 73117 

67518 71953 

67518 72612 

71595 74541 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES 

SECTION 3 (CONT.) 

Name 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flangeless exhaust valve. 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flange less exhaust valve . 

Guide, Valve Flange less exhaust valve. 

Guide, Valve Flange less exhaust valve. 

Insert Parts standardization. 

Stud Parts standardization. 

Stud Parts standardization. 

Stud Parts standardization. 

Stud Parts standardization. 

Bushing Parts standardization . 

Elbow Parts standardization. 

Elbow Product improvement. 

Stabilizer Product improvement. 

Valve, Intake Product improvement. 

Valve, Intake Product improvement. 

Valve, Intake Product improvement. 

Valve, Intake Product improvement. 

Valve, Intake Rotator type. 

Valve, Intake Rotator type. 

Valve, Intake Parts standardization. 

Valve, Intake Parts standardization. 

Valve, Intake Interchangeable. 

Valve, Intake Product improvement. 

8-8 

Remarks 

._,/ 

._/' 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 3 (CONT.) 

Part No . Superseded by Name Remarks 

Reference Page 3·5 (Cont.) 

69534 71595 Valve, Intake Product improvement. 

66531 69534 Valve, Intake Change to chrome stem. 

71381 73111 Valve, Exhaust Change to chrome stem. 

66714 71381 Valve, Exhaust Sodium cooled. 

74802 LW-11167 Valve, Exhaust Chrome stem. 

74052 74802 Valve, Exhaust Product improvement. 

73111 74052 Valve, Exhaust Rotator type. 

71381 73111 Valve, Exhaust Change to chrome stem. 

66714 71381 Valve, Exhaust Sodium cooled. 

65567 LW-11795 Spring Valve Product improvement. 

68328 LW-11797 Spring Valve Dimensional change. 

LW-11799 LW-11797 Spring Valve Dimensional change. 

76352 LW-11799 Spring Valve Dimensional change. 

76994 LW-11800 Spring Valve Dimensional change. 

65427 76994 Spring Valve Dimensional change. 

68326 LW-11796 Spring Valve Dimensional change. 

LW-11798 LW-11796 Spring Valve Dimensional change. 

76351 LW· 11798 Spring Valve Dimensional change. 

68325 LW-13321 Seat Dimensional change. 

68327 LW-10077 Seat Dimensional change. 

74554 LW-13323 Seat Dimensional change. 

73112 LW-13322 Seat Dimensional change . 

73115 LW-10076 Seat Dimensional change. 

69532 73115 Seat Dimensional change . 

62387 72050 Key Dimensional change. 

60009 72050 Key · Dimensional change. 

72050 MS13997·3 Key Dimensional change. 

62387 72050 Key Dimensional change . 

69697 MS13998·3 Cap Dimensional change. 

8-9 



LYCOMING 10-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 3.5 (Cont) 

76290 

78289 

76289 

72876 

71791 

68312 

68324 

73062 

72876 

65074 

71083 

75774 

71928 

66739 

LW-13428 

LW-12273 

68517 

79051 

66717 

71449 

74939 

68518 

60053 

Reference Page 3·7 

71135 

71136 

71137 

70282 

70283 

78290 

78290 

78289 

76289 

72876 

71791 

71791 

76290 

73062 

78524 

LW-11485 

71083 

72255 

71928 

LW-14995 

LW-13428 

LW-12273 

LW-13077 

79051 

79051 

79051 

LW-12272 

62922 

73434 

73435 

73436 

73455 

73456 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES 

SECTION 3 (CONT.) 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Plunger Assy. 

Socket 

Tube 

Tube 

Tube Asry. 

Tube Assy. 

Spring 

Spring 

Spring 

Spring 

Spring 

Spring 

Spring 

LockplatB 

Seal 

Rod Asry. 

Rod Assy. 

Rod Assy. 

Rod Assy. 

Rod Assy. 

Name 

8-10 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Dimensional change. 

Parts standardization. 

Parts standardization. 

Parts standardization . 

Parts standartlization. 

Parts standardization. 

Product improwment. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

I ntBrchangeability. 

I nte rchangeab ility. 

Remarks 



'-· 

\_. 

LYCOMING I0-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 3· 7 (Cont.) 

70284 73457 

66719 71549 

68806 72626 

60401 LW-13790 

61246 75906 

STD-1826 STD-1925 

67498 71481 

77907 74887 

STD-38 383·8 

STD-528 ST0-2090 

STD-2063 STD-2090 

73720 75118 

67196 73720 

STD-2 STD-2043 

MS20500-524 STD-2043 

STD-50 STD-2 

Reference Page 3-9 

AN816-6 ST0-684 

AN816-60 AN816·6 

STD-347 STD-2180 

STD-1821 STD-347 

STD-2188 LW-15592-5-05 

STD-1924 LW-15592-5-05 

STD-1252 STD -2188 

STD-1252 STD-1924 

STD-1914 ST0-1252 

STD-1924 STD-1914 

72704 73027 

72152 75339 

WIDE CYIJNDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES 

SECTION 3 (CONT.) 

Name 

Rod Asf'/. 

Washer 

Shaft, Valve 

Shaft, Valve 

Gasket 

Screw 

Ring 

Spacer 

Nut 

Nut 

Nut 

Gasket 

Gasket 

Nut 

Nut 

Nut 

Nipple 

Nipple 

Hose 

Hose 

Clamp 

Clamp 

Chmp 

Clamp 

Cl1¥T1p 

Cl1¥T1p 

Tube Assy. 

Baffle 

8-11 

Remarks 

Interchangeability. 

Dimensional change. 

Parts standardization . 

Parts standardization . 

Parts standardization. 

Product improvement. 

Interchangeability. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Dimensional change. 



LYCOMING . 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES ...._/ 

SECTION 3 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 3·9 (Cont.) 

71104 72152 Baffle Dimensional change. 

74718 75338 Baffle Dimensional change. 

71578 74718 Baffle Dimensional change. 

73708 74718 Baffle Dimensional change. 

71629 71610 Hook Dimensional change. 

STD·860 STD·692 Screw Product improvement. 

AN931· 12-17 AN931-12S17 Grommet Product improvement. 

SECTION 4 

Reference Page 4-1 

LW-10302 IW-13642 Gear Product improvement. 

LW·12136 LW-13741 Cushion Product improvement. 

68874 LW-12136 Cushion Product improvement. 

78292 LW·12681 Gasket Product improvement. .J 

73820 78292 Gasket Product improvement. 

LW-384602-303 LW-684602-303 Harness Interchangeability. 

LW-384602-303 LW-384602-307 Harness Interchangeability. 

LW-320297-2 LW-620026-2 Clip Dimensional change. 

LW-320297-3 LW·14057 Clip To provide clearance. 

73650 LW-14057 Clip To provide clearance. 

62254 73650 Clip Product improvement. 

65530 62254 Clip Product improvement. 

LW-14060 LW-320298-2 . Clip Product improvement . 

LW-320298-3 LW-14060 Clip Product improvement. 

LW-320299-6 LW-620029-6 Clip Product improvement. 

LW-3204 72-4 LW-620037-4 Clip Product improvement. 

LW-320299-5 62255 Clip Product improvement. 

LW-320232 LW-620036·4 Clip Product improvement. 

62255 LW-320232 Clip Product improvement. 
-._,/ 

LW-89027-17 LW-14875 Bracket Product improvement. 

8-12 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
\.._ PARTSSUPERSEDURES 

SECTION 4 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 4-1 (Cont.) 

LW-12202 MS21919·G12 Clamp Product improvement. 

MS21919-F12 LW· 12202 Clamp Product improvement. 

72036 LW-12202 Clamp Product improvement. 

ST0-705 ST0-1925 Screw Product improvement. 

71571 LW-157208 Kit, Magneto Perts standardization. 

LW-12147 LW-382698 Kit, Magneto Parts standardization . 

Reference Page 4-3 

73008 74830 Gear Product improvement. 

73009 74830 Geer Product improvement. 

74881 75124 Gear Product improvement. 

74882 75124 Gear Product improvement. 

72282 74881 Gear Product improvement . 
....._. 

70391 72282 Gear Product improvement. 

68874 LW-12136 Cushion, Magneto Product improvement. 

78292 LW-12681 Gasket, Magneto Product improvement. 

73820 78292 Gasket, Ma!Pleto Product improvement. 

71601 73000 Coupling To provide 200 advance. 

71601 73013 Coupling To provide 20° advance. 

73038 LW-163050·9 Magneto Interchangeability. 

72522 73038 Magneto Product improvement. 

73669 LW-163010·10 Magneto Interchangeability. 

73039 73669 Magneto To provide 37-1/2° retard. 

72523 73039 Magneto Interchangeability. 

75454 LW-349290· l Magneto Interchangeability. 

75753 LW-34931G-1 Magneto Interchangeability. 

75653 LW-349370·4 Magneto Interchangeability. 

LW-10172 LW-34931G-8 Magneto Interchangeability. 

71571 LW-157208 Kit, Magneto Parts standardization. 

71574 LW-157209 Kit, Magneto Parts standardization . 

8-13 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 4 (CONT.) 

Part No . Superseded by Name Remarks 

Reference Page 4-5 

LW-M-2123 LW-M-2469 Harness Assy. Product improvement. 

LW-M-2122 LW-M-2470 Harness Assy. Product improvement. 

1068-B 71910 Clamp Product improvement 

STD-2011 STD-553 Screw Parts standardization. 

AN3650632C AN365-632A Nut Self-locking. 

LW-320299-5 62255 Clip Product improvement 

STD-178 72351 Screw Self-locking. 

STD-860 72351 Screw Self-locking. 

LW-M-2159 LW-M-2460 Harness Assy. Product improvement. 

LW-M-2158 LW-M-2361 Harness Assy. Product improvement. 

LW-320297-3 LW-14057 Clip Product improvement. 

73650 LW-14057 Clip Product improvement. 

62254 73650 Clip Product improvement. 
.__,! 

LW-320298-3 LW·14060 Clip Product improvement. 

STD-860 STD-692 Screw Product improwment. 

76735 72815 Bracket Product improvement. 

73152 76735 Bracket Product improvement. 

LW-620515-3 LW-720515·3 Harness, Ignition Product improvement. 

78552 LW-620 515-3 Harness, Ignition Product improvement. 

1182-Ul 1182-B3 Spark Plug Product improvement. 

1182-Ml 1182-B3 Spark Plug Product improvement. 

1182-U2 1182-Y3 Spark Plug Long reach plugs. 

1182-J4 1182-W5 Spark Plug Product improvement. 

SECTION 5 

Reference Page 5-1 

76533 LW-13039 Bracket Dimensional change. 

STD-1823 73383 Lockpla1B Parts standard ization. 

73276 75380 Link Parts standardization. 

75574 78639 Pulley and Shaft Product improvement. 

8-14 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTSSUPERSEDURES 

SECTION 5 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 5-1 ICont.) 

74517 78614 Alternator Pulley Product improvement. 

74520 78629 Ball Bearing Parts standardization . 

LW-10577 78629 Ball Bearing Parts standardization. 

MS-16625-1112 MS· 16625· 1125 Ring Parts standardization. 

74516 78617 Idler Shaft Parts standardization. 

ST0-33 ST0-690 Washer Product improvement. 

ST0-761 ST0-713 Pin Product improvement. 

Reference Page 5-3 

78407 LW-14308 Alternator Product improvement. 

78310 LW-14316 Alternator Product improvement. 

77470 78310 Alternator To incorporate new slip ring. 

78312 LW-14319 Alternator Product improvement. 

'" ...._-
78314 LW-14324 Alternator Product improvement. 

77751 78314 Alternator To incorporate new slip ring. 

74322 76026 Belt To incorporate dacron fiber. 

77347 LW-10179 Regulator Product improvement. 

Reference Page 5-4 

LW-14207 LW-15571 Starter Product improvement. 

76211 LW-14207 Starter Product improvement. 

74092 76211 Starter Product improvement. 

73269 74092 Starter Product improvement. 

72567 73269 Starter Product improvement. 

LW-14208 LW-15572 Starter Product improvement. 

76212 LW-14208 Starter Product improvement. 

72462 76212 Starter Product improvement 

73270 72462 Starter Product improvement. 

71452 732.70 Starter Product improvement. 

'-·- STD-2085 STD-2156 Bolt Product improvement. 

STD· 1323 SJD·2156 Bolt Product improvement. 

8-15 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 5 (CONT.) 

Part No. Superseded by Name Remarks 

Reference Page S.4 (Cont.I 

STD-1202 STD·1323 Bolt Product improvement. 

76773 LW-12083 Switch Product improvement. 

61427 76773 Switch Product improvement. 

76775 LW-12085 SWitch Product improvement. 

SECTION 6 

Reference Page 6-1 

72812 LW-13306 Gasket Product improvement. 

72345 74833 Sump Parts standardization . 

74833 LW-13232 Sump Product improvement 

72180 LW-11273 Clamp Wider bearing surface. 

68510 25C-9 Stud Parts standardization. 

69943 25C-11 Stud Parts standardization. 

61279 69943 Stud Parts standardization. · . ._/ 

STD-51 1102 Plug Parts standardization. 

STD-453 STD-784 Plug Parts standardization. 

STD-740 STD-355 Plug Parts standardization. 

LW-25H-200 STD-1646 Bolt Parts standardization. 

STD-705 STD-1875 Bolt Parts standardization. 

69335 LW-12545 Plug Product improvement. 

Reference Page 6-3 

72812 LW-13306 Gasket Product improvement. 

LW-14136 LW-14900 Sump Assy. To provide airframe clearance. 

AN-932-08 STD-2184 Plug Product improvement. 

69943 25C-11 Stud Product improvement. 

25C-12 25C-11 Stud Product improvement. 

69942 25C-12 Stud Product improvement. 

61262 25C-12 Stud Product improvement. 
,,-

61279 69943 Stud Product improvement 
._/ 

STD-51 1102 Plug Product improvement. 

8-16 



'--

LYCOMING I0-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 6-3 (Cont.) 

STD-50 

LW-13808 

LW-11050 

LW-11022 

78222 

76605 

75102 

76895 

69335 

Reference Page 6-4 

72812 

71697 

67747 

69943 

25C-12 

69942 

61262 

61279 

68437 

68316 

67528 

AN-535-4-3 

STD-1820 

69335 

Reference Page 6-5 

AN-737-TW74 

60131 

60064 

STD-50 

STD-8 

70484 

LW-13808 

LW-11050 

LW-11022 

78222 

76605 

75102 

LW-12545 

LW-13306 

72056 

71697 

25C·11 

25C-11 

25C-12 

25C·12 

69943 

31 C-15 

31 C-15 

68316 

STD-1901 

AN-535-4-3 

LW-12545 

LW· 15592·8-28 

71973 

73346 

STD-8 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 6 (CONT.) 

Name 

Washer 

Screen 

Crankcase Assy. 

Crankcase Assy. 

Crankcase Assy. 

Crankcase Assy. 

Crankcase Assy. 

Crankcase Assy. 

Plug 

Gasket 

Sump Assy. 

Sump Assy. 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Stud 

Drive Stud 

Sc raw 

Plug 

Clamp 

Gasket 

Flange 

Washer 

8-17 

Product improvement. 

Product improvement. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

New length. 

Product improvement. 

Remarks 

To increase thread engagement. 

To change location of nameplate. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

New length. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 



LYCOMING I0-540 SERIES PARTS CATALOG 

Part No. Superseded by 

Reference Page 6·5 (Cont.) 

73921 LW-12191 

LW-12455 LW-12191 

72753 73921 

72754 LW-12192 

73922 LW-12193 

LW-12453 LW-12193 

72755 73922 

73923 LW-12194 

LW-12454 LW-12194 

72756 73923 

75223 LW-12195 

72192 73031 

76972 78100 

LW-10456 LW-15730 

67556 31C-16 

68316 31C-14 

67528 68316 

STD-51 1102 

STD-50 STD-8 

STD-705 STD-1875 

Reference Page 6· 7 

65060 66224 

76083 75176 

73758 74151 

73029 73758 

72841 73029 

74591 LW-10475 

AN-919-60 AN-919·6 

75952 76304 

AN-816-4 AN-822-4 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 6 (CONT.) 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Intake Pipe 

Name 

Housing Assy. 

Housing Assy. 

Housing Assy. 

Stud 

Stud 

Stud 

Plug 

Washer 

Bolt 

Gasket 

Fuel Injector 

Nozzle 

Nozzle 

Nozzle 

Nozzle 

Reducer 

Elbow 

Elbow 

8-18 

Interchangeabil ity. 

lnterch angeab i1ity. 

Interchangeability. 

Interchangeability. 

Interchangeability . 

Interchangeability. 

Interchangeability. 

Interchangeability . 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Interchangeability. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Parts standardization. 

Parts standardization. 

Parts standardization. 

Parts standardization . 

Product improvement. 

Product improvement. 

Product improvement. 

Remarks 

-J 



LYCOMING 10-540 SERIES PARTS CATALOG 

Part No. 

Reference Page 6-8 

73969 

AN-823-4 

AN-824-4 

AN-823-4 

1102 

LW-12604 

75283 

73969 

75573 

AN-500-A 10-8 

ST0-1897 

Reference Page 6-9 

Superseded by 

75283 

MS-20823-4 

AN-823-4 

AN-816-4 

75447 

75447 

79007 

75283 

LW-13518 

ST0-82 

ST0-1499 

LW-12098-1-200 LW-12098-0-200 

73963 LW-12098-1-200 

LW-12098-1-170 LW-12098-0-170 

LW-12098-2-276 LW-12098-0-276 

LW-12098-2-264 LW-12098-2-276 

LW-12098-1-134 LW-12098-0-134 

73796 LW-12098-1-134 

LW-12098-2-210 LW-12098-0-210 

LW-12202 MS-21919-612 

MS-21919-F12 LW-12202 

72036 MS-21919-F12 

LW-12145 LW-12516 

73152 76735 

LW-320300-4 73971 

73971 73751 

AN-823-6 

AN-823-4 

MS-20823-6 

AN-823-6 

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES 

SECTION 6 {CONT.) 

Name 

Manifold Assy . 

Elbow 

Elbow 

Nipple 

Nipple 

Nipple 

Manifold Assy. 

Manifold Assy. 

Manifold Assy. 

Screw 

Bolt 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Tube Assy. 

Clip 

Clip 

Clip 

Clip 

Bracket 

Clamp 

Clip 

Elbow 

Elbow 

8-19 

Remarks 

Customer request. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Customer request. 

Customer request. 

Customer request. 

Parts standardization. 

Parts standardization. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 

Product improvement. 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SECTION 8 
PARTS SUPERSEDURES .._,/ 

SECTION 6 {CONT.) 

Part No. Superseded by Name Remarks 

Reference Page 6·9 (Cont.) 

AN-824-4 AN·823·4 Elbow Product improvement. 

AN-822-6-8 MS·20822·6 Elbow Product improvement. 

Reference Page 6· 10 

76870 78523 Elbow Interchangeability. 

AN-822·8 76422 Elbow Interchangeability. 

AN-822·6 72377 Elbow lnterchangeab ility. 

AN-815-6 75739 Nipple Interchangeability. 

AN-816-6 AN·815·6 Nipple Interchangeability. 

1\1·816-60 AN-816-6 Nipple Interchangeability. 

LW-10049 LW-10446 Elbow Interchangeability. 

77369 LW-10049 Elbow Interchangeability. 

73974 LW-13175-4-274 Hose Assy. Product improvement. ....._ 

74222 LW-13181 ·6-254 Hose Assy. Product improvement. 
~J 

72467 74222 Hose Assy. Product improvement. 

74532 LW· 13175-4-340 Hose Assy. Product improvement. 

LW· 12799·6-110 LW· 12799·68· 110 Hose Assy. Product improvement. 

73320 LW· 12799·6-110 Hose Assy. Product improvement. 

75203 LW·13177-4-334 Hose Assy. Product improvement. 

72863 75203 Hose Assy. Product improvement. 

LW-12877-6-051 LW· 12877-68·051 Hose Assy. Product improvement. 

LW-10445 LW· 12877-6-051 Hose Assy. Product improvement. 

77958 LW· 12798-4-340 Hose Assy. Product improvement. 

8-20 



LYCOMING 10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

\___, NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. ' PART NO. PART NAME PAGE NO. 

AN6-12 Bolt 5-1 LW-10647 Dowel 1-1 
AN6-13 Bolt 5·1 LW·10660 Oil Filter Assy. 2-5 
AN6·14 Bolt 5-1 LW-10671 Gear Assy. 2-9 
AN6-16 Bolt 5-1 LW-10799 Spacer 2-11 
AN6-34A Bolt 1-10 LW-10806 Spacer 2-9 
AN8·14A Bolt 1-7 LW-10807 Adapter Assy. 2-9 
AN365·632A Nut 4.5 LW-10843 Crankshaft Assy. 1-7 
AN565B1032H5 Set Screw 1·6 LW-10844 Crankshaft and C'wt. Assy. 1-7 
AN780-2 Nipple 6-8 LW-10904 Housing Assy. 2-1 
AN791 -2 Elbow 6-8 LW-10908 Housing Assy. 2-1 
AN814·10L Plug 2-7 LW-10916 Housing Assy. 2-1 
AN816-4 Nipple 6-8 LW-10917 Housing Assy. 2-1 
AN816·8 Nipple 2·7 LW-10952 Shim 5·1 
AN822-4 Elbow 6·1 LW-10975 Gage Assy. 1-3 
AN822-8 Elbow 2-7 LW-10976 Fuel Injector 6-7 
AN844-16D Fitting Breather 2-7 LW-11021 Bearing 1-5 
AN901·8C Washer 2-5 LW-11166 Fuel Pump 2-11 
AN919-6 Reducar 6-7 LW-11167 Valve 3.5 
AN931· 12S17 Grommet 3-9 LW-11218 Fuel Injector 6-7 
AN 123857 "O" Ring 2·9 LW-11273 Clamp 6-1 
LW-10076 Seat 3-5 LW-11476 Adapter 2-5 

"-· LW-10077 Seat 3.5 LW-11477 Bolt 2·5 
LW-10091 Link Alternator 5-1 LW-11483 Adapter Assy. Oil Filter 2·5 
LW-10179 Regulator 5.3 LW-11485 Tube 3.5 
LW-10185 Regulator 5-3 LW-11575 Bearing 1·5 
LW-10207 Piston 3-1 LW-11713 Spring 1-5 
LW·10284 Gear 1·7 LW-11750 Connecting Rod Assy. 3-1 
LW-10290 Gear Assy. 1·9 LW·l 1795 Spring 3-5 
LW-10292 Gear Assy. 1-9 LW-11796 Spring 3.5 
LW-10303 Plug 2-7 LW-11797 Spring 3.5 
LW-10307 Gear As!;of. 2-7 LW-11800 Spring 3-5 
LW-10318 Ge ar AS!;of. 2·3 LW·11866 Spacer Nut 1·10 
LW-10320 Sleeve 2-5 LW-11924 Fuel Injector 6·1 
LW-10321 Spring 2-5 LW-11925 Tube Assy. 6·10 
LW-10324 G1tar Assy. 1·9 LW-11942 Crankshaft Assy. 1·7 
LW-10329 Shaftgear Assy. 2·11 LW-11943 Crankshaft and C'wt. Assy. 1-7 
LW-10331 Adapter Assy. 2-9 LW-11956 Guide 3-3 
LW-10332 Lockplate 1·7 LW-11957 Guide 3-3 
LW-10341 Insert 2-1 LW-11958 Guide 3-3 
LW-10344 Body Assy. 2-3 LW-12083 Switch 5-4 
LW-10442 Gear 1-6 LW-12085 Switch 5-4 
LW-10446 Elbow 6-10 LW-12098-{J-134 Tube Assy. 6-9 
LW-10454 Housing AS!;of. 6-1 LW-12098-0-170 Tube Assy. 6-9 
LW-10541 Gear Assy. 1-6 LW-12098-0-200 Tube Assy. 6-9 
LW-10608 Clip 3-9 LW-12098-0·210 Tube Assy. 6-9 
LW-10609 Rivet 3-9 LW· 12098·0-276 Tube Assy. 6-9 
LW-10610 Baffle and Clip Assy. 3-9 LW-12136 Cushion 4.3 

'---· LW-10611 Baffle and Clip Assy. 3-9 LW-12186 Nut 3·1 
LW-10641 Housing AS!;>/. 2· 1 LW-12191 Pipe 6-5 
LW-10646 Connecting Rod Assy . 3-1 LW-13642 Gear Retainer 4·1 

9-1 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO. PART NAME PAGE NO . PART NO. PART NAME PAGE NO. 

LW-13775 Impeller Assy. 2·3 LW-12193 Pipe 6·5 
LW-13781 Crllll kcase Assy. 1·1 LW-12194 Pipe 6-5 
LW-13790 Shaft 3.7 LW·12195 Pipe 6·5 
LW-13792 Seal 1-5 LW-12272 Lockplate 3.5 
LW-13794 Stud 1-1 LW-12427 Cylinder and Head Assy. 3.3 
LW-13795 Shaft 1·9 LW-12516 Clip 6·9 
LW-13831 Crankcase Assy. 1-1 LW-12545 Plug 6·1 
LW-13837 Crankcase Assy. 1-1 LW·12545 Plug 6·3 
LW-13838 Crankcase Assy. 1· 1 LW-12545 Plug 6-4 
LW-13844 Cran kcase AS$1(. 1· 1 LW-12561 Crankshaft Assv. 1·7 
LW-13847 Crankcase Assv. 1-1 LW-12562 Crankshaft and C'wt. Assy. 1·7 
LW-13884 Bearing 1·5 LW-12582 Crankshaft Assv. 1·7 
LW-13885 Bearing 1·5 LW-12583 Cran kshaft 111 d C 'wt. Assy. 1·7 
LW-13896 Plug 1-6 LW-12589 Insert 2·1 
LW-13904 Kit. Oil Filter 2-5 LW-12604 Nipple 6-8 
LW-13906 Oil Filter 2-5 LW-12681 Gasket 4·1 
LW-13909 Fuel Pump 2-11 LW-12681 Gasket 4-3 
LW-13920 Fuel Pump 2·11 LW-12688 Seat 3.3 
LW-13923 Bushing 3-1 LW-12707 Adapter 4-3 
LW-14021 Shaft 1-6 LW-12795 Gasket 2-5 
LW-14057 Clip 4-1 LW-12798-4-340 Hose Assy. 6-10 
LW-14057 Clip 4-5 LW· 12799-68· 110 Hose Assy. 6-10 ._,I 
LW-14060 Clip 4-1 LW-12876-48-344 Hose Assy. 6·10 
LW-14060 Clip 4.5 LW-12877-6·124 Hose 6-10 
LW-14178 Plug 2·7 LW-12877-68-051 Hose Assy. 6·10 
LW-14183 Tube Assy. 6·10 LW-12892 Thrust Button 3.7 
LW-14184 Fuel Injector 6-7 LW-12987 Cylinder and Head Assy. 3.3 
LW-14260 Seal 2·3 LW-12988 Cylinder and Head Assy. 3.3 
LW-14308 Alternator 5.3 LW-13039 Bracket 5-1 
LW-14316 Alternator 5.3 LW-13077 Spring 3.5 
LW-14319 Alternator 5-3 LW-13175-4-274 Hose Assy. 6·10 
LW-14324 Alternator 5.3 LW-13175-4-340 Hose Assy. 6·10 
LW-14637 Shim 5·1 LW-13177-4-334 Hose Assy. 6·10 
LW-14649 Shim 5·1 LW·13181-6-254 Hose 6·10 
LW-14729 Gage Assy. 1·3 LW-13215 Oil Filter 2·5 
LW-14730 Gage Assy. 1-3 LW-13232 Housing Assy. 6·1 
LW-14732 Gage Ass'(. 1·3 LW-13306 Gasket 6·1 
LW-14737 Gage Assy. 1·3 LW-13306 Gasket 6-3 
LW-14740 Gage Ass'(. 1·3 LW-13306 Gasket 6-4 
LW-14754 Gage Assy. 1·3 LW-13321 Seat 3.5 
LW· 14756 Gage Assy. 1·3 LW-13322 Seat 3.5 
LW-14820 Ring 1·7 LW-13323 Seat 3.5 
LW-14828 Reducer 2·7 LW-13383 Baffle 6·1 
LW-14875 Bracket 4·1 LW-13384 Support 6·1 
LW-14900 Sump Assy. 6-3 LW-13385 Suppo rt 6·1 
LW-14954 Bearing 3-1 LW-13518 Man ifold Assy. 6·8 
LW-14995 Spring 3.5 LW-13521 Bearing 3·1 

~ ... 

LW-15473 Fuel Pump 2· 11 LW-13622 Valve 3.5 
.__/ 

LW-15571 Starter 5-4 LW-13641 Cushion 4-1 
LW-12192 Pipe 6·5 LW-15572 Starter 5-4 

9-2 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

'--' NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-15592-505 Clamp 3-9 MS-20823-6 Elbow 6-9 
LW-15592-8-28 Clamp 6·5 MS-2082HiD Elbow 3-3 
LW-15628 Seal 1-5 MS-20823-8 Elbow 2-7 
LW-15730 Housing Assy. 6-5 MS-21919-612 Clip 6-9 
LW-13175-303 Hose Assy. 6·10 MS-21919-G12 Clip 4-1 
LW-157208 Kit, Magneto 4-1 MS-28775-147 Seal, "O" Ring 2-5 
LW-157208 Kit, Magneto 4.3 MS-29512·6 Seal, Oil 6-7 
LW-157209 Kit, Magneto 4.3 MS-29512-10 Seal, Oil 2-7 
LW-163050·9 Magneto 4.3 STD-8 Washer 1-10 
LW-320298-2 Clip 4-1 ST0-8 Washer 2-3 
LW-320472-4 Clip 4.5 ST0-8 Washer 2-5 
LW-349290-1 Magneto 4-3 ST0-8 Washer 2-7 
L W-349310-1 Magneto 4.3 STD-8 Washer 2-9 
L W-349310-8 Magneto 4-3 ST0-8 Washer 4-1 
LW-34937Q-4 Magneto 4-3 STD-8 Washer 4-5 
LW-382560-11 Magneto 4-1 STD-8 Washer 6-1 
LW-382560-13 Magneto 4-1 ST0-8 Washer 6-3 
LW-382610-13 Mag!leto 4-1 STD-8 Washer 64 
LW-382698 Kit, Magneto 4-1 STD-8 Washer 6-5 
LW-384602-307 Harness 4-1 ST0-19 Dowel 1-6 
LW-385126· 105 Magneto 4-1 STD-33 Washer 1-3 
LW-385126-107 Magneto 4-1 STD-33 Washer 1-10 
LW-385146-111 Magneto 4-1 ST0-33 Washer 2-11 
LW-620026·2 Cl ip 4-1 ST0-35 Washer 1-6 
LW-620029-6 Clip 4-1 ST0-35 Washer 2-3 
LW-620036-4 Clip 4-1 ST0-35 Washer 2-9 
LW-620037-4 Clip 4-1 STD-35 Washer 2-11 
LW-684602-303 Harness 4-1 ST0-35 Washer 3-7 
LW-720515-3 Harness Assy. 4.5 STD-35 Washer 54 
LW-M-2376 Plate, Spark Plug Cable 4.5 ST0-35 Washer 6-7 
LW-M-2454 Harness Assy. 4-5 STD-71 Plug 6-3 
LW-M-2455 Harness Assy. 4-5 ST0-82 Screw 6-8 
LW-M-2460 Harness Any. 4.5 STD-91 Plug 6-1 
LW-M-2461 Harness Assy. 4-5 ST0-111 Gasket 6-1 
LW-M-2463 Harness Assy. 4-5 ST0-111 Gasket 6-3 
LW-M-2464 Harness Assy. 4-5 STD-111 Gasket 6-4 
LW-M-2466 Harness Assy. 4.5 ST0-160 Washer 1-10 
LW-M-2467 Harness' Assy. 4-5 ST0-160 Washer 2-3 
LW-M-2469 Harness Assy. 4-5 STD-160 Washer 2-5 
LW-M-2470 Harness Assy. 4-5 ST0-160 Washer 2-7 
MS-124703 Insert 2·1 STD-160 Washer 2-9 
M-1985-48 Replacement Lead 4-5 STD-160 Washer 3.7 
M-1985-72 Replacement Lead 4-5 ST0-160 Washer 4-1 
M-13997-3 Key, Valve 3-5 ST0-160 Washer 4-5 
MS-13998·3 Cap, Valve 3-5 ST0-160 Washer 6-1 
MS-16625-1081 Ring 1·9 STD-160 Washer 6-3 
MS-16625-1100 Ring 2-5 STD-160 Washer 64 

\...._ . MS-16625-1125 Ring 5-1 STD-160 Washer 6-5 
MS-20822-6 Elbow 6-9 STD-160 Washer 6-8 
MS-20823-4 Elbow 6-8 STD-208 Seal 2-7 

9-3 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO . PART NAME PAGE NO. PART NO . PART NAME PAGE NO. 

STD-208 Seal 2-9 STD-860 Screw 6-9 
STD-213 Seal 2-11 STD-872 Nut 1-10 
ST0-251 Washer 3-9 STD-872 Nut 5-1 
STD-251 Washer 6-8 STD-1045 Gasket 1-5 
STD-294 Gaket 2-5 ST0-1065 Dowel 1-7 
STD-294 Gasket 2-7 ST0-1164 Insert 6-3 
ST0-355 Plug 6-1 ST0-1173 Insert 6-4 
ST0-425 Washer 1-5 STD-1201 Bolt 6-7 
ST0-425 Washer 6·1 ST0-1204 Bolt 2-3 
STD-425 Washer 6-9 ST0-1211 Plug 1-7 
STD-475 Washer 1-6 ST0-1215 Bolt 2-3 
STD-475 Washer 2-9 STD-1215 Bolt 6-5 
STD-475 Washer 2· 11 STD-1339 Plug 1-1 
STD-475 Washer 3-7 ST0-1339 Plug 2-1 
STD-475 Washer 4-1 STD-1339 Plug 2-3 
STD-475 Washer 4-3 STD-1409 Nut 1-10 
STD-475 Washer 5-4 ST0-1410 Nut 1-6 
STD-475 Washer 6-7 ST0-1410 Nut 2-9 
STD-514 Dowel 1-1 ST0-1410 Nut 2-11 
STD-514 Dowel 6-1 STD-1410 Nut 3-7 
ST0-551 Plug 6-1 ST0-1410 Nut 4-1 
STD-551 Plug 6-3 STD-1410 Nut 4-3 .__,/ 
STD-551 Plug 6-4 STD-1410 Nut 5-4 
ST0-553 Screw 4-5 ST0-1410 Nut 6-7 
STD-557 Dowel 1-1 ST0-1411 Nut 1-10 
STD-589 Gasket 6-1 ST0-1411 Nut 2-5 
ST0-596 Nut 1-3 STD-1411 Nut 2-7 
ST0-596 Nut 1-10 ST0-1411 Nut 2-9 
ST0-669 Washer 5-1 STD-1411 Nut 3-5 
STD-670 Nut 3-9 STD-1411 Nut 3-7 
STD-670 Nut 4-1 STD-1411 Nut 4-5 
STD-670 Nut 4-5 STD-1411 Nut 6-1 
ST0-670 Nut 6-9 ST0-1411 Nut 6-3 
STD-676 Nut 5-1 STD-1411 Nut 6-4 
STD-678 Washer 1-3 STD-1414 Bolt 1-10 
STD-678 Washer 1-10 STD-1416 Bolt 1-10 
STD-684 Nipple 3-9 STD-1419 Bolt 1-1 0 
ST0-690 Washer 5-1 STD-1419 Bolt 2-3 
STD-692 Screw 3-9 STD-1419 Bolt 6·1 
STD-692 Screw 4-1 STD-1419 Bolt 6·3 
ST0-692 Screw 4-5 STD-1419 Bolt 6-4 
ST0-692 Screw 6-9 ST0-1420 Nut 2-3 
STD-696 Washer 4-1 STD-1499 Bolt 6·8 
STD-696 Washer 4-5 STD-1631 Dowel 2-9 
STD-705 Bolt 2-11 STD-1646 Bolt 1·10 
STD-713 Cotter Pin 5-1 ST0-1646 Bolt 6-1 
ST0-784 Plug 2-1 STD-1686 Screw 3-9 

,,... 

ST0-784 Plug 2-7 STD-1686 Screw 6·1 
· .._/ 

ST0-784 Plug 6-1 STD-1688 Bolt 6·1 
ST0-798 Dowel 1-6 ST0-1688 Bolt 6-3 

9-4 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

'--·· NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

STD-1688 Bolt 64 25C·22 Stud 2-9 
STD-1727 Washer 4.J 31C·12 Stud 1-1 
STD·1727 Washer 5-1 31C·12 Stud 3.3 
STD-1727 Washer 6·7 31C·13 Stud 1-1 
STD-1737 Ring 2-11 31C·13 Stud 3.3 
STD-1763 Locknut 6-7 31C-14 Stud 1-1 
STD-1774 Dowel 2·7 31C-14 Stud 6·5 
STD·1774 Pin 2·9 31C-15 Stud 64 
STD-1774 Pin 2-11 31 C-16 Stud 1-1 
STD-1821 Hose 3.9 31C-16 Stlld 6-5 
STD·1828 Bolt 2·9 31C·19 Stud 2·1 
STD-1838 Bolt 5·1 31C·21 Stud 2-1 
STD-1849 Insert 2·5 31CD·17 Stud 2-1 
STD-1856 Screw 2·5 31CD-20 Stud 2·1 
STD-1872 Insert 3-3 38·13 Stud 1-1 
STD-1874 Screw 4·1 38·15 Stud 1· 1 
STD-1874 Screw 4.5 38-15 Stud 6·1 
STD-1875 Bolt 2-3 38-15 Stud 6-3 
STD-1875 Bolt 6-1 38·15 Stud 64 
STD-1875 Bolt 6-5 38-16 Stud 1-1 
STD-1882 Screw 2-11 38·22 Stud 1· 1 

'--• STD-1889 Bolt 5-1 380-17 S111d 1· 1 
STD-1901 Drive Stud 64 383-B Nut 3.7 
STD-1925 Screw 3.7 50·15 Stud 1· 1 
STD-1925 Screw 4·1 1028-B Ball 1-5 
STD-1925 Screw 4.5 1102 Plug 1-1 
STD-1931 Bolt 1-10 1102 Plug 2-1 
STD-1931 Bolt 2·3 1102 Plug 6-1 
STD-1937 Screw 1·7 1102 Plug 6-3 
STD-2029 Bolt 4·1 1102 Plug &·5 
STD-2029 Bolt 4.5 1182-83 Spark Plug 4-5 
STD-2043 Nut 3.7 1182-04 Spark Plug 4.5 
STD-~078 Dowel 1·7 1182.J3 Spark: Plug 4-5 
STD-2084 Bolt 1-10 1182-K4 Spark Plug 4-5 
STD-2090 Nut 3.7 1182·W5 Spark Plug 4.5 
STD-2156 Bolt 54 1182-Y3 Spark Plug 4-5 
STD-2167 Screw 1·9 1540 Plug 2·7 
STD-2168 Nut 1·9 8313 Gasket 2-7 
STD-2180 Hose 3.9 8313 Gasket 2-9 
STD-2184 Plug 6-3 20415 Gasket 2·9 
25C·8 Stud 3-3 60009 Key, Valve 3-5 
25C·9 Stud 3.3 60096 Gasket 2-11 
25C-9 Stud 6·1 60398 Bushing 3-7 
25C-10 Stud 2-5 60422 Screen 6·1 
25C·11 Stud 6·1 60430 Cover 2-7 
25C-11 Srud 6-3 60430 Cover 2-9 
25C-11 Stud 64 607.46 Impeller 2-3 -- 25C·12 Stud 2-1 60803 Strap 1-10 
25C-12 Srud 2·9 60945 Plug 1-7 
25C·21 Stud 2·1 61084 Spring 1·5 

9-5 



LYCOMING 10-540 SERIES · PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

61173 Gasket 2·5 69532 Seat 3-5 
61183 Gasket 2-7 69551 Gasket 2-9 
61247 Cover 3-7 69603 Hose 6-5 
61260 Exhaust 3-7 69675 Connector 2-7 
61261 Stud 2-1 69796 Dowel 1-1 
61297 Impeller 2-3 70310 Seal 3-5 
61298 Impeller 2·3 70455 Gasket 1-6 
61503 Sleeve 3.5 70456 Bracket 1-3 
61544 Plunger 1-9 70457 Gasket 1-3 
61548 Nameplate 6-4 70474 Washer 2-11 
62224 Gasket 4-3 70484 Screen 6-3 
62255 Clip 4-1 70484 Screen 6-4 
62255 Clip 4-5 70485 Pipe 6-5 
62417 Plug 2-7 71481 Ring, Oil Seal 3-7 
62817 Screen Assy. 2-5 71549 Washer 3-7 
65321 Gasket 3-7 71596 Washer 2-7 
62388 Cap, Valve Stem 3-5 71596 Washer 2-9 
62922 Seal 3-5 71610 Hook 3-9 
65007 Retainer 1-1 71611 Retainer 3-9 
65441 Seat 3-5 71640 Plug 1-7 
65614 Plug 3-9 71651 Fitting Breather 2-7 
66224 Gasket 6-7 71652 Gear Assy. 1·9 . ._./ 
66610 Bushing 3-3 71664 Gear Assy. 2-11 
66670 Bushing 3-3 71667 Lockplate 2-11 
66728 Washer 3-5 71668 Gear Assy. 1-9 
66731 Cover 3.7 71675 Adapter Assy. 2-9 
66732 Gasket 3-7 71699 Connector 6-3 
66796 Insert. Spark Plug 3-3 71699 Connector 6-4 
67112 Rocker Assy. 3-7 71737 Tube Assy. 3-9 
67113 Rocker Assy. 3-7 71894 Seat 3-3 
67114 Bushing 3-7 71903 Bushing 1·7 
67193 Gasket 3-7 71907 Washer 1-7 
67195 Exhaust 3-7 71910 Clamp 4-5 
67514 Gear 1-7 71973 Gasket 6·5 
67516 Lockplate 1-7 72050 Key, Valve 3-5 
67528 Stud 2-1 72053 Gasket 1-6 
67530 Bushing 1-9 72056 Sump Assy. 6-4 
67536 Adapter Assy. 2·7 72057 Seat 3.3 
67542 Ball Bearing 4-3 72058 Seat 3-3 
68315 Gasket 2-9 72059 Gasket 1-3 
68668 Spring 1-5 72060 Bushing 1-7 
68759 Tube Assy. 3-9 72061 Bushing 1-7 
68761 Tube Assy. 3.9 72062 Bushing 1-7 
68795 Cover 3-7 72074 Bushing 1·7 
69106 Cover 2·9 72091 Ring, Oil Seal 1-5 
69159 Adapter Assy. 2-11 72155 Bushing 1-7 
69164 Gasket 2-11 72158 Bushing 1-1 

-·, 

69260 Insert, Spark Plug 3-3 72167 Pipe, Extension 6-1 .__,, 
69444 Rocker Assy. 3-7 72168 Pipe, Extension 6-1 
69510 Housing 2-5 72169 Pipe, Extension 6·1 

9-6 



LYCOMING I0-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO . PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

72179 Stud 6·1 73455 Rod Assy. 3.7 
72210 Gasket 6·5 73456 Rod Assy. 3.7 
72220 Gasket 1·3 73457 Rod Assy. 3.7 
72245 Suppon Assy. 1-7 73458 Rod Assy. 3.7 
72246 Shaft 2·11 73636 Coupling 4-3 
72255 Shroud Tube Assy. 3-5 73644 Counterweight Assy. 1·7 
72306 Brackllt 1·3 73751 Clamp 6-9 
72312 Ring, Oil Seal 1·3 73772 Nozzle Assy. 1-1 
72343 Stabilizer 3-3 73810 Bushing 1·7 
72344 Stabilizer 3.3 73818 Gasket 2·1 
72351 Screw 4-5 73857 Ring 3·1 
72377 Elbow 6·10 73937 Fuel Injector 6-7 
72378 Cover 1-6 73938 Valve 3-5 
72412 Cover 2·9 73965 Bracket 6·8 
72566 Gear 1-7 73966 Spacer 6·8 
72626 Shaft 3.7 73971 Clamp 6-9 
72702 Tube Assy. 3-9 73075 Baffle Assy. 3.9 
72703 Tube Assy. 3.9 74070 Elbow 6-9 
72706 lnsen 6·1 74151 Nozzle Assy. 6-7 
72711 Ring 6-5 74241 Ring 3-1 
72797 Roller 1-7 74278 Bracket Assy. 6-9 
72801 Counterweight Assy. 1·7 74494 Plate 3-7 
72815 Bracket 4-5 74519 Alternator Belt 5.3 
72834 Cover 3.9 74541 Valve 3.5 
72877 Hydraulic Tappet Body 1·5 74630 Flange 6·5 
72958 Baffle 6·1 74636 Rocker Assv. 3-7 
72960 Plug 6-1 74637 Bushing 3.7 
72964 Gear Assy. 2-9 74641 Shaft 2-3 
72965 Roller 1·7 74718 Baffle Assy. 3-9 
72972 Shaf1gear Assy. 2-11 74830 Gear Retainer 4-3 
72974 Gear Assy. 2·7 74833 Housing Assy. 6·1 
72996 Fitting Breather 2·7 74887 Spacer 3.7 
73000 Coupling 4..J 75009 Bracket 6·8 
73013 Coupling 4-3 75030 Support Assy. 1-7 
73027 Tube Assy. 3-9 75039 Crankshaft Assy. 1·7 
73031 Housing Assy. 6·5 75040 Crankshaft and C'wt. Assy. 1·7 
73032 Gasket 6-7 75060 Bolt 3-1 
73050 Clip 4-1 75061 Bolt 3·1 
73136 Bracket 6·9 75078 Crankshaft Assy. 1-7 
73152 Bracket 6-9 75079 Crankshaft and C'wt. Assy. 1·7 
73249 Washer 1-6 75089 Piston 3·1 
73250 Washer Hi 75118 Gasket 3-7 
73251 Washer 1·6 75124 Gear Retainer 4-3 
73252 Washer 1-6 75133 Gage Assy. 1-3 
73111 Valve 3.5 75283 Manifold Assy. 6-8 
73346 Flange 6-5 75287 Body Assy. 2-3 
73383 Lockplate 5·1 75338 Baffle Assy. 3-9 
73434 Rod Assy. 3.7 75339 Baffle Assv. 3.9 
73435 Rod Assy. 3.7 75380 Link Alternator 5-1 
73436 Rod Assy. 3-7 75444 Adapter 6-1 

9-7 



LYCOMING . I0-540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. PART NO . PART NAME PAGE NO. 

75447 Nipple 6-8 77160 Guide 3-3 
75567 Fuel Injector 6-7 77309 Bushing 2·11 
75573 Manifold Assy. 6-8 77369 Tube 6-9 
75656 Bushing 1-7 77467 Spring 1-5 
75657 Bushing 1-7 77527 Extension 1-3 
75675 EX1Bnsion 1·3 77579 Support Assy. 1·7 
75737 Extsnsion 1·3 77653 Housing Assy . 6·5 
75739 Nipple 6-10 77654 Spacer 6·7 
75906 Gasket 3.7 77756 Bracket 5· 1 
75944 Valve Assy. 2·5 77J57 Bracket 5-1 
75965 Clamp 4·1 77770 Extension 1-3 
75965 Clamp 4-3 77808 Valve Assy. 1·5 
76026 Al11rnator Bait 5.3 77852 Oil Filter Base Assy. 2·5 
76118 Spacer 1·9 77853 Oil Filter Housing Auy. 2·5 
76148 Camshaft 1-7 77872 Bushing 1·6 
76152 Housing Assy. 2·1 77906 Spacer 3.7 
76155 Shaft Assy. 1·9 78059 Overvoltage Relay 5.3 
76220 Stud 1-10 78060 Overvoltage Relay 5.3 
76304 Elbow 6·7 78100 Housing Assy. 6·5 
76422 Elbow 6-10 78290 Plunger Assy. 3-5 
76486 Fuel Pump 2· 11 78368 Pin 1-9 
76529 Plug 1-5 78490 Housing Assy. 2·1 ..._/ 
76534 Shim 5-1 78523 Elbow 6·10 
76539 Seat 2-5 78524 Socket 3.5 
76734 Zip Strap 4-1 78528 Body Assy. 2-3 
76734 Zip Strap 4-5 78614 Pulley 5-1 
76735 Bracket 6-9 78617 Idler Shaft 5-1 
76768 Lockwasher 5-1 78629 Ball Bearing 5-1 
76769 Locknut 5-1 78639 Pulley and Shaft Assy. 5-1 
76784 Shaft 2-3 78924 Manifold Assy. 6·8 
76786 Gear 1-7 78993 Fuel Pump 2· 11 
76787 Roller 1·7 79007 Manifold Assy. 6-8 
76788 Roller 1-7 79024 Bushing 1-7 
76799 Crankshaft Assy. 1-7 79034 Fuel Injector 6-7 
76801 Crankshaft and C'wt. Assy. 1-7 10·72063148 Replacement Lead 4-1 
76943 Guide 3.3 1O·72063148 Replacement Lead 4-5 
77003 Fuel Injector 6-7 10·720631-78 Replacement Lead 4·1 

10-720631 ·78 Replacement Lead- 5-4 

9-8 


